256898501001 5E%) & 4/DRIVE SYSTEM

FFSINO 4RE3/SN 2 Name HE/QTY| #Fi¥/Remark
1 256813511001 |IR&ENHH(KD) Drive axle(KD) 1 30-35Q
1 256713511001 | IR&ENHR(KD) Drive axle(KD) 1 25-28Q
1 256813515001 | 3z #Hi(AQ) Drive axle(AQ) 1 3.0-3.5T
1 256713515001 | §kzIH(AQ) Drive axle(AQ) 1 2.5-2.8T
2 256814020001 iR Seal washer 1
3 256814011004 | Z5EFEHDCS35MB Gear box (ZN) 1
4 910600100029  |EIEHEGB119.2-10x24 Dowel pin GB119.2-10x24 1
5 910400100008 | FHEGBI7.1-12-200HV Washer GB97.1-12-200HV 12
6 910400500008  |3#EEHBGBI3-12 Washer GB93-12 12
7 941100200006 | #24£M12x1.5x45-12.9 Bolt GB5786-M12x1.5x45-8.8 12
8 910300900002  |#2AFGB6178-M20-8 Nut GB6178-M20-8 1
9 910400100009 | SFHEIGBI7-1-14-200HV Washer GB97-1-14-200HV 5
10 910400500009 Washer GB93-14 5
11 910100200027  |48#2GB5785-M14x1.5x155-8.8 Bolt GB5785-M14x1.5x155-8.8 5
12 910600600037 | FFO$GB9I1-4x40 Split pin GB91-4x40 1
13 910400500012  |3¥EEHEGBI3-20 Washer GB93-20 9
14 910400100012 | FHEGB97.1-20-200HV Washer GB97.1-20-200HV 1
15 910100500006 | #242GB31.1-M20x90-8.8 BoltGB31.1-M20x90-8.8 1
16 910800100020 | OFFE-P990x2.65 O ring 90x2.65 1
17 256732011001 |EBAL(Xi7R)HPQ15 Motor (HP) 1 25-28Q
17 256832011003 FBAL(3EE)HPQ16 Motor (HP) 1 30-35Q
18 255098513251 4RA9ER (HP) Encoder(HP) 1




256898501002 5E%)#—KD/DRIVE AXLE (30-350)-KD

8 9y

M2y 43

"

FFSINO 4RE3/SN 2 Name HE/QTY| #Fi¥/Remark
1 256898523501 IRENHF5H-2301101-00 Driving axle housing 1 30-35Q
2 256898523502 | #ilzEkH-3103103-00 Drum brake 2 30-35Q
3 256898523503  |#:3RH-3103101-00 Hub 2 30-35Q
4 256898523504 | KiHiEEERIH-3103102-00 Large oil seal ring 2 30-35Q
5 256898523505 | iHE100X130X12 Seal ring100x130x12 2 30-35Q
6 256898523506 | ElE AT HlA30214 Bearing30214 2 30-35Q
7 910700600020 Bearing32012 2 30-35Q
8 254198523557 O-ring 65X3.1 2 30-35Q
9 256898523507 | /J\EIEERIH-3103109-00 Small oil seal ring 2 30-35Q
10 254198523555  |jHE75X100X10 Seal ring 75x100x2 2 30-35Q
11 910300700005 | E4REME0X2 Round nut M60X2 4 30-35Q
12 910400900013 LEEEE60 Lock washer60 2 30-35Q
13 256898523508 | 34iiiH-2303106-00 Half shaft pad 2 30-35Q
14 256898523509 | 34ihiH-2303101-00 Half shaft 2 30-35Q
15 256898523510 | :4iEieH-2303107-00 Half shaft bolt 24 30-35Q
16 256898523511 HPERIBIRH-3103106-00 Hub bolt 12 30-35Q
17 256898523512 |##RIBAFH-3103110-00 Hub nut 12 30-35Q
18 910300200005 | 7NFEIEAIM20X1.5 Nut M20X1.5 12 30-35Q
19 256898523513 | ZChlzE§H-3501100-00 Left brake 1 30-35Q
20 256898523514 F#Izh2EH-3501200-00 Right brake 1 30-35Q
20 256898523515 1%582G1/2 H-1701104-00 Pug ZG1/2 3 30-35Q
21 256898523516 |1 EH-2301301-00 Vent plug 1 30-35Q
22 256898523517 B Pin 1 30-35Q
23 256898523518 #IENE8 B8R H-3501301-00 Brake positioning bolt 4 30-35Q
24 256898523519 HIENEE S EREH-3501302-00 Brake bolt 12 30-35Q




256898501002 3B 3y HFAQ/DRIVE AXLE(3.0-3.5t)

F5INO HIB/SN g3 Name HR/QTY| & ¥E/Remark
1 256998523501 | -#liig#:-24453-020618 24 3.0-3.5T
2 256998523502 | f-4i-A22J3-02011 2 3.0-3.5T
3 256998523503 B #-A22A3-02031 2 3.0-35T
4 256998523504 | 1% 1tM58X2-25555-00004 4 3.0-3.5T
5 256998523505 | iI-%)##58-25555-00006 2 3.0-3.5T
6 256998523506 | 44160X75X10-24453-02121G 2 3.0-3.5T
7 256998523507 | O%![4/59.6X2.4-2555-00008 2 3.0-3.5T
8 256998523508 | i 5y 4% i #-25953-72001 2 3.0-3.5T
9 256998523509 i3 255 F2-A22A3-02051 4 3.0-3.5T
10 256998523510 | il %) 44 4 K-AXQ-QO3E5-1520R 12 3.0-3.5T
11 256998523511 Hi76-A22J3-02021A 1 3.0-35T
12 256998523512 | §#9£-22193-03001 3 3.0-3.5T
13 256998523513 ST 9E £ R-90106-65690 1 3.0-35T
14 256998523514 | /i |2} # 41 1270-24433-70411 1 3.0-3.5T
15 256998523515 | il £4-23913-020418 12 3.0-35T
16 256998523516 |45 H:-25303-021028 12 3.0-3.5T
17 256998523517 | i} 175X 100X10-25555-00009 2 3.0-3.5T
18 256998523518 | 74t i 4733012 2 3.0-3.5T
19 256998523519 ##%-25555-00003 2 3.0-35T
20 256998523520 il 3 #%-24453-02131 2 3.0-35T
21 256998523521 T Hhik30214 2 3.0-3.5T
22 256998523522 Jiid44% [ 72X100X16-24453-02121G 2 3.0-3.5T
23 256998523523 i1 100X 125X 12-26351-01004 2 3.0-3.5T
24 256998523524 | #g1M20X1.5-B4223-00020B 12 3.0-3.5T




01003 #) %) B (£)/LEFT BRAKE(30-35Q)-LEFT

F5INO HIBISN B Name BR/QTY| #¥/Remark

1 256898523532 | i M8x1.25x20GB/T5783-2000 Bolt M8 x one point two five x 20GB/T5783-2000 2

2 910400500006 S E GBI3-8 Spring washer GB93-8 2

3 256898523530 Jl:4#24433-70040G Rubber plug 24433-70040G 2 pNC3iRo
4 256898523531 | [ % i 4124433-70010G Spring tension rod 24433-70010G 2 /MBI B
5 256898523533 | /il a) 44/ b i24433-72000G-L | Brake base plate assembly (left) 24433-7200G 1

6 256898523537 T4 #F4524433-70150G Pin 24433-70150G 1 KIMEFa S
7 256898523535 | /i F-fill 3 4ik24433-70140G-L Hand brake rod (left) 24433-70140G 1

8 256898523539 il B BERE 5 24433-71000G | Brake shoe with friction plate assembly 24433-71000G 1

9 256898523545 ) % 1424433-70020G Pressure spring seat 24433-70020G 4 KUMEFAL 5
10 256898523546 | |1 #24433-70030G Compression spring 24433-70030G 2 KIMERAE
11 256898523548 41 #£24433-70050G Tension spring 24433-70050G 1 KUMEFLAL S
12 256898523554 |/ ii/[124433-70100G-L Pawl (left) 24433-70100G 1 PN R
13 256898523550 | /:#11#24433-70090G-L Torsion spring (left) 24433-70090G 1 RIMEE 5
14 256898523570 | /z|i | 124433-74000G-L | Left gap adjuster assembly 24433-74000G-L 1 PN
15 256898523543 |1 3 1 24433-73000G Spring cable device 24433-73000G 1 SR A
16 256898523553 | /i [nlfirsfifi (Jii) 24433-70071G-L _[Return spring (front) 24433-70071G 1 /MR £
17 256898523549 | §715:24433-70081G Guide block 24433-70081G 1 SR A
18 256898523556 | /: [l i .5 (1) 24433-70070G-L return spring (front) 24433-70010G-L 1 o/ MBI B
19 256898523552 | :11724433-70060G Guide plate 24433-70060G 1 KR
20 256898523574 ) 0 i o PR T 4 44 1 24433-{ Left brake shoe with friction plate and spring pin assemt| 1
21 256898523544 243 5 25k 2433-76000G Brake wheel cylinder assembly 1
22 256898523538 | L4141 24433-70110G Pin 1 24433-70110G 1 KIMEREE
23 256898523557 | /i Tl 5 #fi#124433-70120G-L Push rod (left) 24433-70120G-L 1 PN o
24 256898523542 | T 441/ 24433-70170G Rod pin retainer 24433-70170G 1 KIMEEBE
25 256898523541 | ik # / 24433-70160G Elastic gasket 24433-70160G 1 RIMEE 5
26 256898523559 | #%24433-70130G Push spring 24433-70130G 1 KIMEEBE
27 256898523564 |z MM (J£) 0C11246-14603-30| Brake cable assembly (left) OC11246-14603-30 1 L=1270
27 256898523565 A R (£i) 0C11246-24603-30| Brake cable assembly (right)0C11246-24603-30 1 R=1790

A 256898523576 KAEH41,24433-70411G-DXLB Major repair kit 24433-70411G-DXLB 1 FAE R,

B 256898523577 | /MEFI{124433-70411G-XXLB Minor repair kit 24433-70411G-XXLB 1 MEFEAL




256898501003 #1%) & -#/LEFT BRAKE(30-35Q)-Right

BFEINO FFLISN 2% Name [ R/QTY #¥E/Remark
1 256898523532 :M8x1.25x20GB/T5783-2000 Bolt M8 x one point two five x 20GB/T5783-2000 2
2 910400500006 146/ GB93-8 Spring washer GB93-8 2
3 256898523530 | 12424433-70040G Rubber plug 24433-70040G 2 PN Loy
4 256898523531 | Jfi it i £ 24433-70010G Spring tension rod 24433-70010G 2 K/ MBI
5 256898523534 7 1) 2 8 JEE AR 5 i 24433-720006-R Brake backing plate assembly (right) 1
6 256808523537 | -4 ii24433-70150G Pin 24433-70150G 1 Kl MEF 5
7 256898523536 A 5B FF24433-701406-R Hand brake rod (right) 1
8 256898523539 il Bl e 5 ) 5 24433-71000G | Brake shoe with friction plate assembly 24433-71000G 1
9 256898523545 | J1i§if i24433-70020G Pressure spring seat 24433-70020G 4 KMER L
10 256898523546 | 1 #it24433-70030G Compression spring 24433-70030G 2 KUMEFLAL 5
11 256898523548 | 4i1424433-70050G Tension spring 24433-70050G 1 KUMEFIL 5
12 256898523555 | 7iii/24433-70100G-R Pawl (right) 1 SR A
13 256898523551 4541 #524433-700906-R Torsion spring (right) 1 KU MEFAL 5
14 256898523571 A7 A 52 25 24 124433-74000G-R | Right gap adjuster assembly 24433-74000G 1 e Hg 4
15 256898523543 | i fi £k} F24433-73000G Spring cable device 24433-73000G 1 PN Loy
16 256898523572 |/ [nlfirsififit (J5) 24433-70071G-R _[Return spring () 24433-70071G 1 KMERAL S
17 256898523549 | §[11}):24433-70081G Guide block 24433-70081G 1 PN Loy
18 256898523573 | /& [l i 54§t (1i{))24433-70070G-R Return spring (1) 24433-70010G-L 1 K/MERAL S
19 256898523552 | §[1724433-70060G Guide plate 24433-70060G 1 PNz ey
20 256898523575 Al A B EE R P R Y 4 24433 Right brake shoe with friction plate and spring pin asser| 1
21 256898523544 il 7 43 %% 5 Rk 2433-76000G Brake wheel cylinder assembly 1
22 256898523538 | fi/I44]24433-70110G Pin 1 24433-70110G 1 RUMEE
23 256898523558 | 13 Tl #fi#124433-70120G-R Push rod (left) 24433-70120G-R 1 PN Loy
/ s 24 256808523542 | Ff 4414 [124433-70170G Rod pin retainer 24433-70170G 1 RIMEE 5
e g P / PR 25 256898523541 | ik 1 24433-70160G Elastic gasket 24433-70160G 1 Jel MBI A
By i/ Loy [0 AN 26 256898523559 1924433-70130G Push spring 24433-70130G 1 KIMEFLAL S
27 256898523565 HIBNNZ AR (F) 0C11246-24603-30| Brake cable assembly (right)0C11246-24603-30 1 R=1790
A 256898523578 KAEH41,24433-70412G-DXLB KigHf
B 256898523579 /IMEH£124433-70412G-XXLB MEHEEL




FE/NO 4REB/SN =1 Name EE/QTY| #HiF/Remark
1 256798523501 | ZC#lENREG-3501100-00 Left brake 1 25-28Q
2 256898523516 | %EH-2301301-00 Vent plug 1 25-28Q
3 256798523502 IRENH75G-2301101-04 Driving axle housing 1 25-28Q
4 256798523503 | 4#G-2303101-04 Half shaft 2 25-28Q
5 256798523504 | flaNREG-3501200-00 Right brake 1 25-28Q
6 256798523505 | HilafIERG-3103103-00 Drum brake 2 25-28Q
7 256898523504 | KiHiEEERIH-3103102-00 Large oil seal ring 2 25-28Q
8 256898523505 | iHE100X130X12 Seal ring100x130x12 2 25-28Q
9 256898523506 | ElE AT HlA30214 Bearing30214 2 25-28Q
10 256798523506  |#:3RG-3103101-04 Hub 2 25-28Q
11 910300200005 | 7SAHIEEIM20X1.5 Nut M20X1.5 12 25-28Q
12 256798523507 | ##R4%H£G-3103106-00 Hub bolt 12 25-28Q
13 256798523508  |$0ERIZFHG-3103110-04 Hub nut 12 25-28Q
14 256898523510 | 4i@H-2303107-00 Half shaft bolt 24 25-28Q
15 910300700005 | E2FMB0X2 Round nut M60X2 4 25-28Q
16 910400900013 | LEEEE60 Lock washer60 2 25-28Q
17 256798523509 | F4M#EG-2303106-00 Half shaft pad 2 25-28Q
18 254198523555 SHE75X100X10 Seal ring 75x100x2 2 25-28Q
19 256898523507 /INHEEEBIH-3103109-00 Small oil seal ring 2 25-28Q
20 254198523557 0O-ring 65X3.1 2 25-28Q
21 910700600020 [EHRFIHR32012 Bearing32012 2 25-28Q
22 256898523515 | 1#3EZG1/2 H-1701104-00 Pug Z61/2 3 25-28Q
23 256898523518 #IENE8 (IR H-3501301-00 Brake positioning bolt 4 25-28Q
24 256898523519 HIENEE S EREH-3501302-00 Brake bolt 12 25-28Q
25 256898523517 [2ESE] Pin 1 25-28Q
26 256798523509 EREEHH-23022101 Main reduction gasket 1 25-28Q




11004 SE3#+-AQ /DRIVE AXLE(2.5-2.8T)-AQ

F5INO HIB/SN g3 Name HR/QTY| & ¥E/Remark
1 256798524501 HEiZ R}-24354-32311B 12 2.5-2.8T
2 256798524502 +E#R#:-24353-72001B 12 2.5-2.8T
3 256998523518 1733012 2 2.5-2.8T
4 256798524503 #:#%-A20A3-02011IXX 2 2.5-2.8T
5 256998523521 730214 2 2.5-2.8T
6 256998523522 JHi 4% [ -24453-02121G 2 2.5-2.8T
7 256998523523 ii3$100X1125X12-26351-01004 2 2.5-2.8T
8 256798524504 i) 3) $-22673-02031 2 2.5-2.8T
9 256998523524 i £M20X1.5-B4223-00020B 12 2.5-2.8T
10 256798524505 A7l 2 25 & RREFO0056R 1 2.5-2.8T
11 256798524506 BREN 5T 20 -02041A 1 2.5-2.8T
12 256998523512 1#£-22193-03001 3 2.5-2.8T
13 256998523513 ST 9E £ R-90106-65690 1 2.5-2.8T
14 256798524506 75 il 2 2 S RREF00056L 1 2.5-2.8T
15 256998523508 IR FEM14X1.5X38-25953-72001 4 2.5-2.8T
16 256998523509 IR 2M14X1.5X30-A22A3-02051 12 2.5-2.8T
17 256798524507 4i-A20A3-02051 2 2.5-2.8T
18 256998523517 i34 75X100X10-25555-00008 2 2.5-2.8T
19 256998523507 O%}#59.6X2.4 2 2.5-2.8T
20 256998523506 #145-25555-00007 2 2.5-2.8T
21 256998523504 7 £} M58X2-25555-00004 4 2.5-2.8T
22 256998523505 11-B #4 [f]58-25555-00006 2 2.5-2.8T
23 256998523503 4 #-A22A3-02031 2 2.5-2.8T
24 256998523501 24844 -24453-02061B 24 2.5-2.8T




256898501005 #3y & (4£) /LEFT BRAKE(25-28Q)-&

FEINO GTB/ISN 2% Name B R/QTY| #¥/Remark
1 256798523530 | i 5y 43 i A1 23653-73011-L Brake base plate assembly 23653-73011-L 1
2 256798523538 il BE 45 58 23653-73021 Friction plate assembly 23653-73021 2
3 256798523560 Ji24#22673-72321 Glue plug 22673-72321 2 KAEFRfL
4 256798523561 72 %A #123653-72321-L Left adjusting lever 23653-72321-L 1 KIEH
5 256798523537 i1 §%23653-72051 Spring 23653-72051 1 K/MEFLAL
6 256798523536 JE ] 5 4 4 25 23653-72041-L Clearance adjuster 23653-72041-L 1 KiEH
7 256798523532 s 411 23653-72101 Spring tension rod 23653-72101 4 S/ MEFRAY
8 256798523546 5 4 23653-72121 Pressure spring seat 23653-72121 1 K/ AMER A,
9 256798523547 ) $#%23653-72091 Spring 23653-72091 4 K/MEFLAL
10 256798523548 5 #23653-72111 Spring compression cover 23653-72111 4 K/ AMERRA,
11 256798523550 T4 §%2353-72171 Tension spring 2353-72171 1 K/ MEFAL
12 256798523545 Ti#F23653-72161 Push rod 23653-7261 1 K/ MEFRA,
13 256798523553 5 4 23673-72391 Compression spring 23673-72391 3 S/ MEFRAL
14 256798523549 [1] 3754154 23673-72261 Return spring 23673-72261 2 K/ /MEFAL
15 256798523542 FHikF4922673-72231 Support pin 22673-72231 1 S/ MEFRAL
16 256798523564 44 1 22673-72251 Rod pin stop ring 22673-72251 1 K/ /MEFAL
17 256798523540 JEF il 3h 5k 23653-72071-L Left hand brake rod 23653-72071-L 1 KAEFf
18 256798523544 311 #723653-72131 Gasket 23653-72131 1 KAEFAL
19 256798523533 I B 43 5 L 22373-72041-L Brake wheel cylinder assembly 22373-72041-L 1
20 256798523551 il sh T 23653-72081 Hand brake push rod 23653-72081 1 KAEFAL
21 256798523566 JE45313#23673-72391 compression spring 23673-72391 1 I/ AMERR L
22 910100300020 22 GB5782-M8x16 Bolt GB5782-M8x16 2
23 910400500006 SR GB93-8 Spring washer GB93-8 2
24 256798523534 il 3 2549 % 5 ROC11246-14603 Brake cable assembly OC11246-14603 1
A 256798523567 Ki&H1REF000560-L-DXLB Major repair kit REFO00560-L-DXLB 1
B 256798523568 /MEFI41REF000560-L-XXLB Minor repair kit REFO00560-L-XXLB 1
6
11005 #1351 § (#) /LEFT BRAKE(25-28Q)-Right
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
1 256798523531 A ] B 2% IR A 2 23653-73011-R Brake base plate assembly 23653-73011-R 1
2 256798523538 il 2 A 4 R23653-73021 Friction plate assembly 23653-73021 2
3 256798523560 J24%22673-72321 Glue plug 22673-72321 2 KigHf
4 256798523541 Ai Fhil 3 HAF23653-72071-R Right hand brake rod 23653-72071-R 1 KAEFAL
5 256798523532 JE 5 HiF23653-72101 Spring tension rod 23653-72101 4 K/MEREAL
6 256798523546 JE 3 14:23653-72121 Pressure spring seat 23653-72121 4 K/ /MEFLAL
= 7 256798523547 | i 3#23653-72091 Spring 23653-72091 4 K/ MEE L
po 8 256798523548 JE# #523653-72111 Spring compression cover 23653-72111 4 K/ IMEHAL
[ 2 9 256798523537 431 #23653-72051 Spring 23653-72051 1 K/MEREAL
i 7 10 256798523563 A [6) 1/ 42 25 23653-72041-R Clearance adjuster 23653-72041-R 1 KAGHfL
v 11 256798523562 A REAT AT 23653-72322-R Right adjusting lever 23653-72321-R 1 KisHL
12 256798523564 AT 226 73-72251 Rod pin stop ring 22673-72251 1 K/ MEFRAL
13 256798523542 | fukl4122673-72231 Support pin 22673-72231 1 K/MERL
14 256798523550 TiiFF 43 32353-72171 Tension spring 2353-72171 1 S/ MEFRAY,
" 15 256798523545 Ti#123653-72161 Push rod 23653-7261 1 o/ MEHAL
I 16 256798523553 34 23673-72391 Compression spring 23673-72391 1 S/ IMEER AL,
’f‘ 17 256798523549 i {37 3¢5 236 73-72261 Return spring 23673-72261 2 o/ MEHAL
18 256798523566 JE4isH5%23673-72391 compression spring 23673-72391 1 K/ MEHA
19 256798523551 Tl Zh i 4T 23653-72081 Hand brake push rod 23653-72081 1 KAEFEA,
20 256798523544 3111 23653-72131 Gasket 23653-72131 1 KAEFfL
21 256798523565 A il 8 53 5 4 K 22373-72041-R Brake wheel cylinder assembly 22373-72041-R
22 910100300020 | ##2GB5782-M8x16 Bolt GB5782-M8x16 2
23 910400500006 S E GB93-8 Spring washer GB93-8 2
24 256798523535 il 3) 23492 £ AT 0C11246-24603 Brake cable assembly right OC11246-24603 1
A 256798523569 A& 341 REF000560-R-DXLB Major repair kit REFO00560-R-DXLB 1
B 256798523570 /IM& L REF000560-R-XXLB Minor repair kit REFO00560-R-XXLB 1




256898501006 % 3# # (ZN) /GEARBOX (ZN)

FFSINO 4RE3/SN 2 Name HE/QTY| #Fi¥/Remark
1 256898514001 | ZEi&E8EFKHDCS35A.901 Differential assembly HDCS35IIA.901 1
2 256898524001 | #&f2YDS30.089 Bolt YDS30.089 4
3 256898524002 ERGHERBIGB/T7244-14 Heavy-duty spring washer 4
4 256898524003 | §H7AKEEYDS30.072 bearing pedestal YDS30.072 2
5 255098524023 | ElRF4hE32207 Bearing 32207 2
6 256898524004 | iEEHYDS30.090 Adjustable pad YDS30.090 3/4
7 256898524005 O-ring 73x3.1 GB1235 1
8 910100300036 |7\ ASkiZHEGB5783-M10x25 Bolt GB5783-M10x25 5
9 910400500007  |#HREHEEHEGBI3-10 Spring Washer GB93-10 19
10 256898524006 | §H7F=YDS30.168 Bearing cap YDS30.168 1
11 256898524007  |#&(AHDCS35IIA.001 Box HDCS35IIA.001 1
12 910700200021 | FAEKIHAGB/T276-6206 Bearing GB/T276-6206 1
13 255098526008 | EIAE§SGBIT119.1-10x20 Pin GB/T119.1-10x20 2
14 910700200023 ERIEAGB/T276-6208 Bearing GB/T276-6208 1
15 256898524008 | EERF4HAEGB/T283-NJ2206E Bearing GB/T283-NJ2206E 1
16 256898524027 | HINHIHDCS351IB.802 Input axis HDCS35IIA.802 1
17 910700200024 | RABKIAGB/T276-6209 Bearing GB/T276-6209 1
18 256898524028 AL A{4FHDCS 351 B.803 Double gear assembly HDCS3511B.803 1
19 910700200033 JERiME6307 GB/T 276 Bearing 6307 GB/T 276 1
20 256898524011 FE S ATEAEHDCS351IA.010 |Paper pad HDCS35IIA.010 1
21 256898524012 FHEsHDCS351IA.002 Case cover HDCS35IIA.002 1
22 910100100040 | 7As3L4B42GB5782-M10%90 Bolt GB5782-M10X90 10
23 910100300034 | 7<FSLIRMGB5783-M10x16 Bolt GB5783-M10X16 2
24 256898524013 |4HRHDCS25.008 Link stopper HDCS25.008 1
25 910100300038 \FaLIZIE GB5783-M10x35 Bolt GB5783-M10X35 2
26 910800100006  |OFZ35%3.1 GB1235 0-ring 35X3.1 GB1235 2
27 256898524014 | FhiE)#HIHDCS351IA.009 Intermediate shaft HDCS35IlA. 009 1
28 255098524010 | OFiZ@25%2.65 GB/T3452.1 0-ring 25X2.65 GB/T3452. 1 2
29 256898524015 PREFHDCS351IA.804 Gear shaft components HDCS35IIIA. 804 1
30 256898524029 |iETC40X62X8 Oil seal TC40X62X8 1
31 910700600027 [RIfHRF 32207 Bearing 32207 1

256898501007 % 3  (ZN) /DIFFERENT|AL MECHAN|SM (ZN)

FSINO #RE3/SN =4 Name EE/QTY| #&i¥/Remark
1 256898524016 | RIERIMA6213 GB/T 276 Bearing 6213 GB/T 276 2
2 256898524017 |#242HDCS35IA.012 Bolt HDCS35IIA.012 16
3 256898524018 | HEi#Eas75HDCS35MA.011 Right differential housing HDCS35IIA.011 1
4 256898524019 Washer YDS30.079S 2/3x2
5 256898524020 |34tk YDS30.085 axle shaft gear YDS30.085 2
6 256898524021 | LEifEHMEYDS30.084 Thrust washer YDS30.084 4
7 256898524022 |{TE A YDS30.083 Planetary gear YDS30.083 4
8 256898524023 | +4114453-52101A Universal joint pin 14453-52101A 1
9 256898524024 | #iFHDCS35MIA.014 Locking plate HDCS35IIA.014 8
10 910300200003 | NFEIERIGB/T6171-M12x1.25 Nut GB/T6171-M12x1.25 16
11 256898524025 FEEEEFHDCS35IA.013 Left differential housing HDCS35IIA.013 1
12 256898524026 Gear ring HDCS35IIA.008 1




256898501010 74 ¥ A&/WHEEL ASSEMBLY (30-35Q)

FFSINO 4RE3/SN 2 Name HE/QTY| #Fi¥/Remark
256813010001 HRARAL28X9-15-14PR(%ES) Tire assembly 28X9-15-14PR(pneumatic) 2
A 256813010002 HOBARRE28X9-15(SLi)) Tire assembly 28X9-15(soild) 2 %62%£/Optional
256813010003 HRAR A28 X9-15(GME) Tire assembly 28X9-15(environmentally) 2 1$54&/Optional
256813011002 B428X9-15-14PR(FTS) Tire 28X9-15-14PR(pneumatic) 2
1 256813012002  |#A428X9-15(3LL)) Tire 28X9-15(soild) 2 #52E/Optional
256813012003 HA28X9-15(FFR) Tire 28X9-15(environmentally) 2 &2/Optional
2 256813011001 | #4BEIAK(7.00T-15) Rim assembly(7.00T-15) 2
256898501011 A7 4 & A&/WHEEL ASSEMBLY (25-28Q)
FSINO #RE3/SN 2/ Name EE/QTY| #&i¥/Remark
A 256713010008 | $fff41/87.00-12-14PR(GE 1) Tire assembly 7.00-12-14PR(pneumatic) 2 28Q
A 256713010001 IXFNE AR 7.00-12-12PR(FES) Tire assembly 7.00-12-12PR(pneumatic) 2 25Q
A 256713010002 | #¢ i 470-10(5:0) Tire assembly 7.00-10(soild) 2 25-28Q/3%%
A 256713010003 Fe iR R 7.00- 104 1) Tire assembly 7.000-10(environmentally) 2 25-28Q/i% %
1 910300100010 | ###}GB6170-M16-10 Nut GB6170-M16-10 8
2 910400500010 S EIGBY3-16 Spring washerGB93-16 8
3 256713021001 | py4445.00S-12 Inner rim 5.00S-12 1
4 256713018001 | 4£/{17.00-10-14PR(%: 1) Tire 7.00-10-14PR(pneumatic) 1 28Q
L A 4 256713012001 |#3f47.00-12-12PR(FES) Tire 7.00-10-12PR(pneumatic) 1 25Q
4 256713012002 | 4£}{37.00-10(3:42) Tire 7.00-10(solid) 1 25-28Q/3k3
4 256713012003 $J17.00-10G4 1) Tire 7.00-10(environmentally) 1 25-28Q/i% %
5 256713021002 | 4h4:4195.005-12 Outer rim 5.00S-12 1
6 256713021003 | f¢4fig e (M16) Rim bolt M16 8




256898501012 J # ¥ A&/WHEEL ASSEMBLY (30-35Q)

FSINO #RE3/SN =t Name EE/QTY| #HiF/Remark
A 256815510001 HeJIfi . 6.50-10-10PR(78 /1) Tire assembly 6.50-10-10PR(pneumatic) 2
A 256815510002 I R6.50-10(SE ) Tire assembly 6.50-10(soild) 2
A 256815510003 H I £ 6.50-10(FF £7) Tire assembly 6.50-10(environmentally) 2 J/Optional
1 910300200003 B6171-M12x1.25-10 Nut GB6171-M12x1.25-10 16
2 910400500008 | {4 [ GBY3-12 Spring washerGB93-12 16
3 256815520001 14 4£4#6.50F-10 Inner rim 6.50F-10 2
4 254113010007 | #£J46.50-10-10PR(7/<) Tire 6.50-10-10PR(pneumatic) 2
4 254113010005 ¢ 1116.50-10(5E 4») Tire 6.50-10(solid) 2
L~ A 4 254113010006 #)116.50-10(FA {) Tire 6.50-10(environmentally) 2
5 256815520002 414t 446.50F-10 Outer rim6.50F-10 2
6 255013020001 | (4 HM12x1.25x26 Rim bolt M12x1.25x26 16
®
256798501013 & #& ¥ A/ WHEEL ASSEMBLY (25-280)
FSINO #REB/SN & Name HE/OTY| &iF/Remark
A 256715510001 $EJif 5 A6.00-9-10PR(7E 1) Tire assembly 6.00-9-10PR(pneumatic) 2 25Q
A 256715510008 F i 5.R6.00-9-12PR (78 1) Tire assembly 6.00-9-12PR(pneumatic) 2 28Q
A 256715510002 HE IR L 6.00-9(SE ) Tire assembly 6.00-9(soild) 2 25-28Q/i% %
A 256715510003 FE iR 5 R 6.00-9(F f1) Tire assembly 6.50-10(environmentally) 2 25-28Q/i% %
1 910300200003 12 5GB6171-M12x1.25-10 Nut GB6171-M12x1.25-10 16
2 910400500008 S EIGBY3-12 Spring washerGB93-12 16
3 256715521001 P34t 44.00E-9 Inner rim 4.00E-9 2
4 256715512001 #:J116.00-9-10PR(78 1) Tire 6.00-9-10PR(pneumatic) 2 25Q
L~ A 4 256715518001 #Jf16.00-9-12PR(7 1) Tire 6.00-9-12PR(pneumatic) 2 28Q
4 256715512002 #:J166.00-9(5 L) Tire 6.00-9(soild) 2 25-28Q/i%k%E
4 256715512003 2 1116.00-9(F 1) Tire 6.50-10(environmentally) 2 25-28Q/i% %
5 256715521002 | 4p4¢4E4.00E-9 Outer rim 4.00E-9 2
6 255013020001 FEHIEFEM12x1.25x26 Rim bolt M12x1.25x26 16




256898501014 & £ #.% ¥ /MOTOR INSTALLATION

FFSINO 4RE3/SN 2 Name HE/QTY| #Fi¥/Remark
1 910100300037  |#2#2GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 2
2 910400100007 | GB97.1-10-200HV Gasket GB97.1-10-200HV 6
3 910400500007 SHEEHE GBI3-10 Spring washer GB93-10 6
4 256823514006 | EEIR(27mlrSiE) Gear pump 1 25/28QH
256823515006 | LR (30mIrESiE) Gear pump 30/35QH
5 910100100034 |88t GB5782-M10x55-8.8 Bolt GB5782 M10x55-8.8 4
6 255032520002 |4 ©40xD11x4 Gasket G40xP11x4 4
7 255032520001 |$JE ©13xP10.5x32 Bushing ®13X$X10.5x32 4
8 255032520003 TR Damping pad 8
5 256732511001 | EBA\(3ZiA)HPB24 Motor (HP) 1 25-28QH
256832511003 | FBAL(3%ifi)HPB26 Motor (HP) 1 30-35QH
10 255098513251 4RA9RR (HP) Encoder(HP) 1
A
256898501015 47 % #)3)42 J/DRIVING BRAKING INSTALLATION
FSINO #RE3/SN 2/ Name EE/QTY| #&i¥/Remark
1 275011520020  |3H#HF Grease nipple 1
2 256811511020  |HWREIEIR Bracket 1
3 910400500007 |3#EEHBGBI3-8 Washer GB93-8 1
4 910100300020 | #242GB5783-M8x16-8.8 Bolt GB5783-M8x16-8.8 1
5 911000600001 | ME#EQC/T390~(11-14) Hose clamp QC/T390-(11-14) 2
6 255011520021  |{EEE Connecting pipe 1
7 910100300003  |#22GB5783-M5x12-8.8 Bolt GB5783-M5x12-8.8 1
8 910400500004 |3 Washer GB93-5 1
9 910400100004 | FHREIGBI7.1-5-200HV Washer GB97.1-5-200HV 1
10 255011510003 | E4#P16x135 Axle P16x135 1
11 910100300039 |#24£GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4
12 910400500007 Washer GB93-10 6
13 910400100007 Washer GB97.1-10-200HV 6
14 256811511004  |BiIEIZERIES Foot brake holder welding 1
15 940500100006 | S&EP16xP18x15-SF-1 Bushing ®16x®18x15-SF-1 2
16 256811511002 | BIRIZEE Pedal weiding 1
17 255011520010 i Damping pad 1
18 910600600015 | FFOIE5GB91-2x20 Split pin GB91-2x20 1
19 255011520008  |{HE Spring 1
20 911200100004 SHPRIB7940.1-M10x1 Grease nipple JB7940.1-M10x1 1
21 255011520013 BEIRORER) Pedal (rubber) 1
\ | 22 910100100023  |#842GB5782-M8x45-8.8 Bolt GB5782-MBx45-8.8 1
“i | 23 910300100006 12FGB6170-M8-10 Nut GB6170-M8-10 1
St 24 940500100048 | SEEP10xP12x8-SF-1 Bushing ®10x ®12x8-SF-1 1
25 256811510001 FIRNERER Brake pump assembly 1
26 910100300038 |4242GB5783-M10x35-8.8 Bolt GB5783-M10x35-8.8 2
27 910300100007 | 42AFGB6170-M10-10 NutGB6170-M10-10 2
28 256711511009 A B Brake steel pipe welding 1 25-28Q
256811511009 Al SR Brake steel pipe welding 1 30-35Q
29 256711511010 T B Brake steel pipe welding i 25-28Q
256811511010 T BN Brake steel pipe welding 1 30-35Q




256898501016 53 % #1533 /PARKING BRAKING INSTALLATION

FFSINO 4RE3/SN 2 Name HE/QTY| #Fi¥/Remark
1 910100300035  |#22GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 2
2 910400500007 SEEEHEIGBI3-10 Spring washer GB93-10 2
3 910400100007 | FHEBGB97.1-10-200HV Washer GB97.1-10-200HV 2
4 256812021003 HIR(F ) Backing plate (Parking brake) 1
"JJ 5 XG1801542747 | FHIEhER Parking Brake Assembly 1
Q2 6 910400100005 SEHEIGBI7.1-6-200HV Washer GB97.1-6-200HV 4
\ 2 7 910400500005 SHEEHREIGBI3-6 Spring washer GB93-6 4
\ 8 910100300010 | #24£GB5783-M6x16-8.8 Bolt GB5783-M6x16-8.8 4
o .
5 >
3 .
4 { 6
‘@
256898501017 #% v 3% ¥ & 52 E—KD/STEERING GEAR AND INSTALLAT|ON-KD
FSINO #RE3/SN 2/ Name EE/QTY| #&i¥/Remark
1 255015010007 |ETEFH The adjustable handle 1
2 910600400011 | 3iEEIFEIGB879.1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 | EARIEE Clamp holder screw sets 1
4 255015010012 15138100 Steering 100 1
5 255015020019 |k Locking block 1
6 910300300006 | #2/3GB6172.1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057  |4242GB5783-M12x70-8.8 Bolt GB5783 M12x70-8.8 1
8 255015010001 FREEER Steering string assembly 1
9 255015010003 FEER The steering wheel 1
10 910600700014 | {##HIGB882-6x26x1.6 Pin GB882-6x26x1.6 1
11 910600600005 FFO$#5GB91-1.6x10 Cotter pin GB91-1.6x10 1
12 255015020002 | EEEE The fixed seat 1
13 255015010005 BEHES Adjust rod welding 1
14 255015020021 TTIRET Adijust the screw 1
15 911200100004  |jH#FIB7940.1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 SAEFHB)P16xP18x16-SF-1 Composite set (shoulder)®16xd18x16-SF-1 2
17 255011510003 | #E4#P16x135 With trunnion®16x135 1
18 910400100005 WasherGB97.1-6-200HV 1
19 910400500005 Spring washerGB93-6 1
20 910100300009 142 GB5783-M6x12-8.8 Bolt GB5783 M6x12-8.8 1
21 910100300036 122 GB5783-M10x25-8.8 Bolt GB5783 M10x25-8.8 4
22 910400500007 Spring washer gb93-10 4
23 910400100007 Washer GB97. 1-10-200HV 4
24 255015010004 XIS Bracket welded 1




256898501018 # FM#F & % #-KD/STEERING BRIDGE AND INSTALLATION-KD

FS/INO #RES/SN B Name EE/QTY| #&iF/Remark
A 256816010001 30QEEMIH 30Q steering axle 1
1 256898526001 | Ar4k[E15Z30KD011G Left knuckle Z30KD011G 1
2 256898526002 | #H{AZDS/K30-35D-03 Turn to the bridge ZDS/K30-35D-03 1
3 256898516001  |45[IHEILGZNO30K-0100 Steering cylinder LGZNO30K-0100 1
4 910400500010 SPEHE16 Spring washer 16 4

o 5 910100100073 | 7NFIRIEM16X65 Bolt M16X65 4
6 256898526003 |#EZ30KD024 Bush Z30KD024 8
7 256898526004 | X 54#EZ30KD023 Knuckle bearing Z30KD023 4
8 254198526085 BiEETHTMe Oil cap M6 2
9 910100300022 | 7<FIRIEMBX18 bolt M8X18 4
10 910400500006 SHEHES Spring washer 8 4
11 256898526005 FEFFEHZ30KD025 Link pin Z30KD025 4
12 256898526006 |i#4FZ30KD002 Link Z30KD002 2
13 256898526007 |§5#HZ30KD004G Pin Z30KD004G 2
14 256898526008 | FEEITEHZBYD27KD010G Kingpin ZBYD27KD010G 2
15 910800100084 | OFEI25X2.65 O-ring 25X2.65 2
16 256898526009 | FA-:EIEEZBD20KDO11G Shield block ZBD20KD011G 2
17 256898526010 | F54:E|Z30KD006G Dustband Z30KD006G 2
18 256898526011 [BEIHERFIMA33206 Bearing 33206 4
19 256898526012 ABhEBZ30KD009G Composite dust ring Z30KD009G 2
20 256898526013 #1EZDS/K30-35KD-05 Bush ZDS/K30-35KD-05 2
21 256898526014 | #5182 730KD010G Pin lock nut Z30KDO10G 2
22 256898526015 FFO$E3.2X50 Pin 3.2X50 2
23 256898526016 AEEEITZ30KD007G Right knuckle Z30KD007G 1
24 256898526017 HEsEHhIEAR B BIFB85X110X12 Rotary shaft lip seals FBB5X110X12 2
25 256898526018 [EERFHHIR30211E Bearing 30211E 2
26 256898526019 IR Z30KD013 Hub bolt Z30KDO13 16
27 256898526020 F&M3RZ30KD011 Steering wheel hub Z30KDO11 2
28 256898526021 HEIRF730KD012 Whee | hub nut Z30KDO12 16
29 910700600003 [EERFHHIR30207 Bearing 30207 2
30 910400100016 Washer30 2

256898501018 # %4 % 4 #-KD/STEERING BRIDGE AND |NSTALLATION-KD

F=INO HREB/SN =37 Name HE/QTY| #i¥/Remark
31 256898526022 | FF/<AFFAEFIEEZ30KD009 Nut Z30KD009 2
32 256898526023 | FFI#46.3X50 Pin 6.3X50 2
33 256898526024 | ##EHZ30KD010 Wheel hub cover Z30KD010 2

w




256898501019 ## % #4x—KD/STEERING CYLINDER-KD

FSINO #RE3/SN =t Name EE/QTY| #HiF/Remark
A 256898510007 BEHHEIRE) (HEEEL-KD) Sealing part maintenance package (steering cylinder-DV| 1
1 A TREFER Piston rod assembly 1
2 A fIES Cylinder cover 2
3 A BhE Dust ring 2
4 A & U rin 2
5 A O-ring 2
6 A O-ring 1
7 A Support ring 1
8 A Cylinder assembly 1
9 A Bearing 2

256898501018 # @A & F£-AQ/STEERING BRIDGE AND INSTALLATION-AQ

FFEINO SRIBISN 2% Name BR/QTY #¥/Remark
A 256816015001 | 3.5THEEME-AQ 3.5T steering axle-AQ 1
1 256998526001 $if 4 R £ Z03M2-10200MKSA Cast steering axle Z03M2-10200MKSA 1
2 256998526002 #4425 5X40X1 Adjustment pad 25.5X40X1 2
3 256998526003 FF A% 5249289 Slotted nut 249289 2
4 910600600032 JF o 4i3.2x40 Pin 3.2x40 2
5 256998526005 ##£G2724-33071 Bush G2774-33071 2
6 256998526006 i1#G2774-33201 Oil seal G27Z4-33201 2
7 256998526007 E4HiG2724-33031 Kingpin G2774-33031 2
8 256898526011 [Pl Tl 7K 33206 Bearing 33206 4
9 256998526008 | /¢ it i 4 i G2774-33311QT Left turn joint assembly G27Z4-33311QT 1
10 256998526009 il 3 MB(Q700B06) Straight through nozzle M6(Q700B06) 6
11 256998526010 U %% 5} [5]B85X 110X 12D(Z6031-0852| U-shaped sealing ring B85X110X12D(Z26031-08524) 2
12 256998526011 [RI4fE % T 7k 30211 Bearing 30211 2
13 256998526012 | $(:#A21B4-32241 Hub A21B4-32241 2
14 910700600003 5 4k 7 T 47K 30207 Bearing 30207 2
15 256998526013 R G2724-30711 Gasket G27Z4-30711 2
16 256998526014 JF 45 BEM30X2(A21B4-32311) Slotted nut M30X2(A21B4-32311) 2
17 910600600042 16.3X50 Pin 6.3X50 2
18 256998526015 F#% % (1218-10200) Hub cap (1218-10200) 2
19 256998526016 08407 £123654-34051B Hub nut 23654-34051B 16

20 256998526017 | i £23654-320418 Hub bolt 23654-32041B 16
21 256998526018 | [ii:t i i 7 Z-GE16ES-K27 Radial joint bearing Z-GE16ES-K27 2
22 256998526019 4264973 Oil seal 264973 2
23 256998526020 % #703M2-33051 Spacer sleeve Z03M2-33051 2
24 255098524010 O} [#25X2.65(26053-02502) O-ring 25X2.65(Z6053-02502) 2
25 256998526021 1#419.5X57(226986B) Slot Pin 9.5X57(226986B) 2
26 256998526022 JEF#IA21B4-32261AB Connecting rod pin A21B4-32261AB 4
27 910100300020 iZF:M8X16 Bolt M8x16 4
28 910400500006 kg Spring waser 8 4
29 256998526023 | #1iitA21B4-320818 Baffle A21B4-320818 2
30 256998526024 44 15H24C4-12003 Bush H24C4-12003 2




)1018 # ##+ A% F-AQ/STEERING BRIDGE AND INSTALLATION-AQ

FEINO GTB/ISN 2% Name B R/QTY| #¥/Remark
31 256998526025 [0 X i 4l K GE16ES Radial joint bearing GE16ES 4
32 256998526026 J4+FA21B4-32081B Connecting rod A21B4-32081B 2
33 910400500009 k14 Spring washer 14 4
34 910100300065 IR HEM14X50 Bolt M14X50 4
35 255016020001 2T H24N4-32451 cushion H24N4-32451 2
36 256998526027 #1113 fiLZ03M2-10400 Steering cylinder Z03M2-10400 1
37 256998526028 A 4T R G2724-33301QT Right steering knuckle assembly G2724-33301QT 1
19
256898501019 4% 14 #1 41-AQ/STEERING CYLINDER-AQ
FFEINO SRIBISN 2% Name BR/QTY #¥/Remark
A 256998510007 SR (5 1 FT-AQ) Sealing part maintenance package (steering cylinder-ACl 1
1 A TEFEAT R Piston rod assembly 1
2 s Cylinder cover 2
3 A 555 242 Dust ring 2
4 A Uit U rin 2
5 A O O-ring 2
6 A O 0O-ring 1
7 A STRIR Support ring 1
8 A T A3 AR Cylinder assembly 1
9 A L e Bearing 2

20




256898501018 # @4 A & (# B A& -AQ) /STEERING BRIDGE AND INSTALLATION-AQ

FEINO GIB/SN 2K Name FR/QTY| &¥/Remark
A 256816015002 3.5t & R(AQ/ ) 30Q steering axle-AQ 1
1 256998526015 | #:#7% (1218-10200) Hub cap (1218-10200) 2
2 256998526013 | #[#G2724-30711 Gasket G2724-30711 2
3 910700600003 50 47 T 4730207 Bearing 30207 2
4 256998526012 | $(#}A21B4-32241 Hub A21B4-32241 2
5 256998526011 [l 4fiA T 4lizk30211 Bearing 30211 2
6 256998526009 | i =it #fM6(Q700B06) Straight through nozzle M6(Q700B06) 6
7 910100300009 |#2f:M6X12 Bolt M6X12 2
8 910400500005 g6 Spring washer 6 2
9 256998516030 | 4/ #5 #) % 41AQ-ZO3N3-20201 1
10 256998526019 | k264973 Oil seal 264973 2
11 256998516031 | /i #% i1} 4 AQ-ZO3N3-22311 1
12 256898526011 #h 7133206 Bearing 33206 4
13 256998526020 i £5203M2-33051 Spacer sleeve Z03M2-33051 2
14 256998516032 | % 1K [EIKOMV4-30231 1
15 256998516033 | 4/ i [l 42 ETM4AX6 3
16 256998516034 L 2% 220 0 K AL674-32131 1
17 256998516035 | i1 15 3: H5AQ-ZO3N3-22111 1
18 256998516036 i i 52 A #3AQ-Z03N3-40291 1
19 255016020001 | 4 H24N4-32451 cushion H24N4-32451 2

20 256998526001 | 4% i 4 %) #45203M2-10200MKSA [ Cast steering axle Z03M2-10200MKSA 1
21 256998526021 | i49.5X57(226986B) Slot Pin 9.5X57(226986B) 2
22 255098524010 | O%! %4} 1 25x2.65(26053-02502) 0O-ring 25x2.65(26053-02502) 2
23 256998526007 | £ 4§G2724-33031 Kingpin G2724-33031 1
24 256998526028 | 41145 44 i G2724-33301QT Right steering knuckle assembly G2724-33301QT 1
25 256998526027 4 1131 L Z03M2-10400 Steering cylinder Z03M2-10400 1
26 910100300065 $EAEM14X50 Bolt M14X50 4
27 910400500009 k14 Spring washer 14 4
28 256998526025 .0 X5 7K GE16ES Radial joint bearing GE16ES 4
29 910100300020 |3%4#:M8x16 Bolt M8x16 4
30 910400500006 |4 @8 Spring washer 8 4
21
256898501018 # 4 & 3 (# T B2 -AQ) /STEERING BRIDGE AND INSTALLATION-AQ
FEEINO BIGISN 25 Name [s/QT #&¥%E/Remark
31 256998526023 | 1ifizA21B4-32081B Baffle A21B4-320818 2
32 256998526026 | i /[A21B4-32081B Connecting rod A21B4-320818 2
33 256998526024 | 44 45H24C4-12003 Bush H24C4-12003 2
34 256998526018 | i) 3% 147k Z-GE16ES-K27 Radial joint bearing Z-GE16ES-K27 2
35 256998526022 | i} 41jA21B4-32261AB Connecting rod pin A21B4-32261AB 2
36 256998526003 | F 3% 4249289 Slotted nut 249289 2
37 910600600032 FF 0 43.2x40(15225) Pin 3.2x40(15225) 2
38 256998526005 1 #G2724-33071 Bush G2724-33071 2
39 256998526006 | iili£G2724-33201 Oil seal G2724-33201 2
40 256998526010 | U [B85X110X12D(26031-0852) U-shaped sealing ring B85X110X12D(Z6031-08524) 2
41 256998526017 4§t #%i244:23654-32041B Hub bolt 23654-32041B 16
42 256998526016 | 44412 1423654-34051B Hub nut 23654-340518 16
43 256998526014 | JF iz £EM30X2(A21B4-32311) Slotted nut M30X2(A21B4-32311) 2
44 910600600042 | 46.3X50 Pin 6.3X50 2

22




)1019 # ) # &1-AQ/STEERING CYLINDER-AQ

FEINO GTB/ISN g3 Name B R/QTY| #¥/Remark
A 256898510007 B S PR (5 [ T-KD) Sealing part maintenance package (steering cylinder-DV| 1
1 A AR Piston rod assembly 1
2 A 3 Cylinder cover 2
3 A [zl Dust ring 2
4 A UJE U rin 2
5 A OJ 1 O-ring 2
6 A (e} ] O-ring 1
7 A SRR Support ring 1
8 A (L SRR Cylinder assembly 1
9 A RAGELES Bearing 2

23
256898501020 B 4 #4843 /SEAT COVER MOUNT ING

F=INO HREB/SN =37 Name HE/QTY| #i¥/Remark
1 256821011002 Hsma Welding of box cover 1
2 257521021032 L support pad 2
3 910200200039 1247 GB70.1-M6x30-8.8 Screw GB70.1-M6x30-8.8 4
4 255021020052 Bl dead bolt 1
5 940400100030 | #%5200N(D620) Gas spring 200N (D620) 1
6 910300500004 12 FEGB889.1-M8-10 Nut GB889.1-M8-10 2
7 256937511002 JEfitAH1-1ABC Seat BF1-ABC (STD.) 1

7 256937511003 JERTAH2-2A SeatAH2-2A il % %2/Optional

7 256937511004 JEfiAH2-3AB Seat (Vibration) 1 ##%%/Optional
1 8 910700900001 KA ikGEL2E Bearing GB9163-GE12E 2
9 255021010006 BB G () Hinge bracket (right) 1
o, 10 10 255021020043 | [ sziie Bolt 2
11 255021010005 BB S () Hinge bracket (left) 1
12 255021020045 JERR Wire plate 2
% 13 255021020054 REEE Adjust the gasket 2
14 910400100006 144 GB97.1-8-200HV Washer GB97.1-8-200HV 4
15 910400500006 15 24l GB93-8 Spring washer GB93-8 4
16 910100300024 12+ GB5783-M8x30-8.8 Bolt GB5783 M8x30-8.8 4
L 17 940400100031 | ##500N(D620)- [ £ Air spring 500N(D620)- self locking 1
18 910300500003 42 FEGB889.1-M6-10 Nut GB889.1-M6-10 2
19 255021020020 i T The shake handshandle 1
20 910200500053 1247 GB818-M6x20-4.8 Screw GB818-M6x20-4.8 2
21 910300500006 £}GB889.1-M12-10 Nut GB889.1-M12-10 1
22 910300100008 44 GB97.1-12-200HV Washer GB97.1-12-200HV 1
23 255021020046 14 [l 935 To protect the coil 1
24 251198537501 R Seat sensor 1




256898501021 7% %449 % /SIDE PANEL INSTALLATION

F2/INO REI/SN 2| Name EE/QTY &i¥/Remark
1 256821012017 | ARt & (300fl ) Side plate 1
2 940400400002 FH IR RIME Nut M8 1
3 941100100001 #25TM8X12-8.8 Screw M8X12 1
4 940600100005 T D18x3 magnet steel 1
5 255021021075 Eppigs cushion pad 1
1 7 6 941100100009 124TM6X12-8.8 Screw M6X12 2
7 255021010015  |$t4ti (%) Hanger 1

256898501022 4 {445 ¥ SIDE PANEL INSTALLATION

FSINO #RE3/SN =4 Name EE/QTY| #&i¥/Remark
1 255021010015 HBEE (L) Side plate 1
2 941100100001 | #2%] M8X12-8.8 Hanger 1
3 255021021075 s Spring washer 6 1
4 256821012003 | /¢ il i £ (30QH L) Side plate 1
5 941100100001 | #2547 M8X12-8.8 Screw M8X12 1




256898501023 L& ¥ %% /INSTRUMENT GOVER |INSTALLATION

FFSINO 4RE3/SN 2 Name HE/QTY| #Fi¥/Remark
1 940400400001  |{REEIREM6-1(2-4) Nut M6 6
2 256821511006 ERESE) Cover assembly 1
3 910400200002 | F#t6 Washer GB97.1-6-200HV 4
4 941100100009  |42£TM6x12-8.8 Screw M6x12 6
5 256810022001 1YRE(30Q) Instrument mask 1
6 255010020005  |FiE& Cover 1
7 255010020006 |53 Cover 1
8 256810022010 | #shikifs Cover 1
9 256821511004 | EARIZA(E) Cover assembly 1
10 256810022013 FAER Cover 1 Option
11 256810022011  |#RMTFALEIR Cover 1
12 255010021021 EiEE Cover 1 Option
13 256810021009 | FHIEHLE dust cover 1
14 910200500041 | #2£TGB818-M5x20-4.8 Screw GB818-M5x20-4.8 2
15 256810022012 FHIFFLER Cover 1 Option
16 256810011050  |FFREBEELL Switch box 1

256898501024 -F-4% & & 5 % /BALANCE WEIGHT AND MOUNT ING

FSINO #RE3/SN 2/ Name EE/QTY| #&i¥/Remark
1 256723021001 | F#5E(25Q) Balance weight 25Q 1 25Q
1 256723028001 SFEE(28Q) Balance weight 28Q 1 28Q
1 256923021001 | F#5E(35Q) Balance weight 35Q 1 35Q
1 256923021002 SFEE(30Q) Balance weight 30Q 1 30Q
2 255023020002 |4t lift hole cover 1
3 910100100101  |#842GB5782-M24x120-8.8 Bolt GB5782 M24x120-8.8 1
4 910400500013 |3#EEHBGBI3-24 Spring washer GB93-24 1
5 255023020007 |#A Gasket PBOXD25X8 2 s
6 255023020006 | {@EHEE I) Adjust cushion 2
7 910100300013  |#24#2GB5783-M6x30-8.8 Bolt GB5782 M24x120-8.8 2
8 910400200002 Washer GB97.1-6-200HV 2
9 910400500005 Spring washer GB93-6 2




256898501025 Mpsi#4.5: 3 /F0OT PEDAL

FFSINO 4RE3/SN 2 Name HE/QTY| #Fi¥/Remark
1 256818021005 | 1thAR#Y(30Q) Cushion 2
2 256818011001  |RIMEARIZES Floor welding (front) 1
3 256818011002 FiRIES Floor welding (rear) 1
4 941100100001 |#2§TM8X12-8.8 Screw M8x12-8.8 2
5 256818021006 | EZERAHR(30Q) Foot pedal 1
2568985010263 /& # $£./HYDRAULIC
FSINO #RE3/SN 2/ Name EE/QTY| #&i¥/Remark
1 255023520001 | HIEEEAK(5)8-L3000-1SC-60° Hydraulic Tube Assembly (Extraordinary)8-L3000-1SC-{ 1
2 255023520002 HREE EAR(S)8-L2700-1SC-60° Hydraulic Tube Assembly (Extraordinary)8-L2500-1SC-¢ 1
3 256823520003 | MREEAEMA(90°)6-L750-1SC-60° Hydraulic Tube Assembly (90°)6-L750-15C-60° 1
4 255023520007  |#L(E9)6-G1/4 - M14x1.5-60° Connector (straight)6-G1/4 M14X1.5-60 ° 3
5 910800100021 |OfZB-11.2x2.65 0O-ring - inside 11.2x2.65 4
6 275223521006 | AIEEAk(90°)6-L700-1SC-60° Hydraulic Tube Assembly (90°)6-L700-1SC-60° 1
7 256923521006 | AXE([EliH) Rubber hose (return oil) 1
8 911000600004 | iEHEQC/T390-(34-38) Hose hoops QC/T390 - - 38 (34) 4
9 900200401001 | EHEXE23%5 Return oil hose 23X5 2560
10 911000600003 | iEFEQC/T390-(22-26) Hose hoops QC/T390 - (22-26), 2
11 256923521007 FRE (i) Rubber hose (oil absorption) 1
12 12 911000600006 | iEHEQC/T390-(40-45) Hose hoops QC/T390 - (40-45) 2
13 256823520004 | MRIEEEAR(135°)6-L450-1SC-60°  |Hydraulic Tube Assembly (135°)6-L450-1SC-60° 1
14 252123520002 | HREEAAL(135°)6-L600-1SC-60°  |Hydraulic Tube Assembly (Straight)6-L600-1SC-60° 1
15 255023510012 5L (=18)7-2xM14x1.5-M16x1.5-60° | Connector (tee) 7-2XM14X1.5 - M16X1.5 -60° 2
1 16 252123520011 | HREESAL(90°)6-L1320-1SC-60°  |Hydraulic Tube Assembly (90°)6-L1320-1SC-60° 1
17 251123521005 HRIEE EA(90°)8-L1320-1SC-60° Hydraulic Tube Assembly (90°)8-L1320-1SC-60° 1
18 255023520034 | #E3L(81)8-2xM16x1.5-60° Connector (straight) 8-2XM16X1.5-60 ° 2
19 910800100002 OFF/E-P13.2x2.65 O-ring - inside 13.2x2.65 2
20 255023510003 L (BEES)6-G1/4-M14x1.5-60° Connector (lock bend)6-G1/4 M14X1.5 -60° 2
21 255023510008 BEL(BEE)11-M20x1.5-0 Connector (lock bend)11-M20x1.5-0 1
22 255023510007 FEL(BED)10-M20X1.5-M16x1.5-60° | Connector (lock bend) 10-M20X1.5 - M16X1.5 -60° 3
23 255023520035 |3 (BlisE %)12-G1/2-M22x1.5-60° [Connector (lock bend)12-G1/2- M22X1.5 -60° 1 25-35QB
23 256523510005 |4 3k (4 & % )25-M33X2-933 Connector (lock bend)25-M33X2--®33 1 30-35QM/QH
24 255023512006 | t5EER Gear pump 1 25-35QB
24 256823515006 WRR Gear pump 1 25-28QM/QH
24 256523512006 TR Gear pump 1 30-35QM/QH
25 255023510005 |23k (5 11125)25-G1-032 Joint (to bend) 25 - G1 - ® 32 1 25-35QB/25-28QM/QH
25 256823521010 | 4& 3k (4 & %)15-M27x2-M22x1.5-60° | Joint (to bend) 15-M27x2-M22x1.5-60° 1 30-35QM/QH
26 255023520030 | $z3k (1)12-2xM22x1.5-60° Connector (straight) 12-2XM22X1.5 -60° 1
27 255023510001 | 2 3 (i 5)6-M12x1.5-M14x1.5-60° | Connector (lock bend) 6-M12X1.5 - M14X1.5 -60° 1




2568985010263 & # ££/HYDRAULIG

FSINO #RE3/SN =t Name EE/QTY| #HiF/Remark
28 255044020143 |23 (452 75)12-M20x1.5-M22x1.5-60° | Connector (lock bend)12-M20x1.5-M22x1.5-60° 1
29 255023520033 %K (11)8-M20x1.5-M16x1.5-60° Connector (straight) 8-M20X1.5 - M16X1.5 -60° 1
30 254123520004 | jJE 4 M (90°)13-L2600-2SC-60° | Hydraulic Tube Assembly (90°)13-L2600-2SC-60° 1
12
1
256898501027 % 3% 3 6 I 4K (= B%) /MULT I-WAY REVERSING VALVE CONTROL (TWO)
FSINO #REB/SN & Name HE/OTY| &iF/Remark
1 252024510011 2 B () Multiple valve (two) 1
1 256824511002 % 1t 1) (215 HLRE IR ZS X) Multi way valve (two) solenoid valve 1 CEERC
2 910100400006 1212 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 S EIGBY3-10 Spring washer GB93-10 8
15 13 16 14 4 910400100007 P4 [EGB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 #i4iB4.75x20-c1B Pin B4.75x20-c1B 4
6 910600600011 JFI14#GB91-2x12 Cotter pin GB91-2x12 4
1 7 252124520002 |32 (ialkT) Support (stem) 1
8 910100300037 124£GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 % £}GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 i H Al P16x168 With trunnion ®16x168 1
11 910400500005 | %4 [l GBO3-6 Spring washer GB93-6 1
12 910200200032 4241 GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
‘\ 13 253524520010 FRIERGETH Handle ball(lift) 1
17 99 14 253524520009 FHER(RD Handle ball(tilt) 1
19 11 15 256824510002 BYFEA(RTH Joystick welding(lifting) 1
1 1 Al 16 256824510003 |4 AFFIE & (iR Joystick welding(tilt) 1
| 17 940500100006 £ ED16xP18x15-SF-1 Composite set ®16xP18x15-SF-1 4
| 18 256824520003 EET Connecting rod 2
19 910300100006 1% £}GB6170-M8-10 Nut GB6170 M8-10 2
2 20 255025020003 Pk joint 2
21 255024520027 HHRATITR) Bracket (travel switch) 2
22 255024520028 15 D29xP16x38 Shaft sleeve®29xd16x38 2
A 255098511010 L ) Solenoid valve 1
23 255098512001 HHL I £ P (24V) Solenoid coil (24V) il
24 255098512002 EL R 1 5 Solenoid valve spool 1




256898501028 % 38 # %) ] # 4K (= 3%) MULTI-WAY REVERSING VALVE GONTROL (THREE)

FSINO #RE3/SN =t Name QY| #HiF/Remark
1 252025010011 £ BRI (=1%) Multiple valve(three) 1
1 256825011002 % [t 1) (31 FL G R ZS X) Multi way valve (three) solenoid valve 1 CEJERC
2 910100400006 i 2 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 S E GB93-10 Spring washer GB93-10 8
4 910400100007 V2 [£GB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 ##4iB4.75x20-c1B Pin B4.75x20-c1B 6
6 910600600011 JFLI4GB91-2x12 Cotter pin GB91-2x12 6
7 252124520002 SR (IBIAT) Support (stem) 1
16 43 A7 14 /18 A6 8 910100300037 | i1:GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 2
9 910300100007 42 FFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 A H 4 d16x168 With trunnion ®16x168 1
11 910400500005 S E GB93-6 Spring washer GB93-6 1
12 910200200032 247 GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | FHiEk(tE ) Handle ball(lift) 1
14 253524520000 | FHiEk(figh Handle ball(tilt) 1
15 253525020002 FHER(E A1) Handle ball(belonging to 1) 1
16 256824510002 BYFFREE T Joystick welding(lifting) 1
10 17 256824510003 | KT A (4 Joystick welding(tilt) 1
127 ]2 18 256825010004 | #AFFIE A (R EL Joystick welding(tool1) 1
19 940500100006 245 E016xP18x15-SF-1 Composite setd16xdP18x15-SF-1 6
2 20 256824520003 SERET Connecting rod 3
2 21 910300100006 % 1}GB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 | 423 joint 3
23 255024520027 HH(TREIF ) Bracket (travel switch) 3
24 255023520033 %3 (1)8-M20x1.5-M16x1.5-60° Joint (straight) 8-M20x1.5-M16x1.5-60° 2
25 255024520028 4h#=P29xP16x38 Shaft sleeve ®16x$29x38 1
A 255098511010 L IR Solenoid valve 1
26 255098512001 | e iR 4: I (24V) Solenoid coil (24V) 1
27 255098512002 FELTE R 1S Solenoid valve spool 1
256898501029 % 34 # & M H 4k (V9 1) MULT |-WAY REVERSING VALVE CONTROL (TOUR)
FSINO #REB/SN & Name HE/OTY| &iF/Remark
1 252025510011 2 8 (VU5 Multiway valve (four) 1
1 256825511002 % 1t 1) (415 LR IR Z S X) Multi way valve (four) solenoid valve 1 CEERC
2 910100400006 1212 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 S EIGBY3-10 Spring washer GB93-10 8
4 910400100007 P4 [EGB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 #i4iB4.75x20-c1B Pin B4.75x20-c1B 8
6 910600600011 JFI14#GB91-2x12 Cotter pin GB91-2x12 8
7 252124520002 |32 (ialkT) Support (stem) 1
8 910100300037 124£GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
i 9 910300100007 % £}GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 i H Al P16x168 With trunnion ®16x168 1
11 910400500005 | %4 [l GBO3-6 Spring washer GB93-6 1
12 910200200032 4241 GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FRIERGETH Handle ball (lift) 1
14 253524520009 FHER(RD Handle ball (tilt) 1
Xt 15 253525020002 TR (JE FL 1) Handle ball (belonging to1) 1
16 253525520002 | FAirk(E112) Handball (belonging to 2) 1
17 256824510002 BYFEA(RTH Joystick welding (lifting) 1
18 256824510003 | HR4 A £ (i) Joystick welding (tilt) 1
19 256825010004 B A (B HL) Joystick welding (tool 1) 1
20 256825510005 FHFFHES (8 112) Joystick welding (kit 2) 1
21 940500100006 £ ED16xP18x15-SF-1 Composite set ®16xP18x15-SF-1 8
22 256824520003 EET Connecting rod 4
23 910300100006 % }GB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003 | 23k joint 4
25 255024520027 HHRATITR) Bracket (travel switch) 4
26 255023520033 %K (1)8-M20x1.5-M16x1.5-60° Joint (straight)8-M20x1.5-M16x1.5-60° 4
A 255098511010 L ) Solenoid valve 1
27 255098512001 FL T )25 P (24V) Solenoid coil (24V) 1
28 255098512002 FEL T ) Solenoid valve spool 1




256898501030 L4k 44 % ¥ &3 % /WORK TANK INSTALLATION AND INSTALLATION

FFSINO 4RE3/SN 2 Name HE/QTY| #Fi¥/Remark
1 255019010004 I iEEs Mesh filter 1
2 256919011002  |fEEHIRE Lid welded 1 IR LD
2 256919011001 IHESERIES Tank cover welded 1 HSERES AR
3 251119010003 SHRZERRK Oil ruler plug assembly 1
4 910100300022  |#24£GB5783-M8x20-8.8 Bolt GB5783 M8x20-8.8 8
5 910400500006 SPEHEIGBI3-8 Spring washer GB93-8 8
6 910400100006 | FHEGB97.1-8-200HV Washer GB97.1-8-200HV 8
7 255019020013 | ZF#204x134x1.5-R Gasket 204x134x1.5-R 1
8 910800900001 {BEHEIB982-20 Combination washer JB982-20 1
9 255019020015 TAGHZEM20x1.5 Drain plug M20x1.5 1
10 253519010005 | IFIREEHS0403 Respirator HS0403 1
11 256919021020 | [EHHEEY0917 Return oil filter Y0917 1 P
==
.
1
<
-
256898501031 % 4 3 #./FRAME ASSEMBLY
FSINO #RE3/SN =4 Name EE/QTY| #&i¥/Remark
1 256821521032 SR Support cover 2
2 910400500010 SHEHBEGBI3-16 Spring washer GB93-16 4
3 910100200016  |4242GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4
4 256721511001 FRIFE(25Q) Frame welded 1 25Q
4 256721518001 | FZEEE(28Q) Frame welded 1 28Q
4 256921511001 ERFE(B0Q Frame welded 1 30-35Q
5 910200300018 |#847GB70.2-M6x16-8.8 Screw GB70.2 M6x16-8.8 4
6 256821511004 | EARIZA(E) Welding of cover plate(left) 1
7 940400400001 |4RE&I2EM6 Leaf spring nut M6 4
8 910100300037  |424£GB5783-M10x30-8.8 Bolt GB5783-M10x30-8.8 2
9 910400500007 SHEEHEIGBI3-10 Spring washer GB93-10 2
10 910400200004 | KHEIGBY6.1-10-200HV Large washer GB96.1-10-200HV 2
11 256821511009 URBIEE The meter stand is welded together 1
12 256821511006 | EMRIEA(E) Welding of cover plate (right) 1
13 256821521095 TR Damping pad 4
14 910200200104 |#25TGB70.1-M12x60-8.8 Screw GB70.1 M12x60-8.8 2




256898501032 #*TR 3R % #2/TOP GUARD ASSEMBLY

F2/INO REI/SN 2| Name EE/QTY &i¥/Remark
1 910200200098 |#8§TGB70.1-M12x30-8.8 Screw GB70.1 M12x30-8.8 8
2 910400500008 SHEREIGBI3-12 Spring washer GB93-12 8
3 910400100008 | FHBGBI7.1-12-200HV The flat washer GB97.1-12-200HV 4
4 256822012001 PIRERES The top guard is welded together 1
5 255022020001 PR E—(SEE) Protective cover 1 1
6 255022020004 | EATHZE Protective tape 4
7 252022020050 FEERIRRES B Protective tape 2
8 255056510001 EBFFX Back handle 1 priz-d
9 910400500005 SHEEHREIGBI3-6 Spring washer GB93-6 2
10 910200200036 | #24TGB70.1-M6x20-8.8 Screw GB70.1 M6x20-8.8 2
11 255022020002 PHIRE —(FEE) Protective cover 2 1
12 255049520010 HEREQ-105 Rearview mirror 3
13 255049520004 | ZZR(GNNE) Support 2
14 910400200005 | KHEIGB96.1-12-200HV Big washer GB96.1-12-200HV/ 4
15 910200200057  |#8§7GB70.1-M8x20-8.8 Screw GB70.1 M8x20-8.8 2
16 910400500006 SPEHEGBI3-8 Spring washer GB93-8 2
17 255022020029  [{BF Handle 1 W
18 910300500004 | #2/3GB889.1-M8-10 Nut GB889.1-M8-10 4
19 910100300022  |#22GB5783-M8x20-8.8 Bolt GB5783 M12x20-8.8 4
20 255022020003 KT Protective tape 2
21 253522020024 FL.2830 Cover 30 4
256898501034 X/FORK
FFEINO GIBISN LK Name [s/QT &¥E/Remark
A 940100100008 | H:44 I AJH 1 ¥ 120x40x1070 Fork 120x40x1070 2 2.5t
940100100010 | #4411 A 1 ¥.120x40x1150 Fork 120x40x1150 2 2.5
940100100009 | H:44 11 AJH 1 ¥ 120x40x1220 Fork 120x40x1220 2 2.5t
940100100011 | #4411 A 1 ¥.120x40x1370 Fork 120x40x1370 2 2.5
940100100012 | F:4y 11 A% 1 ¥ 120x40x1520 Fork 120x40x1520 2 2.5t
940100100030 | #4411 A 1 ¥.120x40x1820 Fork 120x40x1820 2 2.5
940100100044 | F:4y 11 A% 1 ¥ 120x40x1970 Fork 120x40x1970 2 2.5t
940100100046 | #4411 A 1 ¥.120x40x1670 Fork 120x40x1670 2 2.5
A A A 940100100013 | FE44IIIAK % X 125x45x1070 Fork 125x45x1070 2 2.8-3.0t
. g 940100100014 | £EHYITIAKY ¥ 125x45x1150 Fork 125x45x1150 2 2.8-3.0t
N g 940100100015 | HE49ITIA%! § ¥.125x45x1220 Fork 125x45x1220 2 2.8-3.0t
940100100016 | £EHITIAKY f ¥ 125x45x1370 Fork 125x45x1370 2 2.8-3.0t
940100100017 FEFIITAK 17 X 125x45x1520 Fork 125x45x1520 2 2.8-3.0t
940100100035 | £EHITIAKY f ¥ 125x45x1970 Fork 125x45x1970 2 2.8-3.0t
940100100039 | HEA4ITIAT % ¥ 125x45x1820 Fork 125x45x1820 2 2.8-3.0t
{ 940100100041 | £EHYITIAKY f ¥ 125x45x1670 Fork 125x45x1670 2 2.8-3.0t
) R A 940100100018 HHIIAR 15 X 125x50x1070 Fork 125x50x1070 2 3.5t
>~ 940100100019 | £EHYITIAKY ¥ 125x50x1150 Fork 125x50x1150 2 3.5t
940100100020 HHIIAR 17 X 125x50x1220 Fork 125x50x1220 2 3.5t
940100100021 | £EHYITIAKY f ¥ 125x50x1370 Fork 125x50x1370 2 3.5t
940100100022 FEFIITAK 17 X 125x50x1520 Fork 125x50x1520 2 3.5t
940100100031 | £EHITIAKY ¥ 125x50x1800 Fork 125x50x1800 2 3.5t
940100100040 | HIIIA%! B ¥ 125x50x1970 Fork 125x50x1970 2 3.5t
940100100042 | £EHYITIAKY X 125X50x1670 Fork 125x50x1670 2 3.5t
1 A % XAk Fork body 2
2 253098514101 Lift pin assembly 2

39




256898501035 4 4%} #&42/TILT CYLINDER (30-35Q)

FEINO GTB/ISN 2% Name BR/QTY| #¥/Remark
A 256820510001 | T (TL)(TL)®80xP35x118(6/10) Oil cylinder(TL)P80xP35x118(6/10) 1 H <4000, Left
A 256820510002 HL(TL)(TL)P8OXP35x88.5(6/6) Oil cylinder(TL)®80x$35x88.5(6/6) 1 4000=H=5000,Left
A 256820510003 | jii{iT (TL)(TL)®80xP35x67(6/10) Oil cylinder(TL)P80xP35x67(3/6) 1 5000<H,Left
A 256820510005 HL(TL)(TR)$®80xP35x118(6/10) Oil cylinder(TR)®80xP35x118(6/10) 1 H</4000,Left
A 256820510006 | jii{iT(TL)(TR)P8OxP35x88.5(6/6) Oil cylinder(TR)P80xP35x88.5(6/6) 1 4000<H<5000,Left
A 256820510007 HL(TL)(TR)$P80xP35x67(6/10) Oil cylinder(TR)®80xP35x67(3/6) 1 5000<"H,Left
B 256198510006 H B E A (HTRHED) Seal kits (tlited cylinder) 2
1 A Pl ARvEZ U8 Grease mouth Z1/8 2 AR
2 A LI Earring 2 AR it
3 A KAk GE30ES Bearing GE30ES 2 AR gt
4 A 1418147 Circlip 47 2 A gt
5 A 5 RM14 Nut M14 2 AR
6 A HE14 Washer14 2 AR
7 A 12+:M14x55 Bolt M14x55 2 R
8 A IR AL Piston body assembly 2 Tt
9 A xR Yx seal ring 2 AR
10 A SRIFDB3x20%2.5 Support ring 2 A
11 A EN Dust ring 2 AR
12 A 14852 Circlip 52 2 TR
13 A 1L Circlip 2 AR
14 A 4 7 48x30x3 Catch 48x30x3 2 AR
15 A U S Useal ring 48x30x10 2 AR
16 A FE Guide sleeve 2 Tt
17 A OV ] O seal ring 63x3.1 2 AR
18 A 75473025 Bearing 3025 2 A g gt
19 A L 2% Cylinder barrel assembly 2 AR i
20 A 975 473040 Bearing 3040 2 A g gt
40
256898501036 4 ##4L/TILT CYLINDER (25-28Q)
BEINO BITBISN 2 Name Bﬁi/QTY £&¥/Remark
A 256720510001 L (TL)®70xP32x118(6/10) Oil cylinder(TL)®70x$32x118(6/10) 1 H-<<4000,Left
A 256720510002 JL(TL)®70xP32x88.5(6/6) Oil cylinder(TL)®70x$32x88.5(6/6) 1 4000=H=5000, Left
A 256720510003 L (TL)®70xP32x67(3/6) Oil cylinder(TL)®70x$32x67(3/6) 1 5000<"H,Left
A 256720510005 JEL(TR)®70xP32x118(6/10) Oil cylinder(TR)®70xd32x118(6/10) 1 H<4000,Left
A 256720510006 L (TR)D70xP32x88.5(6/6) Qil cylinder(TR)®70xd32x88.5(6/6) 1 4000=H=5000,Left
A 256720510007 JEL(TR)P70xP32x67(3/6) Oil cylinder(TR)®70xP32x67(3/6) 1 5000<<H,Left
B 255098510006 | #d PRE F A (i AR}HT) Seal kits (tlited cylinder) 2
1 A HH Earring 2 AP
2 A SBEM14 NutM14 2 AN B
3 A H[E14 Washer14 2 AR g
/ B 4 A 12 H:M14x55 BoltM14x55 2 AR
- 5 A i AT Piston rod 1 AR g
| et 6 A HKIFD63X20x2.5 Support ring D60x20x2.5 2 R g
| T 1 7 A YXH % £ B D63X60X6 Yx seal ring D63x60x6 2 i
I :; |12 8 A 55 28 Dust ring 2 R
==y ry 2 P E47 Circlip 47 2 AR g
10 A 1L Circlip 2 AR
11 A 1)748x30x3 Catch 48x30x3 2 i
12 A I Useal ring 48x30x10 2 AR
13 A Guide sleeve 2 AR
14 A O+ [E163x3.1 O seal ring 63x3.1 2 R g
e 15 A 15 40/K3025 Bearing 3025 2 AR
16 A L R Cylinder barrel assembly 2 R

41




256898501037 I'1 % (41 11 $£25-28Q)/MAST(stand mast25-28Q)
FEINO HIBISN B Name BR/QTY| #¥/Remark
1 255038020008 [EEES Adijusting sleeve 4
2 255038020009 | ik Adjustable pad 8
3 940200200005 | fili%%: $42-CD=68 Side roller®42 - CD = 68 2
4 910400100007 | 4% /GB97.1-10-200HV Washer GB97.1-10-200HV 8
5 910400500007 | 3iifi#: [ GB93-10 Spring washer GB93-10 8
6 910100300039 | ###:GB5783-M10x40-8.8 Bolt GB5783 M10x40-8.8 4
7 910401300020 il 30 4 | GB894.1-40 Elastic retaining ring GB894.1-40 for shaft 4
2 ﬂ\ 7 8 940200100020 ER4E9119.2xP55x34 Roller $119.2x55x34 2 A
14 10 e 8 940200100021 | it P119.6xP55x34 Roller ®119.6xP55x34 2 JEI
8 940200100022 114D 120x055x34 Roller ®120x55x34 2 SR
124 9 256744012001 P9 1142474(2000) Mast (2000) 1 2.5t
13 9 256744012002 |1 1444 (2500) Mast (2500) 1 2.5
14 9 256744012003 P 14805 (30000 Mast (3000) 1 2.5t
9 256744012004 | i1 1245 4(3300) Mast (3300) 1 2.5
9 256744012005 | 1] 1442 £5(3500) Mast (3500) 1 2.5
1615 9 256744012006 | 11 1244 4(3600) Mast (3600) 1 2.5
9 256744012007 |1 14424(3700) Mast (3700) 1 2.5
9 256744012008 | 11 1445 4(4000) Mast (4000) 1 2.5
9 256744012009 114847 4 (43000 Mast (4300) 1 2.5t
17 9 256744012010 | 11 1244 4(4500) Mast (4500) 1 2.5
9 256744012011 |1 1442 £(5000) Mast (5000) 1 2.5
9 256744012012 |11 1244 4(5500) Mast (5500) 1 2.5
9 256744012013 | 11 1442£(6000) Mast (6000) 1 2.5
9 256844012001 | 1y 1444 4(2000) Mast (2000) 1 2.8t
9 256844012002 | 11 1442 £(2500) Mast (2500) 1 2.8t
9 256844012003 | 11 1444 4(3000) Mast (3000) 1 2.8t
9 256844012004 | 11 1442 £(3300) Mast (3300) 1 2.8t
9 256844012005 | i1 1444 4(3500) Mast (3500) 1 2.8t
9 256844012006 | 14 14444 £:(3600) Mast (3600) 1 2.8t
9 256844012007 |y 142 £ (3700) Mast (3700) 1 2.8t
9 256844012008 | 141 1442 4(4000) Mast (4000) 1 2.8t
42
256898501037 14 (44 11 %25-28Q)/MAST(stand mast25-28Q)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
9 256844012000 |11 144 £4(4300) Mast (4300) 1 2.8t
9 256844012010 | iy 144 #:(4500) Mast (4500) 1 2.8t
9 256844012011 | 31144 £5(5000) Mast (5000) 1 2.8t
9 256844012012 |y 142 £ (5500) Mast (5500) 1 2.8t
9 256844012013 | 14 14244 £(6000) Mast (6000) 1 2.8t
10 255038020009 |k Adjustable pad 4
11 940200200002 | fiili#:4t:®87-CD=55 Side roller $87-CD=55 2
12 910400100008 |+ #4[#GB97.1-12-200HV Washer GB97.1-12-200HV 4
13 910400500008 | 34 #4 [l GBO3-12 Washer GB93-12 6
14 910100300050 | #g#2GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 4
15 256844510001 |4 F4hd30x94 Axle®30x94 2
16 272344021080 ifi} 5 £ P 30xP38x25 the wear-proof casing 2
17 256744011001 | 4} 1484 £(2000) Mast (2000) 1
17 256744011002 | 4p1 1442 £(2500) Mast (2500) 1
17 256744011003 ShI14R4E £ (3000) Mast (3000) 1
17 256744011004 | 4h1 142 £(3300) Mast (3300) 1
17 256744011005 SRR (3500) Mast (3500) 1
17 256744011006 | 4p1 1442 £:(3600) Mast (3600) 1
17 256744011007 | 4pi 4247 £5(3700) Mast (3700) 1
17 256744011008 | 4p1 1242 £(4000) Mast (4000) 1
17 256744011009 | 4h1 1442 £(4300) Mast (4300) 1
17 256744011010 | 4p1 1442 £(4500) Mast (4500) 1
17 256744011011 Sh14247E4(5000) Mast (5000) 1
17 256744011012 | 4p1 1442 £(5500) Mast (5500) 1
17 256744011013 S IT14R4E£5(6000) Mast (6000) 1
18 254144020063 | 4iTT Bearing bush 2
19 255044020005 R Bearing cover 2
20 910400500010 | 3iifi#: [4GB93-16 Washer GB93-16 6
21 910100200016 | ###:GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4
22 910100300035 | iZ2GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4
23 910400100007 | 44 GB97.1-10-200HV. Washer GB97.1-10-200HV 8

43




256898501037 73 (iR I'1 3 25-28Q)/MAST(stand mast25-28Q)

FEINO GTB/ISN g3 Name B R/QTY| #¥/Remark
24 910400500007 L4 [ GB93-10 Washer GB93-10 8
25 255044010057 it HAihp30x82 Axled®30x82 2
26 255044020132 iR T1=0.8 Adijusting pad t=0.8 2
26 255044020133 4 1=0.5 Adjusting pad t=0.5 2
26 255044020134 R =02 Adijusting pad t=0.2 2
27 255044020131 HpR Base plate 2
28 940200100024 LR P111xP55x32 Roller ®111x$55x32 2
21 2
e r y
- %rrll 10?@;«
O [N J
44
256898501038 I (#7% ' £ 30-35Q)/MAST(stand mast30-35Q)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark

1 255038020008 JHE Adjusting sleeve 4
2 255038020009 ok sy Adjustable pad 8
3 940200200005 75 P42-CD=68 Side roller®42 - CD = 68 2
4 910400100007 “F#4[EIGB97.1-10-200HV Washer GB97.1-10-200HV 8
5 910400500007 SR EIGBI3-10 Spring washer GB93-10 8
6 910100300039 22 GB5783-M10x40-8.8 Bolt GB5783 M10x40-8.8 4
7 910401300020 Al F 944 [ GBB94.1-40 Elastic retaining ring GB894.1-40 for shaft 4
8 940200100020 EIRHP119.2xP55x34 Roller ®119.2x$55x34 2
8 940200100021 TR D119.6xD55x34 Roller ®119.6xd55x34 2
8 940200100022 LR P120xP55x34 Roller ®120x$55x34 2
9 256844012001 P T T4842 45 (2000) Inner Mast (2000) 1 3.0t
9 256844012002 134 5 (2500) Inner Mast (2500) 1 3.0t
9 256844012003 AT 4842 4 (3000) Inner Mast (3000) 1 3.0t
9 256844012004 54 4(3300) Inner Mast (3300) 1 3.0t
9 256844012005 AT 4842 4 (3500) Inner Mast (3500) 1 3.0t
9 256844012006 1154 45 (3600) Inner Mast (3600) 1 3.0t
9 256844012007 T T484 45 (37000 Inner Mast (3700) 1 3.0t
9 256844012008 1150 5 (4000) Inner Mast (4000) 1 3.0t
9 256844012009 T T4845 45 (4300) Inner Mast (4300) 1 3.0t
9 256844012010 130 5 (4500) Inner Mast (4500) 1 3.0t
9 256844012011 T T4842 45 (50000 Inner Mast (5000) 1 3.0t
9 256844012012 1134 5 (5500) Inner Mast (5500) 1 3.0t
9 256844012013 A 114242 4 (6000) Inner Mast (6000) 1 3.0t
9 256844012051 115 5 (2000) Inner mast(2000) 1 3.5t
9 256844012052 T T 4842 45 (2500) Inner mast(2500) 1 3.5t
9 256844012053 T4 45 (3000) Inner mast(2700) 1 3.5t
9 256844012054 1A T 14247 4 (3300) Inner mast(3000) 1 3.5t
9 256844012055 15 5 (3500) Inner mast(3300) 1 3.5t
9 256844012056 A T 14247 4 (3600) Inner mast(3500) 1 3.5t
9 256844012057 15 5 (3700) Inner mast(3700) 1 3.5t
9 256844012058 P [T 4842 £5(4000) Inner mast(4000) 1 3.5t

45




256898501038 11 % (4 11 530-35Q)/MAST(stand mast30-35Q)

F5INO HIBISN B Name FR/QTY| #¥/Remark
9 256844012059 | iy | 445 £5(4300) Inner mast(4300) 1 3.5t
9 256844012060 | iy [ 144 £ (4500) Inner mast(4500) 1 3.5
9 256844012061 | iy | 1445£:(5000) Inner mast(5000) 1 3.5t
9 256844012062 | iy [ 144 £ (5500) Inner mast(5500) 1 3.5
9 256844012063 | iy | 1445£:(6000) Inner mast(6000) 1 3.5t
10 255038020009 | ijg#sds Adjustable pad 4
11 940200200002 MizH®87-CD=55 Side roller ®87-CD=55 2
12 910400100008 | #4#GB97.1-12-200HV Washer GB97.1-12-200HV 4
13 910400500008 |3 44 GBI3-12 Washer GB93-12 6
14 910100300050 | #2:GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 4
15 256844510001 |1 4iid30x94 2
16 256844011001 | 411444 £(2000) Outer mast(2000) 1 3.0t
16 256844011002 | 4411447 £(2500) Outer mast(2500) 1 3.0t
16 256844011003 | 411444 £(3000) Outer mast(3000) 1 3.0t
16 256844011004 | 4417447 £(3300) Outer mast(3300) 1 3.0t
16 256844011005 | 4} 1444 £(3500) Outer mast(3500) 1 3.0t
16 256844011006 | 4411447 £(3600) Outer mast(3600) 1 3.0t
16 256844011007 | 4114444 £(3700) Outer mast(3700) 1 3.0t
16 256844011008 | 4} 7447 £-(4000) Outer mast(4000) 1 3.0t
16 256844011009 | 411444 £(4300) Outer mast(4300) 1 3.0t
16 256844011010 |4} 7447 £(4500) Outer mast(4500) 1 3.0t
16 256844011011 | 4[] 4444 £(5000) Outer mast(5000) 1 3.0t
16 256844011012 |4} 1447 £5(5500) Outer mast(5500) 1 3.0t
16 256844011013 | 4} [ 1444 £(6000) Outer mast(6000) 1 3.0t
16 256844011051 | 44114247 £(2000) Outer mast(2000) 1 3.5t
16 256844011052 | 4} [ 144 £(2500) Outer mast(2500) 1 3.5t
16 256844011053 |4} 74247 £-(3000) Outer mast(3000) 1 3.5t
16 256844011054 | 411444 £(3300) Outer mast(3300) 1 3.5t
16 256844011055 | 4h 1 1444(3500) Outer mast(3500) 1 3.5t
16 256844011056 | 4} 1441 £(3600) Outer mast(3600) 1 3.5t
16 256844011057 | 41 14414:(3700) Outer mast(3700) 1 3.5

46
256898501038 I'1 % (478 11 $:30-35Q)/MAST(stand mast30-35Q)

FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
16 256844011058 | 4h I 1442£4(4000) Outer mast(4000) 1 3.5t
16 256844011059 | 4[] 444 £(4300) Outer mast(4300) 1 3.5
16 256844011060 | 4h1 1424 £4(4500) Outer mast(4500) 1 3.5t
16 256844011061 | 4} 444 £(5000) Outer mast(5000) 1 3.5
16 256844011062 | 4h 1 1444(5500) Outer mast(5500) 1 3.5t
16 256844011063 | 4} 1441 £(6000) Outer mast(6000) 1 3.5
17 254144020063 [4iifg Bearing bush 2
18 255044020005 2 Bearing cover 2
19 910400500010 | 34 #4 [ GBO3-16 Washer GB93-16 6
20 910100200016 | #%#:GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4
21 910100300035 | #2+:GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4
22 910400100007 |44 GB97.1-10-200HV Washer GB97.1-10-200HV 8
23 910400500007 | 44 GBI3-10 Washer GB93-10 8
24 255044010057 |4 H 4 d30x82 Axle®30x82 2
25 255044020132 PR 1=0.8 Adjusting pad t=0.8 2
25 255044020133 |44k t=0.5 Adjusting pad t=0.5 2
25 255044020134 | ik frt=0.2 Adjusting pad t=0.2 2
26 255044020131 |#47 Base plate 2
27 940200100024 | iE#60111xP55x32 Roller ©111x®55x32 2

47




11039 $ LE (4R 1% )/FORK ARM CARRIER(stand mast)

FEINO HIBISN 2% Name BR/QTY| #¥/Remark
1 253540510001 ST £5(1100x1080) Load backrest welding 1 2.8-3.5t
1 256840511001 P44 1100X1200 Load backrest welding 1100X1200 1 2.8-3.5t
1 255040510001 | £5 425 £+(1040x986) Load backrest welding (1040x986) 1 2.5t
1 255040510002 | #1425 £(1040X1300) Load backrest welding 1040X1300 1 2.5t
1 255040510003 | #5447 £ (1040X1600) Load backrest welding (1040x1600) 1 2.5t
1 251140510001 P44 £ (1040x1635) Load backrest welding (1040x1635) 1 2.5t
1 252140510101 | #454247 £7(1040x1000) Load backrest welding (1040x1000) 1 2.5t
2 910100300062 4+ GB5783-M14x30-8.8 Bolt GB5783-M14x30-8.8 4
3 910400500009 |4 EIGB93-14 Washer GB93-14 4
4 910400100009 -4l GBY97.1-14-200HV Washer GB97.1-14-200HV 4
5 256738010001 TSR (bRt 120 Fork carrier weldind (standard mast) 1
5 256838011001 AR (bR TS Fork carrier weldind (standard mast) 1
5 256838011051 SRR (brife 17 4235) Fork carrier weldind (standard mast 35) 1
6 940200100020 £ D119.2xP55x34 Main roller ¢119.2xp55x34 6
6 940200100021 LR D119.6xD55x34 Main roller ¢119.6xp55x34 6
6 940200100022 IR D120xD55x34 Main roller ¢p120xp55x34 6
7 910401300026 Al F L [ GB894.1-55 Circlip GB894.1-55 6
8 910100300042 | i+ GB5783-M10x60-8.8 Bolt GB5783-M10x60-8.8 8
9 910400500007 K [ GB93-10 Washer GB93-10 8
10 940200200005 %4t ®42-CD=68 Side roller ® 42 - CD = 68 4
11 255038020009 | #s Adjustable pad 24
12 255038020008 L Adjusting sleeve 8
48
2568985010404 4 ibér (47 11R) /LIFTING PIPE (stand mast)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
1 940200500001 k7K 780708K-D100XD40X27 Chain wheel bearing780708K-®100X$40X27 2 2.5t-3.0t
1 940200500012 B4 47K 780309K4-D106xD45x32 Chain wheel bearing780309K4-®106x$45x32 2 3.5t
2 910401300020 |l fH{ 34 41 | GB894. 1-40 Circlip GB894.1-40 4 2.5t-3.0t
2 910401300022 |l fH 34141 | GB894. 1-45 Circlip GB894.1-45 2 3.5t
] 3 910100400029 | ###>GB5786-M16x1.5x40-8.8 Bolt GB5786-M16x1.5x40-8.8 2
i 4 910400500010 | #3#4/EIGB93-16 Washer GB93-16 4
| 5 910600600022 | JF [145GB91-2.5%40 Split pin 2.5x40 2 2.5t-3.0t
5 910600600023 JF141GB91-3x40 Split pin 3x40 2 3.5t
6 910900400014 1R GB6074-LH1623 LH1623 chain 2 2.5-3.0t
6 910900400015 | X #GB6074-LH1634 LH1634 chain 2 3.5t
| 7 255044020157 |45 HEM18x1.5x217 Joint M18x1.5x217 2 2.5-3.0t
7 256544020707 |k i8FEM22x1.5x242.3 Joint M22x1.5x242.3 2 3.5t
8 910300600030 JF I14#GB91-3.2x30 Split pin 3.2x30 2
9 255044020158 | sfifiis £iM18x1.5 Nut M18x1.5 2 2.5-3.0t
{@5 9 910300200007 1 £ GB6171-M22x1.5-10(:%) Nut M22x1.5-10(Z8) 2 3.5t
10 255044020158 | sfifiis £iM18x1.5 Nut M18x1.5 2 2.5-3.0t
10 910300200007 125} GB6171-M22x1.5-10( %) Nut M22x1.5-10(%8) 2 3.5t
11 255044020128 |UJE ik 068 Fixing ring 2
12 255044020129 [ e Rubber bushing 2
13 255044020130 i L) Fixing seat 2
14 910400100007 V448 GB97.1-16-200HV Washer GB97.1-16-200HV 2
| 15 910400500007 | #f##4/%IGB93-10 Washer GB93-10 2
| 16 910300200002 12 FtGB6171-M10x1.25-10 Nut GB6171-M10x1.25-10 2
-/ 17 910100300041  |iZ}:GB5783-M10x50-8.8 Bolt GB5783-M10x50-8.8 2
+ | 18 910300100007 12 £tGB6170-M10-10 Nut GB6170-M10-10 2
i 19 255044020156 | %% 1% 1 M18x1.5x102 Joint 2 2.5-3.0t
19 256544020705 A RFEM22x1.5x112.3 Joint 2 3.5t
20 910400100008 | F-#EGB97.1-12-200HV Washer GB97.1-12-200HV 2
21 910400500008 SR EIGBI3-12 Washer GB93-12 2
22 910100400009 | iZ#:GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 2
23 A i AT Piston rod 1 AR

49




)1040 A& # ibdr (#FRTTHR) /LIFTING PIPE (stand mast)

F5INO HIBISN B Name FR/QTY| #¥/Remark
24 A VHEE£40. 5x49x1.2 Adjusting bushing 40.5x49xL.2 1 AR
) 25 A s Circlip 1 R R i
a 26 A S K50x20x2. 5 Bearing 50x20x2.5 1 R
27 A $41750x40x3 Catch 50x40x3 1 R R
-\33 28 A FLA Seal ring 50x40x6 1 A g gt
‘\M 29 A s Piston rod 1 R BB {3t
@\M 30 A LS Copper bushing 1 A g gt
31 A A E]] Circlip 1 AEpFR
.\36 32 A EEf Buffering ring 1 AR g
G\“ 33 A i 2 Dust ringDKB40x52x7/10 1 AR (i
M 34 A i Seal ring 40x50x6 1 Tt
: 23\ 35 A CI0ES Guide sleeve 1 AR R (i
i g | 36 A O 4 ) O ring 49.7x2.4 1 A
! ZL% 37 A HAT5 47K 4030 Bearing 4030 1 AR
i 25\ 38 A ik Cylinder 1 R
i 25\g 39 A [k Dowel pin 1 HphHR
; g;:- 4L 255044010043 | i 4x (H=2000) Cylinder ®56xb45x995(H=2000) 2
e o 255044010044 | ith £ (H=2500) Cylinder ®56xP45x1245(H=2500) 2
i ”\é | 255044010055 | ity 4z (H=3000) Cylinder ®56xd45x1495(H=3000) 2
\E ?Q 255044010045 | i £ (H=3300) Cylinder ®56x45x1645(H=3300) 2
Ny | % k3 255044010046 | ity 4z (H=3500) Cylinder ®56xd45x1745(H=3500) 2
" 19 | i} T/as 255044010047 Cylinder ®56x45x1795(H=3600) 2
i p A L A 255044010048 Cylinder ®56xd45x1845(H=3700) 2 2.5-3.0t
2 255044010049 | i 4r (H=4000) Cylinder ®56x45x2045(H=4000) 2
255044010050 | iy 4z (H=4300) Cylinder ®56xd45x2195(H=4300) 2
255044010051 | i £z (H=4500) Cylinder ®56xP45x2295(H=4500) 2
255044010052 | ity 4z (H=5000) Cylinder ®56xd45x2595(H=5000) 2
255044010053 | it £z (H=5500) Cylinder ®56xP45x2845(H=5500) 2
255044010054 | iy 4z (H=6000) Cylinder ®56x45x3095(H=6000) 2
A 256044016001 41 (H=2000) Cylinder ®56x45x995(H=2000) 2 45t
A 256044016002 | iy 4z (H=2500) Cylinder ®56x45x1245(H=2500) 2 ’
50
1040 & s (#7RITHR) /LIFTING PIPE (stand mast)
FFEINO RIBISN 25 Name [s/QT &¥E/Remark
256044016003 |4z (H=3000) Cylinder ®56xd45x1495(H=3000) 2
256044016004 | i 41 (H=3300) Cylinder ®56xd45x1645(H=3300) 2
256044016005 | 4z (H=3500) Cylinder ®56xd45x1745(H=3500) 2
256044016006 | i 41 (H=3600) Cylinder ®56x45x1825(H=3600) 2
256044016007 | ity 4z (H=3700) Cylinder ®56x45x1845(H=3700) 2
A 256044016008 | i 4z (H=4000) Cylinder ®56xd45x1995(H=4000) 2 3.5t
256044016009 |4z (H=4300) Cylinder ®56xd45x2120(H=4300) 2
256044016010 | iy 4x (H=4500) Cylinder ®56xd45x2245(H=4500) 2
256044016011 i 41 (H=5000) Cylinder ®56xd45x2495(H=5000) 2
256044016012 | iy 41 (H=5500) Cylinder ®56xd45x2745(H=5500) 2
256044016013 | iy 4z (H=6000) Cylinder ®56x45x2995(H=6000) 2
B 255098510001 BB A, (bR s THAT) Seal kits(standard mast lifting cylinder) 2 45 /Inc29. 34. 35. 37
B 256098510001 B (bt T4 THED) Seal kits(standard mast lifting cylinder) 2 4087 /Inc29. 34.
255043510139 |42 4 4% £ LH1623-79/H=3000 Lifting chain LH1623-77 2
255044510133 |42 #t 4 % LH1623-59/H=2000 Lifting chain LH1623-57 2
255043510085 A2 4% £ LH1623-69/H=2500 Lifting chain LH1623-67 2
255044510140 |42 #t 4 % LH1623-85/H=3300 Lifting chain LH1623-83 2
i 255043510088 A2 4% £ LH1623-89/H=3500 Lifting chain LH1623-87 2
| 255044010107 |42 #t 4 % LH1623-91/H=3600 Lifting chain LH1623-89 2
j 9 \ 32\ﬁ E % c 253543510066 A2 4% £ LH1623-93/H=3700 Lifting chain LH1623-91 2 2.5t-3.0t
I ™ S i ¢ 255043510107 |42 #t 4 % LH1623-101/H=4000 Lifting chain LH1623-99 2
Z 2 \y ‘ 253544510027 | A2 4k £ LH1623-107/H=4300 Lifting chain LH1623-105 2
2 255043510090 |42 #t 4 % LH1623-111/H=4500 Lifting chain LH1623-109 2
253511010064 |42 # 4% 4L H1623-121/H=5000 Lifting chain LH1623-121 2
256044014001 |42t 4 % LH1623-133/H=5500 Lifting chain LH1623-131 2
256044014002 | #2 # 4% 4L H1623-143/H=6000 Lifting chain LH1623-141 2
256544515004 |42 # 4% %L H1634-59/H=2000 Lifting chain LH1634-59 2
256544515007 A2 A 44 £ LH1634-69/H=2500 Lifting chain LH1634-69 2
c 256544014017 |42 #t 4% %1 H1634-79/H=3000 Lifting chain LH1634-79 2 3.5t
256544014013 A2 4% £ LH1634-85/H=3300 Lifting chain LH1634-85 2
256543515005 |42 #H 4% AL H1634-89/H=3500 Lifting chain LH1634-89 2

51




)1040 A& # ibdr (#FRTTHR) /LIFTING PIPE (stand mast)

FEINO GTB/ISN g3 Name B R/QTY| #¥/Remark
256544014005 | jia I 4 LH1634-91/H=3600 Lifting chain LH1634-91 2
256544014006 AL Tk 4 LH1634-93/H=3700 Lifting chain LH1634-93 2
256843515003 | ji I 4 LH1634-97/H=4000 Lifting chain LH1634-97 2
c 256144014013 AL Tk 4 LH1634-107/H=4300 Lifting chain LH1634-107 2 35t
256144014014 |ji2f}fEZ%LH1634-111/H=4500 Lifting chain LH1634-111 2
256844014008 AL T 4 LH1634-115/H=5000 Lifting chain LH1634-115 2
256144014011  |ji2f}4kZ%LH1634-133/H=5500 Lifting chain LH1634-133 2
256543515010 AL T 4 LH1634-143/H=6000 Lifting chain LH1634-143 2
52
2568985010411 TR A &5 (47 RT1%R) /SINGLE ADDITIONAL TUBE(stand mast)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
1 255044020043 ki Hoop 1
2 921600400001 L 4x250 Strip 4x250 1
3 255044020042 | [EfT Press plate 1
4 900200301004 i 1L=620 Oil return hose1L=620 2 H=2000
4 900200301004 [1 71 1L=870 Oil return hose1L=870 2 H=2500
4 900200301004 [l 1L=1120 Oil return hose1L=1120 2 H=3000
4 900200301004 [ 1L=1270 Oil return hose1L=1270 2 H=3300
4 900200301004 i 1L=1370 Oil return hose1L=1370 2 H=3500
4 900200301004 [l 1L=1420 Oil return hose1L=1420 2 H=3600
4 900200301004 M 1L=1470 Oil return hose1L=1470 2 H=3700
4 900200301004 1 31  1L=1620 Oil return hose1L=1620 2 H=4000
4 900200301004 A 1L=1770 Oil return hose1L=1770 2 H=4300
4 900200301004 Oil return hose1L=1920 2 H=4500
4 900200301004 Oil return hose1L=2120 2 H=5000
4 900200301004 Oil return hose1L=2370 2 H=5500
4 900200301004 Oil return hose1L=2620 2 H=6000
5 255044020118 Joint 1
6 255044020150 S (H)15-L360-2SC-60° Hydraulic hose assembly 15-L360-2SC-60° 1
7 950700300003 PR | X SF-F16L-60 Speed limit valve XSF-F16L-60 1
8 910800100040 OJR-524x2.4 Oring 24x2.4 1
9 255044010040 | B3k (=) Joint 1
10 252144029001 RS F(135°)15-L850-25C-60° Hydraulic hose assembly(135°)15-L850-2SC-60° 1
11 921600400003 L (i 11)P-N156-00646 Strip P-N156-00646 2
12 900200301004 [l Oil return hose2 1
13 256898520001 575 A4 1) explosion-proof valve 1
14 910800100003 OJ - 17x2.65 Oring 17x2.65 3

53




256898501042 3 Wi A & # (4 & [ 3E)SINGLE ADDITIONAL TUBE(stand mast)

FEINO SREBISN g2 Name HR/QTY| &¥/Remark
1 910100100056 I 2 GB5782-M12x90-8.8 Bolt GB5782-M12x90-8.8 1
2 910400500008 SR EIGBI3-12 WasherGB93-12 1
3 910400100008 V2 [£GB97.1-12-200HV Washer GB97.1-12-200HV 1
4 255030520022 5 P22xP13x56 Bush ®22xd13x56 1
5 255030520021 |46 110x27 (1) Pulley ®110x27 2
6 910200200059 124 GB70.1-M8x30-8.8 ScrewGB70.1-M8x30-8.8 2
7 910400500006 S GB93-8 Washer GB93-8 6
8 255028520034 A I B Rubber pipe lump 2
9 255028520035 R AR Pipe press fixedly piank 2
10 255029020022 UK 6 (90°)10-L3050-1SC-60° | Hydraulic hose assembly (90°) 10-L3050-1SC-60° 2 H=2000
10 254127520004 3R 5 58 A(90°)10-L3500-1SC-60°  |Hydraulic hose assembly (90°) 10-L3500-1SC-60° 2 H=2500
10 263028520035 UK (90°)10-L4150-1SC-60° | Hydraulic hose assembly (90°) 10-L4150-1SC-60° 2 H=3000
10 253528520029 %(90°)10-L4350-1SC-60° Hydraulic hose assembly (90°) 10-L4350-1SC-60° 2 H=3300
10 255027520001 %(90°)10-L4500-1SC-60° Hydraulic hose assembly (90°) 10-L4500-1SC-60" 2 H=3500
10 253530520006 i A (90°)10-L4700-1SC-60° Hydraulic hose assembly (90°) 10-L4700-1SC-60° 2 H=3700
10 253528520033 44 55 1%(90°)10-L5150-1SC-60°  |Hydraulic hose assembly (90°) 10-L5150-1SC-60° 2 H=4000
10 256027520001 %(90°)10-L5450-1SC-60° Hydraulic hose assembly (90°) 10-L5450-1SC-60° 2 H=4300
10 252027520025 %(90°)10-L5600-1SC-60°  |Hydraulic hose assembly (90°) 10-L5600-1SC-60° 2 H=4500
10 256027520002 U A (90°)10-L6250-1SC-60° Hydraulic hose assembly (90°) 10-L6250-1SC-60° 2 H=5000
10 256027520003 § R(90°)10-L6750-1SC-60° Hydraulic hose assembly (90°) 10-L6750-1SC-60" 2 H=5500
10 256027520004 %(90°)10-L7250-1SC-60° Hydraulic hose assembly (90°) 10-L7250-1SC-60° 2 H=6000
11 255029020024 #5)8-2xM16x1.5-60° Joint 8-2XM16x1.5-60° 2
12 254127520001 | ek fixedly piank 1
13 910400100006 P24 #GB97.1-8-200HV Washer GB97.1-8-200HV 2
14 910800100042 OJE-5413.6x2.4 Oring 13.6x2.4 2
15 255042520101 3T A 58 (90°)10-L500-1SC-60°-0° | Hydraulic hose assembly (90°)10-L500-1SC-60°-0° 2
16 256042510004 | 41 fil % 521100(LH) Sideshifters(LH) 1
16 253542510001 | 4} Ff# #51100(LD) Sideshifters(LD) 1
16 256042510002 UES 2% SRR (R R4 Sideshifters( CASCADE) 1

54
256898501043 3 I} A= # (#7:/£ 1% )DOUBLE ADDITIONAL TUBE(stand mast)

FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
1 910400200005 K2 [EIGBY6.1-12-200HV Big Washer GB96.1-12-200HV 4
2 255030520022 HED22xP13x56 Bush ®22xd13x56 2
3 910400100008 24 | GB97.1-12-200HV. washer GB97.1-12-200HV 2
4 910400500008 S EIGBY3-12 Spring washer GB93-12 12
5 910100100056 22 GB5782-M12x90-8.8 Bolt GB5782-M12x90-8.8 2
6 255030520021 T EED110x27 (LA Pulley ®110x27 4
7 255029020022 . 5%(90°)10-L3050-1SC-60° Hydraulic hose assembly (90°) 10-L3050-1SC-60° 2 H=2000
7 254127520004 T A £ 5(90°)10-L3500-1SC-60° Hydraulic hose assembly (90°) 10-L3500-1SC-60" 2 H=2500
7 263028520035 %(90°)10-L4150-1SC-60° Hydraulic hose assembly (90°) 10-L4150-1SC-60° 2 H=3000
7 253528520029 J%(90°)10-L4350-1SC-60° Hydraulic hose assembly (90°) 10-L4350-1SC-60° 2 H=3300
7 255027520001 i /%(90°)10-L4500-1SC-60° Hydraulic hose assembly (90°) 10-L4500-1SC-60° 2 H=3500
7 253530520006 Hydraulic hose assembly (90°) 10-L4700-1SC-60° 2 H=3700
7 253528520033 % (90°)10-L5150-1SC-60° Hydraulic hose assembly (90°) 10-L5150-1SC-60° 2 H=4000
7 256027520001 7%(90°)10-L5450-1SC-60°  |Hydraulic hose assembly (90°) 10-L5450-1SC-60° 2 H=4300
7 252027520025  F%(90°)10-L5600-1SC-60° Hydraulic hose assembly (90°) 10-L5600-1SC-60" 2 H=4500
7 256027520002 Hydraulic hose assembly (90°) 10-L6250-1SC-60° 2 H=5000
7 256027520003 % (90°)10-L6750-1SC-60° Hydraulic hose assembly (90°) 10-L6750-1SC-60° 2 H=5500
7 256027520004 %(90°)10-L7250-1SC-60° Hydraulic hose assembly (90°) 10-L7250-1SC-60" 2 H=6000
8 255029020024 75)8-2xM16x1.5-60° Joint 8-2XM16x1.5-60° 4
9 254127520001 Plate 2
10 910400500006 S [ GBO3-8 Spring washer GB93-8 12
11 910200200055 24/ GB70.1-M8x16-8.8 Screw GB70.1-M8x16-8.8 8
12 910400100006 144l GB97.1-8-200HV Washer GB97.1-8-200HV 4
13 256028020001 R4 5 (1) 10-L3400-1SC-60° Hydraulic hose assembly 10-L3400-1SC-60" 2 H=2000
13 254131020010 3 A R () 10-L.3850-1SC-60° Hydraulic hose assembly 10-L3850-1SC-60° 2 H=2500
13 281227511004 WS J(1)10-L4500-1SC-60° Hydraulic hose assembly 10-L4500-1SC-60" 2 H=3000
13 275227511002 VU T A (1) 10-L4700-1SC-60° Hydraulic hose assembly 10-L4700-1SC-60° 2 H=3300
13 256028020004 I () 10-L4850-1SC-60° Hydraulic hose assembly 10-L4850-1SC-60° 2 H=3500
13 256028020005 U 7 8 (1) 10-L5050-1SC-60° Hydraulic hose assembly 10-L5050-1SC-60° 2 H=3600/3700
13 281227511007 U 4 (1) 10-L5500-1SC-60° Hydraulic hose assembly 10-L5500-1SC-60° 2 H=4000
13 256028020007 | i J ¥ & (1) 10-L5800-1SC-60° Hydraulic hose assembly 10-L5800-1SC-60° 2 H=4300

55




256898501043 32 M e & % (#7/ [19€)DOUBLE ADDITIONAL TUBE(stand mast)

FEINO GTB/ISN 2% Name B R/QTY| #¥/Remark
13 256028020008 T (1) 10-L5950-1SC-60° Hydraulic hose assembly 10-L5950-1SC-60° 2 H=4500
13 256028020009 U 4 (1) 10-L6600-1SC-60° Hydraulic hose assembly 10-L6600-1SC-60° 2 H=5000
13 256028020010 T () 10-L7100-1SC-60° Hydraulic hose assembly 10-L7100-1SC-60° 2 H=5500
13 256028020011 I 4 (1) 10-L7600-1SC-60° Hydraulic hose assembly 10-L7600-1SC-60° 2 H=6000
14 910200200059 247 GB70.1-M8x30-8.8 Bolt GB70.1-M8x30-8.8 2
15 255028520035 LRAR () Pipe clamp munting plate 4
16 255028520034 A I E b hose immobilization lump 4

74
y—-13
56
256898501044 ITR (S 44 & &1 ITR)/MAST (three stage full free)

FEINO SRIBISN 2% Name BR/QTY #¥/Remark

1 910100300039 i GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4
910400500007 i EIGB93-10 Washer GB93-10 8
910400100007 P4 [E/GB97.1-10-200HV Washer GB97.1-10-200HV 4
255038020009 ok sy Adjustable pad 8
255038020008 ARE Adjusting sleeve 4
940200200005 MiEH P42-CD=68 Side roller®42 - CD = 68 2
910401300024 A S Elastic retaining ring for shaft 4
940200100020 TR D119.2xP55x34 Roller®119.2xd55x34 4 AT
940200100021 LR D119.6xD55x34 Rollerd119.6xP55x34 4 R
940200100022 R D120xP55x34 Roller®120xP55x34 4 R
256844512001 14842 4 3600 Inner mast 3600 1
256844512002 T T4 4000 Inner mast 4000 1
256844512003 5K A 4350 Inner mast 4350 1
256844512004 T4 4500 Inner mast 4500 1
256844512005 W22 4 4700 Inner mast 4700 1
256844512006 T T4 4800 Inner mast 4800 1
256844512007 ANITT5% & 5000 Inner mast 5000 1
256844512008 T T4 5400 Inner mast 5400 1
256844512009 NITT5% & 5500 Inner mast 5500 1
256844512010 T T4 6000 Inner mast 6000 1
256844512011 T4 4 6500 Inner mast 6500 1
256844513001 |t} 444 3600 Middle mast 3600 1

10 256844513002 4R 4 4000 Middle mast 4000 1

10 256844513003 |1 44 A 4350 Middle mast 4350 1

10 256844513004 i 4R A 4500 Middle mast 4500 1

10 256844513005 || |44 £ 4700 Middle mast 4700 1

10 256844513006 HTT4ER £ 4800 Middle mast 4800 1

10 256844513007 || 1414 £ 5000 Middle mast 5000 1

10 256844513008 HTT4ER £ 5400 Middle mast 5400 1

10 256844513009 || 1414 £ 5500 Middle mast 5500 1

10 256844513010 HTT4ER £ 6000 Middle mast 6000 1

57




256898501044 I3 (=4 4 § &1 I15)/MAST (three stage full free)

F5INO HIBISN B Name FR/QTY| #¥/Remark

10 256844513011 |thi| 4454 6500 Middle mast 6500 1
11 940200100024 |t ®111xP55x32 Roller ©111x®55x32 4
12 910100300050 |42 GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 8
13 910400100008 | #4[#GB97.1-12-200HV Washer GB97.1-12-200HV 8
14 256544020701 | #[#d20xd13x0.5 Washer ©20x®13x0.5 8
14 256544020702 HE P20xP13x1 Washer ®20x$13x1 8
14 256544020703 | #[#d20xd13x0.2 Washer ®20x®13x0.2 8
15 910400500008 | 344 [41GBI3-12 Washer GB93-12 8
16 940200200002 MizH®87-CD=55 Side roller ®87-CD=55 4

17 256844511001 | 4144 £ 3600 Outer mast 3600 1 3.0-3.5

17 256844511002 | 4h1 14454 4000 Outer mast 4000 1 3.0-3.5

17 256844511003 | 4hi 14 £ 4350 Outer mast 4350 1 3.0-3.5

3 17 256844511004 | 4h1 14454 4500 Outer mast 4500 1 3.0-3.5

n.¢ 17 256844511005 | 4hi 1445 4 4700 Outer mast 4700 1 3.0-3.5

: 17 256844511006 | 4hi 14247 ¢ 4800 Outer mast 4800 1 3.0-3.5

17 256844511007 | 41 4% £ 5000 Outer mast 5000 1 3.0-3.5

17 256844511008 | 4hi 14247 ¢ 5400 Outer mast 5400 1 3.0-3.5

17 256844511009 |41 4% £ 5500 Outer mast 5500 1 3.0-3.5

17 256844511010 | 4hi 14247 ¢ 6000 Outer mast 6000 1 3.0-3.5

17 256844511011 |41 4% £ 6500 Outer mast 6500 1 3.0-3.5

17 256744511001 | 4hi 142474 3600 Outer mast 3600 1 2.5-2.8t

17 256744511002 | 41144 £ 4000 Outer mast 4000 1 2.5-2.8t

17 256744511003 | 4hi 142474 4350 Outer mast 4350 1 2.5-2.8t

17 256744511004 | 41 4R £ 4500 Outer mast 4500 1 2.5-2.8t

17 256744511005 | 4hi 142474 4700 Outer mast 4700 1 2.5-2.8t

17 256744511006 | 41 4% £ 4800 Outer mast 4800 1 2.5-2.8t

17 256744511007 | 4hi 142474 5000 Outer mast 5000 1 2.5-2.8t

17 256744511008 | 4114 £ 5400 Outer mast 5400 1 2.5-2.8t

17 256744511009 | 5[ 1484 5500 Outer mast 5500 1 2.5-2.8t

17 256744511010 | 41/ 145 £ 6000 Outer mast 6000 1 2.5-2.8t

17 256744511011 | 4142024 6500 Outer mast 6500 1 2.5-2.8t

58
256898501044 TR (=4 4 & & ITR)/MAST (three stage full free)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark

18 254144020063 |4k Bearing bush 2
19 256844021014 2 Bearing cover 2
20 910400500010 | 34 #4 [ GBI3-16 Washer GB93-16 7
21 910100200016 | #22GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4
22 255044010057 |4 Hhd30x82 Axle D30x82 4
23 910100300035 | #2:GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4
24 256844510001 |4 Hhd30x94 Axle D30x94 2

59




256898501045 % XL (=4 £ B #111%)/FORK ARM CARRIER(three stage full free)

F5INO HIBISN B Name FR/QTY| #¥/Remark
1 253540510001 FHESLRIE4(1100x1080) Fork carrier welding 1100x1080 1 2.8t-3.5t
1 256840511001 | ¥4£5588£41100X1200 Fork carrier welding 1100x1200 1 2.8t-3.5t
1 255040510001 F4ERERIR A (1040%986) Fork carrier welding 1040X986 1 2.5t
1 255040510002 FHEERIES(1040X1300) Fork carrier welding 1040X1300 1 2.5t
1 255040510003 F4E558124(1040X1600) Fork carrier welding 1040X1600 1 2.5t
1 251140510001 FHESERIE4(1040X1635) Fork carrier welding 1040X1635 1 2.5t
1 252140510101 F4£5281245(1040x1000) Fork carrier welding 1040X1000 1 2.5t
2 910400100009 | FHEGBI7.1-14-200HV Washer GB97.1-14-200HV 8
3 910400500009  |3#EEHBGBI3-14 Washer GB93-14 8
15 4 910100300062 |#2£GB5783-M14x30-8.8 Bolt GB5783-M14x30-8.8 8
5 910100300043  |4242GB5783-M10x60-8.8 Bolt GB5783-M10x60-8.8 8
6 910400500007 SEEEHEIGBI3-10 Spring washer GB93-10 8
7 910400100007 | washer GB97.1-10-200HV 8
8 940200200005 | {lliz4E®42-CD=68 Side roller®42 - CD = 68 4
9 255038020000  |yEEEH Adjustable pad 8
10 255038020008 BEE Adjusting sleeve 8
11 910401300026 | 4R Circlip GB894.1-55 6
12 940200100020 | ¥ j##t®119.2xP55x34 Roller®119.2x55x34 6 AT
12 940200100021 TEEED119.6xD55x34 Rollerd119.6x55x34 6 LR
12 940200100022 TR P120xP55x34 Roller®120xd55x34 6 AT
13 910400500008  |3#EEHEIGBI3-12 WasherGB93-12 1
14 910200200096 | #25TGB70.1-M12x20-8.8 Screw GB70.1-M12x20-8.8 1
15 256838013001 KRR Welding of fork racks 1 2.8-3.5t
15 256738013001 HRPEE Welding of fork racks 1 2.5t
60
256898501046484 7 41 (=44 & & 115)/SHORT LIFTING CYLINDER (three stage full free)
FE5INO ZFB/SN 23 Name I BR/QTY| #¥/Remark
A 256144518001 | il (M)®85xP60x622 (H=3600) Short lifting cylinder®85xP60x622 (H=3600) 1
A 256144518002 | jihi it (M)d85xP60x685 (H=4000) Short lifting cylinder®85xd60x685 (H=4000) 1
A 256144518003 | il (M)®85xP60x748 (H=4300) Short lifting cylinder®85x®60x748 (H=4300) 1
A 256144518004 | i it (M)®85xP60x772 (H=4500) Short lifting cylinder®85xd60x772 (H=4500) 1
A 256144518005 | il (M)®85xP60x805 (H=4700) Short lifting cylinder®85x®60x805 (H=4700) 1
A 256144518006 | iif f.(M)P85xP60x822 (H=4800) Short lifting cylinder®85xd60x822 (H=4800) 1 2.8-3.5
— " A 256144518007 | il (M)®85xP60x879 (H=5000) Short lifting cylinder®85xP60x879 (H=5000) 1
i A 256144518008 | il fiT(M)®85xP60x979 (H=5400) Short lifting cylinder®85xP60x979 (H=5400) 1
w 5 0 A 256144518009 | il (M)®85xP60x995 (H=5500) Short lifting cylinder®85xP60x995 (H=5500) 1
¢ @*ngh{@ﬁ/ " A 256144518010 | iihffr (M)d85xd60x1112 (H=6000) | Short lifting cylinderd85xd60x1112 (H=6000) 1
M A 256144518011 | jifiir(M)®85xd60x1229 (H=6500) [Short lifting cylinderd85xd60x1229 (H=6500) 1
]/"1 s A 255044510100 | ihfiT (M)®75xP50x622 (H=3600) Short lifting cylinder ©75xP50x622 (H=3600) 1
3‘/“ A 255044510050 | jifi T (M)®75xd50x685 (H=4000) Short lifting cylinder $75x50x685 (H=4000) 1
o 3 =) A 255044510051 ST (M)D75xD50x748 (H=4300) Short lifting cylinder ®75xd50x748 (H=4300) 1
s LY A 255044510052 | i L (M)®75xP50x772 (H=4500) Short lifting cylinder ©75x50x772 (H=4500) 1
Wl A 255044510101 | jih i (M)®75xP50x805 (H=4700) Short lifting cylinder G75xP50x805 (H=4700) 1
I: z: j A 255044510053 | jifi T (M)®75xd50x822 (H=4800) Short lifting cylinder $75x50x822 (H=4800) 1 2.5
- A 255044510054 | il fiT (M)®75xP50x879 (H=5000) Short lifting cylinder $75xP50x879 (H=5000) 1
T A 255044510102 | i L (M)®75xP50x979 (H=5400) Short lifting cylinder $75x50x979 (H=5400) 1
o /+ A 255044510055 | i fiT (M)®75xP50x995 (H=5500) Short lifting cylinder $75xP50x995 (H=5500) 1
<P A 255044510056 | jifi it (M)®75xd50x1112 (H=6000) [Short lifting cylinder d75xd50x1112 (H=6000) 1
g . | 5:: ‘ A 255044510103 | T (M)®75xp50x1229 (H=6500) | Short lifting cylinder $75xd50x1229 (H=6500) 1
~ . P B 255098510005 RSB AL(= 2% 4 1 th b ) 6iT)-2.5t [ Seal kits (three stage full free lifting cylinder) 1 £1%Inc.1.3.5.6.13.18
Kﬁz 0T B 256198510005 | ) 1571 1(= 44 1 1 [1)) 2.8-] Seal kits (three stage fullfree liting cylinder) 1 41nc.1.3.56.13.18
[ 255044510124 | it 7} % LH1623-45 Lifting chain LH1623-45 2 H=3600
[ 255044510044 |t T} 446 LH1623-47 Lifting chain LH1623-47 2 H=4000
c 255044510045 | fH§ELH1623-563 Lifting chain LH1623-53 2 H=4300
C 255044010060 it T Sk LH1623-55 Lifting chain LH1623-55 2 H=4500
c 255044510133 | jtd JH 4 LH1623-59 Lifting chain LH1623-59 2 H=4700/4800
[$ 255044510134 | i J}- 4k LH1623-63 Lifting chain LH1623-63 2 H=5000
C 255044510135 | jid /1 4 LH1623-61 Lifting chain LH1623-61 2 H=5400/5500

61




1046 484 # i br( =48 & B 1 [13)/SHORT LIFTING CYLINDER (three stage full free)

F5INO HIBISN B Name BR/QTY| #¥/Remark
[$ 255044510136 | i /] 4 LH1623-71 Lifting chain LH1623-71 2 H=6000
c 255044510137 |t 7} LH1623-81 Lifting chain LH1623-81 2 H=6500
1 A [N Dust ring 50x58x6.5 1 AR
2 A 4 }150x60%3 Catch 50x60x3 1 AR
3 A Al P 2 P Seal ring 50x60x6 1 A g gt
4 A EI0ES Glide sleeve 1 AR
B 5 A ORI & B O ring 74.4x3.1 1 i gt
P - 6 A O O ring 69x3.55 1 AR
*@1@{@ / - @ o . 7 A L EL L) Bearing5040 1 A gt
=T & 8 A AT Piston rod 1 RSB
[ ] == [ 9 A L Circlip 1 AR
13[}/“1 é:g } 10 A IR Piston assembly 1 AR B
dﬁi } z«} L, ) 11 A 7RI 75x20%2.5 Support ring 75x20x2.5 1 s gt
o :53 {4 r 12 A Y AKIAT5X65x3 Support ring 75x65x3 1 &%m‘iﬁt
| o5 ! R 13 A LA Seal ring 75x65x6 1 R
i ,/swi i v 14 A gt Valve cover 1 HphHR
| | ! (] 15 A g Spring 1 A
| é/u} i T 16 a [ Valve plug 1 A
L8] ; lod 17 A e Catch 1 R O
[ “_| 1~ L1 18 A OR it ] O ring D20x2.4 1 AR gt
Tﬁ? - 1”/'7’ 19 A FUR B 12 Circlip 12 1 R
J 20 A FLIH B 22 Circlip 22 1 AR
21 A ViR Slide valve 1 s gt
22 A 192.3x15x48.5 Spring2.3x15x48.5 1 R
23 A ik Cylinder 1 R
24 A B Spacer 1 R
25 A PN 3R 4TM5X5 Screw M5x5 1 TRERLOE
26 910100100071 |i#£GB5782-M16x50-8.8 Bolt GB5782-M16x50-8.8 1
27 910400500010 | 34 #4 [ GBO3-16 Washer GB93-16 1
28 255043520020 PUEER Block chain plate 1
29 255043520006 | fir 3k Cylinder head 1
62
25689850104648 42 7 #41(= 4 4 & 8 I K)/SHORT LIFTING CYLINDER (three stage full free)
FE5INO ZFB/SN g2 Name I BR/QTY| #¥/Remark
30 940200500001 | 44447k 780708K-0100XP40X27 | Chain wheel bearing780708K-100X$40X27 2
31 910401300020 | 4 #t: 11 | GB8Y4.1-40 Circlip GB894.1-40 2
32 910600600022 | Jf I144GB91-2.5x40 split pin2.5x40 2
33 910900400014 | i\ #GB6074-LH1623 LH1623 chain 2 A gl
34 255044020157 K IRHEM18X1.5%217 Joint 2
— 35 910600600030 | JF I141GB91-3.2x30 Split pin 3.2x30 2
! 36 255044020158 | i EEM18x1.5 Nut M18x1.5 2
Ao, | ' - 37 910300400007 |42 £M18x1.5 Nut M18x1.5 2
9'@~@<@ j - i . 38 910400500009 | 34 #4 I GBY3-14 Washer GB93-14 2
M- /g 39 910100400022 |42 GB5786-M14x1.5x40-8.8 Bolt GB5786-M14x1.5x40-8.8 2
=) < Ay 41 255044020156 | 4424 M18x1.5x102 Joint 2
@tlF in VE 42 910400500008 i I GBY3-12 SpringWasherGB93-12 1
/§$ [ =) 43 910100400009 | i##:GB5786-M12x1.25x25-8.8 BoltGB5786-M12x1.25x25-8.8 1
ol Les| M
jpe | 1
[ ==
2 ;
I Iz -
L8 IS 1
fu LN =
- | |
T RS |t

63




01047 #2 # i (=44 B & 71 R)/LIFTING CYLINDER (three stage full free)

F5INO HIBISN B Name FR/QTY| #¥/Remark
1 910100300023 |i#/£GB5783-M8x25-8.8 Bolt GB5783-M8x25-8.8 1
2 910400500007 [ #3% ##GB93-10 Washer GB93-10 4
3 910400100007 | F#[EGB97.1-10-200HV Washer GB97.1-10-200HV 1
4 255044520099 | g e Rubber pad 2
; FrR LT g 5 255044520097 | b Support block 2
[fﬁf{(f[&/{g{ e} - 6 255044520098 | 954 Blendboard 2
256144516001 |yl (L)(H=3600) Cylinder (L)®56xd45x1174(H=3600) 1
256144516002 | i fil.(L)(H=4000) Cylinder (L)®56xd45x1312(H=4000) 1
! T e m 256144516003 |yl (L)(H=4300) Cylinder (L)®56x(45x1424(H=4300) 1
;r/,/ m/ HER =8 R 256144516004 JHIL(L)(H=4500) Cylinder (L)®56x®45x1474(H=4500) 1
256144516005 |yl it (L)(H=4700) Cylinder (L)®56xd45x1539(H=4700) 1
7 256144516006 | il (L)(H=4800) Cylinder (L)®56xd45x1574H=4800) 1 2.8-3.5t
256144516007 |yl i (L)(H=5000) Cylinder (L)®56xd45x1617(H=5000) 1
256144516008 | i fi.(L)(H=5400) Cylinder (L)®56xd45x1717(H=5400) 1
256144516009 | i, (L)(H=5500) Cylinder (L)®56xd45x1751(H=5500) 1
256144516010 | i fi.(L)(H=6000) Cylinder (L)®56xd45x1884(H=6000) 1
256144516011 |yl fi.(L)(H=6500) Cylinder (L)®56xd45x2017(H=6000) 1
255044510104 |3 fL(L)P50xD40x1174 Cylinder (L)®50x040x1174(H=3600) 1
255044510004 | i i (L)®50xP40x1312 Cylinder (L)®50xd40x1312(H=4000) 1
255044510005 | i fL(L)P50xD40x1424 Cylinder (L)®50xD40x1424(H=4300) 1
255044510006 | it i (L)P50xP40x1474 Cylinder (L)®50xD40x1474(H=4500) 1
255044510105 | i fL.(L)@50xD40x1539 Cylinder (L)®50xP40x1539(H=4700) 1
7 255044510007 | it (L) ®50xP40x1574 Cylinder (L)®50xD40x1574H=4800) 1 2.5t
255044510008 [ i fL.(L)P50xD40x1617 Cylinder (L)®50x040x1617(H=5000) 1
255044510106 | it i (L)P50xP40x1717 Cylinder (L)®50x040x1717(H=5400) 1
255044510009 [ i (L) @50xD40x1751 Cylinder (L)®50x040x1751(H=5500) 1
255044510010 | i (L) ®50xP40x1884 Cylinder (L)®50x040x1884(H=6000) 1
255044510107 |3 fL(L)P50xD40x2017 Cylinder (L)®50x040x2017H=6500) 1
8 910300100007 [#47M10x35-8.8 Screw M10x35-8.8 2
9 041100100003 [#5:GB6170-M10-10 Nut GB6170-M10-10 2
10 910400100008 |4 [H{GB97.1-12-200HV. Washer GB97.1-12-200HV 2
64
256898501047 At #i41(= 4% B & I1%)/LIFTING CYLINDER (three stage full free)
FE5INO ZFB/SN 23 Name I BR/QTY| #¥/Remark
11 910400500008 |4 #: [ GB93-12 Washer GB93-12 4
12 910100400009 [i#f4 GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 2
13 255044020156 418 FEM18x1.5x102 Joint 2
256144517001 |yl (R)(H=3600) CyRinder (R)®56xP45x1174(H=3600) 1
256144517002 | i T(R)(H=4000) CyRinder (R)®56xd45x1312(H=4000) 1
256144517003 | il (R)(H=4300) CyRinder (R)®56xP45x1424(H=4300) 1
256144517004 | i (R)(H=4500) CyRinder (R)®56xD45x1474(H=4500) 1
256144517005 | il (R)(H=4700) CyRinder (R)®56xb45x1539(H=4700) 1
14 256144517006 |l il (R)(H=4800) CyRinder (R)®56x®45x1574(H=4800) 1 2.8-3.5t
256144517007 | ylifir(R)(H=5000) CyRinder (R)®56xb45x1617(H=5000) 1
256144517008 | i (R)(H=5400) CyRinder (R)®56xd45x1717(H=5400) 1
256144517009 |yl fil(R)(H=5500) CyRinder (R)®56xb45x1751(H=5500) 1
256144517010 | i fil(R)(H=6000) CyRinder (R)®56x®46x1884(H=6000) 1
256144517011 | ylifir(R)(H=6500) CyRinder (R)®56xb45x2017H=6000) 1
255044510108 | i .(R)(H=3600) CyRinder (R)®50x®40x1174(H=3600) 1
255044510011 | ylifir(R)(H=4000) CyRinder (R)®50xb40x1312(H=4000) 1
255044510012 | il (R)(H=4300) CyRinder (R)®50xb40x1424(H=4300) 1
255044510013 | il (R)(H=4500) CyRinder (R)®50xP40x1474(H=4500) 1
255044510109 | il (R)(H=4700) CyRinder (R)®50xb40x1539H=4700) 1
14 255044510014 | i f.(R)(H=4800) CyRinder (R)®50xb40x1574(H=4800) 1 2.5t
255044510015 | i .(R)(H=5000) CyRinder (R)®50x®40x1617(H=5000) 1
255044510110 | i fir(R)(H=5400) CyRinder (R)®50xb40x1717(H=5400) 1
255044510016 | i f.(R)(H=5500) CyRinder (R)®50x®40x1751(H=5500) 1
255044510017 | i fir(R)(H=6000) CyRinder (R)®50xb40x1884(H=6000) 1
255044510111 | jlifil(R)(H=6500) CyRinder (R)®50x®40x2017H=6000) 1
15 910100300053 [#:GB5783-M12x45-8.8 Bolt GB5783-M12x45-8.8 2
16 910401300020 A F3HE 4 GB8Y4.1-40 Circlip GB894.1-40 2
17 940200500001 |4 4417 780708K-0100XP40X27 | Chain wheel bearing780708K-0100X(b40X27 2
18 910900400014 | LH1623H LH1623chain 2 AR
19 910600600022 | JF L14§2.5x40 Split pin 2.5x40 2
20 255044020157 2R HEM18x1.5x217 Joint 2

65




010474 # b ke (=8 4 B B [T%)/LIFTING CYLINDER (three stage full free)

FEINO GTB/ISN g3 Name B R/QTY| #¥/Remark
21 910600600030 JF H#1GB91-3.2x30 Split pin 3.2x30 2
B:\I‘ 7 22 255044020158 FRITURFEM18XL.5 Nut M18x1.5 2
roent 23 910300400007 iR} GB6173-M18x1.5-05 Nut M18x1.5-05 2
e = - 24 A TEIEAT Piston rod 1 AR
/ / | 25 A 14 4£540.5x49xL.2 Adijusting bushing 40.5x49xL.2 1 Al (it
i —r— 2 A 2 Pl p24x2 Circlip 9242 1 4\'!&5&3;%
27 A S /K56x20x2.5 Bearing 56x20x2.5 1 Tk
— 28 A 11/756x44x3 Catch 56x45x3 1 S
‘:——‘ Gr0pgdn o 29 A LIS Seal ring 56x45x6 1 ;?jﬁ;z:u
= : = . 30 A s Piston 1 R (i
31 A Lok Copper bushing 1 AR
32 A 2411 926.5x2 Circlip ¢26.5x2 1 AR
33 A et Buffer ring 1 A
@ [ mmmEeT——ee To 34 A 52k Dust ring DKBA45x58x7/10 1 AR B
35 A il ) 5 Seal ring 40x50x6 1 S B i
36 A G Guide bushing 1 RO
37 A O 1t 1) O seal ring 49.7x2.4 1 A
38 A 975474030 Bearing 4030 1 HpHR
39 A i Cylinder 1 A
40 A [P EH1D10x26 Dowel pin D10x26 1 R
B 256198510003 S AL (= 94 B Bk JHT)-2.8- Seal kits(three stage full free lifting cylinder) 2 43¢ /Inc 27.29.34.35.37
B 255098510003 FRHEEAL (= g4 B B2 7Hir)-2.5t | Seal kits(three stage full free lifting cylinder) 2 41,5 /Inc 27.29.34.35.37
256844014002 e 4 LH1623-65 Lifting chainLH1623-65 2 H=3600
255044510046 e K LH1623-69 Lifting chainLH1623-69 2 H=4000
255044510138 e 4 LH1623-73 Lifting chainLH1623-73 2 H=4350
255044510047 e K LH1623-75 Lifting chainLH1623-75 2 H=4500
C 255043510139 e 4 LH1623-79 Lifting chainLH1623-79 2 H=4700/4800
255044510140 e K LH1623-85 Lifting chainLH1623-85 2 H=5000
255044510048 | T} 4LH1623-95 Lifting chainLH1623-95 2 H=5400/5500
255044510049 HL T %% LH1623-103 Lifting chainLH1623-103 2 H=6000
255044510125 T4 LH1623-113 Lifting chainLH1623-113 2 H=6500
66
256898501048 & 4t ¥ # (=44 & &I R)/LIFTING CYLINDER (three stage full free)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
1 910100100048 1212 GB5782-M12x50-8.8 Bolt GB5782-M12x50-8.8 1
2 910400500008 S EIGBY3-12 Spring washer gh93-12 1
3 910400100008 P34 [ GB97.1-12-200HV Flat washer GB97.1-12-200HV 1
4 255044520096 i D120x36( L) Pulley ®120x36 (single slot) 1
5 255044520081 (5 JH )P20xP 13x28 Bushings (shoulder)®20xd13x28 1
6 255044520084 WA SR (1) 15-L1910-2SC-60 Hydraulic hose assembly 15-L1910-2SC-60 1 H=3600
6 255044520071 RS MR (ED) 15-12180-2SC-60° |Hydraulic hose assembly 15-L2180-2SC-60° 1 H=4000
6 255044520072 VTS R (F) 15-L2430-2SC-60° |Hydraulic hose assembly 15-L.2430-2SC-60° 1 H=4350
6 255044520073 15-L2530-2SC-60° |Hydraulic hose assembly 15-L2530-2SC-60° 1 H=4500
6 255044520074 15-L2730-2SC-60° [Hydraulic hose assembly 15-L2730-2SC-60° 1 H=4700/4800
6 255044520075 15-13015-2SC-60° [Hydraulic hose assembly 15-L3015-2SC-60° 1 H=5000
6 255044520076 15-L3480-2SC-60° [Hydraulic hose assembly 15-L3480-2SC-60° 1 H=5400/5500
6 255044520077 15-13950-2SC-60° [Hydraulic hose assembly 15-13950-2SC-60° 1 H=6000
6 255044520124 WEAS B (ED) 15-14410-2SC-60° |Hydraulic hose assembly 15-L4410-2SC-60° 1 H=6500
7 900200301004 PE#FP10xP13 PE Supple piped®10xP13 3
8 910100300022 %2 GB5783-M8x20-8.8 Bolt GB5783-M8x20-8.8 3
9 910400500006 S [ GBO3-8 Spring washer GB93-8 5
10 910400100006 P24 [¥GB97.1-8-200HV Flat washer GB97.1-8-200HV 5
11 255044510020 AL Hydraulic pipe welding 1 1
12 255044520083 JE (1) 15-L530-2SC-60° Hydraulic hose assembly 15-L530-2SC-60° 1
13 255044020151 3 (Bi5E 55)12-2xM22x1.5-60° Connector (lock bend) 12-2xM22x1.5-60° 1
14 252144519002 | =il fi4(20Q) Tee welded (20Q) 1
15 910800100040 OJF[E-7124x2.4 O - inner 24x2.4 4
16 950700300002 PR3 i XSF-F16L-48 The speed limit valve XSF-F16L-48 1
17 252144529003 I (1) 15-L.800-2S C-60° Hydraulic hose assembly 15-L800-2SC-60° 1
18 255044510021 R A2 Hydraulic pipe welding 2 1
19 255043520022 #) 12-M27x2-M22x1.5 | Connector (lock bend) 12-M27x2-M22x1.5 1
20 256898520001 explosion-proof valve 1
21 255044520067 (1)15-L360-2SC-60° Hydraulic hose assembly 15-L360-2SC-60° 1
22 255044010040 Connector (tee) 1
23 254144520048 IR 4 (90°)15-L800-2SC-60° Hydraulic hose assembly (90°)15-L800-2SC-60° 1

67




01048 #2 ¥ 3% (=4 4 B & 11 R)/LIFTING CYLINDER (three stage full free)

FEINO SREBISN g2 Name HR/QTY| &¥/Remark
24 255023520030 %3 (1)12-2xM22x1.5-60° Connector12-2xM22x1.5-60° 1
25 255044020118 (=) Connector (tee) 1
26 921600400001 FLA1F4x250 4 x250 tie 6
27 255044020042 | Jfi clamp 4
Y 28 255044020043 413 Clamp 13 6
fn
H 28
26-21
5
1
S G
68
256898501049 A #$ B A F % & (=4 4 & &)/Side shifter and pipeline installation(three stage full free)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
1 910100100048 | i2+:GB5782-M12x50-8.8 BoltGB5782-M12x50-8.8 1
2 910400500008 S EIGBY3-12 Washer GB93-12 1
3 910400100008 | ¥4 [%GB97.1-12-200HV Washer GB97.1-12-200HV 2
4 255030520020 |34 d120x42(UHE) Pulley ®120 x42 (dual slot) 1
0 5 255023520036 RS SR ()10-L1800-1SC-60° Hydraulic hose assembly 10-L1800-1SC-60° 2 H=3600
5 255030520001 & ()10-L2060-1SC-60° Hydraulic hose assembly 10-L2060-1SC-60" 2 H=4000
5 255030520002 10-L2310-1CS-60° |Hydraulic hose assembly 10-L2310-1SC-60° 2 H=4300
5 255030520003 10-L2410-1CS-60° |Hydraulic hose assembly 10-L2410-1SC-60° 2 H=4500
5 255030520004 10-L2610-1CS-60° |Hydraulic hose assembly 10-L2610-1SC-60° 2 H=4800/4700
5 255030520005 10-L2900-1CS-60° |Hydraulic hose assembly 10-L2900-1SC-60° 2 H=5000
5 255030520006 10-L3370-1CS-60° [Hydraulic hose assembly 10-L3370-1SC-60° 2 H=5500/5400
5 255030520007 10-L3840-1CS-60° |Hydraulic hose assembly 10-L3840-1SC-60° 2 H=6000
5 263030520008 B 10-L4330-1CS-60° [Hydraulic hose assembly 10-L4330-1SC-60° 2 H=6500
6 255030520023 | 151 Bushing 1
7 910100100058 1242 GB5782-M12x100-8.8 Bolt GB5782-M12x100-8.8 1
8 255028520043 | f4fi Chain plate 1
" 9 255030520021 | it @110x27 (4 H) Pulley 110x27 2
" 10 255023520036 W % (1)10-L1800-1SC-60° Hydraulic hose assembly 10-L1800-1SC-60° 2 H=3600
10 255028520016 Uk (1)10-L1930-1SC-60° Hydraulic hose assembly 10-L1930-1SC-60° 2 H=4000
10 275323521007 J& (1)10-L2040-1SC-60° Hydraulic hose assembly 10-L2040-1SC-60° 2 H=4350
- ‘ 10 255030520711 R (1)10-L2090-1SC-60° Hydraulic hose assembly 10-L2090-1SC-60° 2 H=4500
10 263030520015 WA U (1)10-L2160-1SC-60° Hydraulic hose assembly 10-L2160-1SC-60° 2 H=4800/4700
10 255028520045 & (11)10-L2300-1SC-60° Hydraulic hose assembly 10-L2300-1SC-60° 2 H=5000
10 281229020031 R (1)10-L2500-1SC-60° Hydraulic hose assembly 10-L2500-1SC-60° 2 H=5500/5400
10 254131020006 Wil bR (#)10-L2750-1SC-60° Hydraulic hose assembly 10-L2750-1SC-60° 2 H=6000
2 10 281229020023 3 Ak (1)10-L2975-1SC-60° Hydraulic hose assembly 10-L2975-1SC-60° 2 H=6500
4l LN 1 255030520022 | 4 £5022xP13x56 Bush $22x13x56 1
. 12 910400100008 “F24[8GB97.1-12-200HV Washer GB97.1-12-200HV 2
13 910300500006 42 FFGB889.1-M12-10 Nut GB889.1-M12-10 1
14 910100100072 22 GB5782-M16x60-8.8 Bolt GB5782-M16x60-8.8 1
15 910400100010 14 [ GB97.1-16-200HV Washer GB97.1-16-200HV 1

69




)1049 45 B A ¥ 8% % (=4 £ § §)/Side shifter and pipeline inst:

n(three stage full free)

FEINO GTB/ISN g3 Name B R/QTY| #¥/Remark
16 255030520026 | jhpanik Pulley frame 1
17 910300500004 "}GB889.1-M8-10 Nut GB889.1-M8-10 1
18 910400100006 145/ GB93-8 Washer GB93-8 5
R 19 910200200061 1241 GB70.1-M8x40-8.8 Bolt GB5783-M8x20-8.8 1
. 3 20 255028520035 R AR Pipe press fixedly piank 2
i \ 21 255042520101 |34 4 8(90°)10-L500-1SC-60°-0° | Hydraulic hose assembly(90°)10-L500-1SC-60°-0° 2
‘:“ gy 22 255029020024 | 4323k (45 25)8-2xM16x1.5-60° Joint 8-2XM16x1.5-60° 2
r | 9 23 910100300025 1242 GB5783-M8x35-8.8 Bolt GB5783-M8x35-8.8 2
b ‘ ) 24 910400500006 | 4[5/ GB97.1-8-200HV Washer GB97.1-8-200HV 5
o [f | 25 255030520019 WIENERE2 Hydraulic steel pipe welding 2 1
i Co 26 255030520017 | i ¥ (1) 10-L1450-1SC-60° Hydraulic hose assembly10-L1450-1SC-60° 2
It 27 255028520034 A I B Hose fixing bloke 4
\A # 1 28 910200200060 24T GB70.1-M8x35-8.8 Screw GB70.1-M8x35-8.8 1
& 1 29 255030520018 WUERE RS Hydraulic steel pipe welding 1
o | Thed 1R 2 A 30 910800100042 OJE-5413.6x2.4 Oring 13.6x2.4 2
f N ll""“ —F ’l"‘ 31 255042510004 Side shiifter assembly(LH) 1 4 2%/optional
™ d 0 31 255042510001 Side shiifter assembly(LD) 1 44 /optional
18 } » —_ 31 255042510002 MES 25 8RR TR ) Side shiifter assembly(CASCADE) 1 i%/optional
o) 1k 32 910400200005 K6 GB96.1-12-200HV Washer GB96.1-12-200HV 2
' l
1 ¥ "y
o # 4 5 :
. &
" n 9
70
256898501050 2 ¥ 4= F #4 (= 4 4 & &)/DOUBLE ADDITIONAL TUBE(three stage full free)
FFEINO GIBISN LK Name [s/QT &¥E/Remark
1 254130520016 +ED20xP13x43 Bush ®20x®13x43 1
2 255030520020 T e D120x42(XUAE) Pulley ®120x42 1
3 910400500008 i3 44 B GB93-12 WasherGB93-12 1
, 4 910400100008 P24 EIGB97.1-12-200HV Washer GB97.1-12-200HV 1
5 910100100048 I GB5782-M12x50-8.8 Bolt GB5782-M12x50-8.8 1
6 255023520036 WA SR (1#)10-L1800-1SC-60° Hydraulic hose assembly 10-L1800-1SC-60° 2 H=3600
6 255030520001 I AR ()10-L2060-1SC-60° Hydraulic hose assembly 10-L2060-1SC-60° 2 H=4000
6 255030520002 VTS SR (FD 10-L2310-1CS-60° |Hydraulic hose assembly 10-L2310-1SC-60° 2 H=4300
6 255030520003 10-L2410-1CS-60° |Hydraulic hose assembly 10-L2410-1SC-60° 2 H=4500
6 255030520004 10-L2610-1CS-60° |Hydraulic hose assembly 10-L2610-1SC-60° 2 H=4800/4700
6 255030520005 10-L2900-1CS-60° [Hydraulic hose assembly 10-L2900-1SC-60° 2 H=5000
2 6 255030520006 10-L3370-1CS-60° |Hydraulic hose assembly 10-L3370-1SC-60° 2 H=5500/5400
6 255030520007 10-L3840-1CS-60° [Hydraulic hose assembly 10-L3840-1SC-60° 2 H=6000
6 263030520008 R4S SR (ED) 10-L4330-1CS-60° |Hydraulic hose assembly 10-L4330-1SC-60° 2 H=6500
7 255030520018 WENEREL Hydraulic steel pipe welding 1 1
3 8 255030520017 T () 10-L1450-1SC-60° Hydraulic hose assembly 10-L1450-1SC-60" 2
E % 9 910400100006 144 GB97.1-8-200HV Washer GB97.1-8-200HV 5
'l 10 910400500006 S 44 E GB93-8 WasherGB93-8 8
p 25 11 910100300022 12+:GB5783-M8x20-8.8 Bolt GB5783-M8x20-8.8 7
| s 4 1‘1“1 - 12 255030520019 WEANE RS2 Hydraulic steel pipe welding 2 1
| (" 13 23 24 9 10 13 255023520036 % (1)10-L1800-1SC-60° Hydraulic hose assembly 10-L1800-1SC-60° 2 H=3600
W Lo¥ 13 255028520016 S (#)10-L1930-1SC-60° Hydraulic hose assembly 10-L1930-1SC-60° 2 H=4000
8 w E 13 275323521007 R (1)10-L2040-1SC-60° Hydraulic hose assembly 10-L2040-1SC-60° 2 H=4350
| 12 13 255030520711 R (1)10-L2090-1SC-60° Hydraulic hose assembly 10-L2090-1SC-60" 2 H=4500
L8 L 2 A1 13 263030520015 AR (£)10-L2160-1SC-60° Hydraulic hose assembly 10-L2160-1SC-60° 2 H=4800/4700
=9 10 13 255028520045 R (14)10-L2300-1SC-60° Hydraulic hose assembly 10-L2300-1SC-60" 2 H=5000
13 281229020031 & (1)10-L2500-1SC-60° Hydraulic hose assembly 10-L2500-1SC-60° 2 H=5500/5400
13 254131020006 I SR (1)10-L2750-1SC-60° Hydraulic hose assembly 10-L2750-1SC-60° 2 H=6000
13 281229020023 A (1)10-L2975-1SC-60° Hydraulic hose assembly 10-L2975-1SC-60° 2 H=6500
14 255028520043 | {44 Chain plate 1
15 255030520021 TR O110x27 (L) Pulley ®110x27 4

71




256898501051 I Aw ¥ #4 (=4 4 A §1)/DOUBLE ADDITIONAL TUBE(three stage full free)

FEINO HIG/SN g2 Name HR/QTY| &¥/Remark
16 910300500006 i2+1GB889.1-M12-10 Nut GB889.1-M12-10 1
17 910400100008 V- GB97.1-12-200HV. Washer GB97.1-12-200HV 1
18 255030520022 £ D20xP13x56 Bush®20x®13x56 1
19 910100100058 12+ GB5782-M12x100-8.8 Bolt GB5782-M12x100-8.8 1
20 910400200005 KB GB96.1-12-200HV Washer GB96.1-12-200HV 2
21 910100100056 12+ GB5782-M12x90-8.8 Bolt GB5782-M12x90-8.8 1
22 275230529021 T () 10-L1600-1SC-60° Hydraulic hose assembly 10-L1600-1SC-60° 2 H=3600
22 255030520024 U (1) 10-L1720-1SC-60° Hydraulic hose assembly 10-L1720-1SC-60" 2 H=4000
22 254130520005 R4 S5 () 10-L1890-1SC-60° Hydraulic hose assembly 10-L1890-1SC-60° 2 H=4350/4500
22 255031020705 R S () 10-L1980-1SC-60° Hydraulic hose assembly 10-L1980-1SC-60° 2 H=4800/4700
22 255028520044 W (1) 10-L2150-1SC-60° Hydraulic hose assembly 10-L2150-1SC-60° 2 H=5000
22 254128520031 UL S () 10-L2350-1SC-60° Hydraulic hose assembly 10-L2350-1SC-60° 2 H=5400/5500
22 255031020016 R S5 RR(1)10-L2550-1SC-60° Hydraulic hose assembly 10-L2550-1SC-60° 2 J=6000
22 255031020703 JR(#1)10-L2780-1SC-60° Hydraulic hose assembly 10-L2780-1SC-60" 2 H=6500
23 255029020024 i 5E 75)8-2xM16x1.5-60° Joint 8-2XM16x1.5-60° 4
24 255031020006 A Hydraulic steel pipe welding 1
25 255031020008 %(135°)10-L1000-1SC-60° | Hydraulic hose assembly (135°)10-L1000-1SC-60° 2
26 255028510022 Excessive pipe welding 1
27 254130520007 R S RR(1)10-L2140-1SC-60° Hydraulic hose assembly 10-L2140-1SC-60° 2 H=3600
27 255030520003 4 8 R(E)10-L2410-1SC-60° Hydraulic hose assembly 10-L2410-1SC-60° 2 H=4000
27 254128520052 FR(E1)10-L2650-1SC-60° Hydraulic hose assembly 10-L2650-1SC-60° 2 H=4350
27 254131020006 JR(#1)10-L2750-1SC-60° Hydraulic hose assembly 10-L2750-1SC-60" 2 H=4500
27 254131020007 R 5 RR(1)10-L2950-1SC-60° Hydraulic hose assembly 10-L2950-1SC-60° 2 H=4700/4800
27 254128520039 § JR(#1)10-L3250-1SC-60° Hydraulic hose assembly 10-L3250-1SC-60" 2 H=5000
27 275344529012 AR(E1)10-L3350-1SC-60° Hydraulic hose assembly 10-L3350-1SC-60° 2 H=5400/5500
27 255031020017 JR(1)10-L3720-1SC-60° Hydraulic hose assembly 10-L3720-1SC-60" 2 H=6000
27 252127521001 R S5 RR(1)10-L4150-1SC-60° Hydraulic hose assembly 10-L4150-1SC-60° 1 H=6500
28 255031020004 A7 H4hd20x70 Axle ®20x70 1
29 255031020007 WA DIOX22( L) Pulley ©90x22 2
30 255031010001 WS E AL Pulley support welded 1 1 H>5400
30 255031010002 A SRR L2 Pulley support welded 2 1 H<=5400

72
256898501051 114 (% 44 & & I 5)/MAST(two stage full free)

FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
1 910100300039 i GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4
2 910400500007 S EIGBY3-10 Washer GB93-10 8
3 910400100007 P4 [E/GB97.1-10-200HV Washer GB97.1-10-200HV 4
4 255038020009 ok sy Adjustable pad 8
5 255038020008 s Adjusting sleeve 4
6 940200200005 MiEH P42-CD=68 Side roller®42 - CD = 68 2
7 910401300024 RS Elastic retaining ring for shaft 4
8 940200100021 LR P119.6xP55x34 Roller ®119.6xd55x34 2 R
8 940200100022 +: R4 ©120xP55x34 Roller ®120xd55x34 2 SR
9 256843512001 T T4 2000 Inner mast(2000) 1 2.8-3.5t
9 256843512002 5K A 2500 Inner mast 2500 1 2.8-3.5t
9 256843512003 T T4 3000 Inner mast 3000 1 2.8-3.5t
9 256843512004 N5 & 3300 Inner mast 3300 1 2.8-3.5t
9 256843512005 T T4 3500 Inner mast 3500 1 2.8-3.5t
9 256843512006 NITT55 & 3600 Inner mast 3600 1 2.8-3.5t
9 256843512007 T4 3700 Inner mast 3700 1 2.8-3.5t
9 256843512008 3K A 4000 Inner mast 4000 1 2.8-3.5t
9 256843512009 T T4 4300 Inner mast 4300 1 2.8-3.5t
9 256843512010 3K A 4500 Inner mast 4500 1 2.8-3.5t
9 256843512011 T 1444 5000 Inner mast 5000 1 2.8-3.5t
9 256843512012 WITT5% & 5500 Inner mast 5500 1 2.8-3.5t
9 256843512013 T T4 6000 Inner mast 6000 1 2.8-3.5t
9 255043510027 5K A 2000 Inner mast(2000) 1 2.5t
9 255043510028 T4 2500 Inner mast 2500 1 2.5t
9 255043510029 ANITT4% & 3000 Inner mast 3000 1 2.5t
9 255043510030 T4 3300 Inner mast 3300 1 2.5t
9 255043510031 T4 4 3500 Inner mast 3500 1 2.5t
9 255043510032 W ITRR4 3600 Inner mast 3600 1 2.5t
9 255043510033 T4 4 3700 Inner mast 3700 1 2.5t
9 255043510034 W3R 4000 Inner mast 4000 1 2.5t
9 255043510035 WITT4LE & 4300 Inner mast 4300 1 2.5t




11051 118 (A 44 & BT H)/MAST(two stage full free)

F5INO HIG/SN g5 Name FR/QTY| &¥/Remark
9 255043510036 P TT4E4 4500 Inner mast 4500 1 2.5t
9 255043510037 AT 1444 5000 Inner mast 5000 1 2.5t
9 255043510038 | 9114454 5500 Inner mast 5500 1 2.5
9 255043510039 AT T4 4 6000 Inner mast 6000 1 2.5t
10 910100300050  |ig{2GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 4
11 910400100008 -4 [l GBY7.1-12-200HV Washer GB97.1-12-200HV 4
12 256544020701 | #[#D20xd13x0.5 Washer ©20x913x0.5 4
12 256544020702 HE P20xP13x1 Washer ®20x$13x1 4
12 256544020703 | #[#D20xd13x0.2 Washer ®20x®13x0.2 4
13 910400500008 | 344 [41GBI3-12 Washer GB93-12 4
14 940200200002 MizH®87-CD=55 Side roller ®87-CD=55 2
15 256844510001 it Hho30x94 2 3.0-3.5t
16 256844011001 | 4h1 14454 2000 Outer mast 2000 1 3.0-3.5
16 256844011002 | 41/ 4% £ 2500 Outer mast 2500 1 3.0-3.5
16 256844011003 | 4h1 14454 3000 Outer mast 3000 1 3.0-3.5
16 256844011004 |41/ 1442 £ 3300 Outer mast 3300 1 3.0-3.5
16 256844011005 | 4h1 14454 3500 Outer mast 3500 1 3.0-3.5
16 256844011006 | 41/ 4% £ 3600 Outer mast 3600 1 3.0-3.5
16 256844011007 | 4h1 14454 3700 Outer mast 3700 1 3.0-3.5
16 256844011008 | 41/ 1442 £ 4000 Outer mast 4000 1 3.0-3.5
16 256844011009 | 4h1 14454 4300 Outer mast 4300 1 3.0-3.5
16 256844011010 |41/ 1442 £ 4500 Outer mast 4500 1 3.0-3.5
16 256844011011 | 4h1 144454 5000 Outer mast 5000 1 3.0-3.5
16 256844011012 |4/ 1442 £ 5500 Outer mast 5500 1 3.0-3.5
16 256844011013 | 4h1 14454 6000 Outer mast 6000 1 3.0-3.5
16 256743511001 | 4hi 144 A 2000 Outer mast 2000 1 2.5-2.8t
16 256743511002 | 4h1 14454 2500 Outer mast 2500 1 2.5-2.8t
16 256743511003 | 4hi 144 & 3000 Outer mast 3000 1 2.5-2.8t
16 256743511004 S5 S 3300 Outer mast 3300 1 2.5-2.8t
16 256743511005 | 4hi 144 £ 3500 Outer mast 3500 1 2.5-2.8t
16 256743511006 | 41484 3600 Outer mast 3600 1 2.5-2.8t
74
256898501051 I 5 (% 4.4 & W11 K)/MAST(two stage full free)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
16 256743511007 SIS 3700 Outer mast 3700 1 2.5-2.8t
16 256743511008 | 4hi 144 £ 4000 Outer mast 4000 1 2.5-2.8t
o 16 256743511009 | 414844 4300 Outer mast 4300 1 2.5-2.8t
J V 7 16 256743511010 SMITIBEIR £ 4500 Outer mast 4500 1 2.5-2.8t
A 16 256743511011 |41 142Fi-4s 5000 Outer mast 5000 1 2528t
‘r“} 16 256743511012 | 4hi 144 £15500 Outer mast 5500 1 2.5-2.8t
L’ ¥ 16 256743511013 ShII4E04 6000 Outer mast 6000 1 2.5-2.8t
7 17 254144020063 E Bearing bush 2
18 255044020005 R Bearing cover 2
g 19 910400500010 | i #: [4|GB93-16 Washer GB93-16 6
20 910100200016 1242 GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4
21 910100300035 | ##2GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4
22 910400100007 7448 GB97.1-10-200HV Washer GB97.1-10-200HV 8
23 910400500007 | 3% #: [41GB93-10 Washer GB93-10 8
24 255044010057 |4 F4hd30x82 Axle®30x82 2
25 255044020132 |4k =08 Adjusting pad t=0.8 2
25 255044020133 AR A =05 Adjusting pad t=0.5 2
25 255044020134 |4k =02 Adjusting pad t=0.2 2
26 255044020131 Y Base plate 2
: ” 27 940200100024 | D 111xP55x32 Roller ®111x$55x32 2
w 7w /% N
19 5

75




256898501052 X3 (% 4 £ B # I'13)/FORK ARM CARRIER(two stage full free)

FEINO GTB/ISN 2% Name B R/QTY| #¥/Remark
1 253540510001 ST £5(1100x1080) Load backrest welding 1 2.8-3.5t
1 256840511001 P44 1100X1200 Load backrest welding 1100X1200 1
1 255040510001 PSR 45 (1040x986) Load backrest welding 1040X986 1 2.5t
1 255040510002 414 £ (1040X 1300) Load backrest welding 1040X1300 1
1 255040510003 FATSR£5(1040X1600) Load backrest welding 1040X1600 1
1 251140510001 P44 £ (1040x1635) Load backrest welding 1040X1635 1
1 252140510101 F4 4445 (1040%1000) Load backrest welding 1040X1000 1
2 910100300062 2 GB5783-M14x30-8.8 Bolt GB5783-M14x30-8.8 4
3 910400500009 S [E GBO3-14 Washer GB93-14 4
4 910400100009 V- #E GB97.1-14-200HV Washer GB97.1-14-200HV 4
5 256838012001 e GEESSEIRED) Fork carrier weldind (two stage full free) 1 2.8-3.5t
5 255038015001 POURBRAAC S A E ) Fork carrier weldind_(two stage full free) 1 2.5t
6 940200100020 LR D119.2xP55x34 Main roller ¢119.2xp55x34 6 pi 3
6 940200100021 ERE®119.6xP55x34 Main roller ¢119.6xp55x34 6
6 940200100022 LR D120xP55x34 Main roller ¢p120xp55x34 6
7 910401300026 A FH 3 PE4Y | GBB894.1-55 Circlip GB894.1-55 6
8 910100300042 i GB5783-M10x60-8.8 Bolt GB5783-M10x60-8.8 8
9 910400500007 S EIGBY3-10 Washer GB93-10 8
10 940200200005 7% %t ®42-CD=68 Side roller ® 42 - CD = 68 4
11 255038020009 i EEny Adjustable pad 24
12 255038020008 A Adjusting sleeve 8
76
2568985010534 7 # 41 (% 44 & & 11R)/SHORT LIFTING CYLINDER (two stage full free)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
255043510068 i T (M)(H=3000) Cylinder (M)®85xd60x772(H=3000) 1
255043510066 | il i.(M)(H=2000) Cylinder (M)®85x60x522(H=2000) 1
255043510067 i T (M)(H=2500) Cylinder (M)®85xd60x647(H=2500) 1
e e 255043510069 |l (M)(H=3300) Cylinder (M)®85x$60x847(H=3300) 1
e 255043510070 i i (M)(H=3500) Cylinder (M)®85xd60x897(H=3500) 1
2 255043510071 | il ir(M)(H=3600) Cylinder (M)®85x60x922(H=3600) 1
3/‘ ‘r“ A 255043510072 i T (M)(H=3700) Cylinder (M)®85xd60x947(H=3700) 1 £ /Inc.1-25
/é | 255043510073 | il .(M)(H=4000) Cylinder (M)®85xd60x1047(H=4000) 1
5/4|> } 255043510074 | il T (M)(H=4300) Cylinder (M)®85xd60x1122(H=4300) 1
<P | 255043510075 §H1 T (M) (H=4500) Cylinder (M)®85x$60x1172(H=4500) 1
; ,q } 255043510076 | i L (M)(H=5000) Cylinder (M)®85xd60x1297(H=5000) 1
| - 3 255043510077 | il f.(M)(H=5500) Cylinder (M)®85xd60x1447(H=5500) 1
255043510078 | i L (M)(H=6000) Cylinder (M)®85xd60x1572(H=6000) 1
;' 0 B 255098510004 FEEEAL (A E D) Seal kits (two stage full free middle cylinder) 1 4114 /Inc.1.3.5.6.13.18
| Al 256843515001 i THE 4 LH1634-37 Lifting chain LH1634-37 2 H=2000
}q/ii 256843515002 AL THiE K LH1634-47 Lifting chain LH1634-47 2 H=2500
} " 254043510054 LT 44 LH1634-53 Lifting chain LH1634-53 2 H=3000
| 5 256144014005 L THiE K LH1634-59 Lifting chain LH1634-59 2 H=3300
} 16 263043510059 LT 44 LH1634-63 Lifting chain LH1634-63 2 H=3500
N 254043510055 | i} 4k LH1634-57 Lifting chain LH1634-57 2 H=3600
AN c H=3700
’J‘ 254043510056 L THiE K LH1634-65 Lifting chain LH1634-65 2 H=4000
254044010055 LT 44 LH1634-71 Lifting chain LH1634-71 2 H=4300
254043510060 AL THiE K LH1634-75 Lifting chain LH1634-75 2 H=4500
256144014007 T 44 LH1634-85 Lifting chain LH1634-85 2 H=5000
256843515003 e THiE K LH1634-97 Lifting chain LH1634-97 2 H=5500
256144014009 | f} 4 LH1634-107 Lifting chain LH1634-107 2 H=6000
1 A il Dust ring 60x74x8/11 1 AR
2 A 1457 60x70x3 Catch 60x70x3 1 SR g
3 A il P Seal ring 60x70x6 1 A g gt
4 A A0S Guide sleeve 1 SR fit

77




11053 44 # i &x.(% 4 & B 11 3)/SHORT LIFTING CYLINDER (two stage full free)

1

S

e —

FEINO GIB/SN 2K Name F/QTY| &¥/Remark
5 A OXIH 18 O ring 84.4x3.1 1 A gt
6 A O 1t ] O ring 77.5x3.55 1 AR
7 A 7Y 4l 76035 Bearing 6035 1 AR g
% 8 A AT Piston rod 1 AR R (i
9 A 4 Circlip 1 A gt
- 10 A 3 JE SR Piston assembly 1 AR i
= 11 A SCEFD85X20x2.5 Back up ring D85x20x2.5 1 A gt
= 3/¢ — 12 A 141 [E185x70x3 Circlip 85x70x3 1 AR i
/g } 13 A ] Seal ring 85x70x9 1 i
5/<‘> } A" 14 A [CES Valve bushing 1 AR
< } 15 A A Spring 1 A g gt
%J 5 16 A PR Valve plug 1 AR R (i
E 17 A I Catch 1 R gt
% 1 - 18 A ORI B O ring D15.8x2.4 1 A
" 5 i ol 19 A P12 Circlip 912 1 AR
Lo g/ 20 A Piltlp22 Cirdlip 922 T gy
o j q/” 21 A e Slide valve 1 3 ARt
j i: 22 A [ Spring 1 HpHR
| . 23 A i Cylinder 1 A g gt
-~ | B 24 a N Spacer 1 R
e RN 25 A B4TM5XS Screw M5x5 1 AR AR
| oo 26 910100100071 | #2#:GB5782-M16x50-8.8 Bolt GB5782-M16x50-8.8 1
6/<*1= —_ 27 910400500010 9445 GB93-16 Washer GB93-16 1
Pl 28 255043520020 | gt iR Chain plate 1
T v 29 255043520006 | 3k Cylinder head 1
i3 30 940200500001 HE5E 47K 780708K-0100XP40X27 | Chain wheel bearing780708K-®100X$P40X27 1
31 910401300020 Al F AL [ GB894.1-40 Circlip GB894.1-40 1
32 910600600022 | [1442.5x40 Split pin2.5x40 2
33 910900400014 | LH1623HR A LH1623 chain 2 AN B
34 255044020157 | K-k 3k Joint 2
35 910600600030 | JF [ 1443.2x30 Split pin 3.2x30 2
78
256898501053 4842 #F iz (% 44 & W I13)/SHORT LIFTING CYLINDER (two stage full free)
FEINO GBISN 2% Name [s/QT &¥E/Remark
36 255044020158 | i 4 EEM18x1.5 Nut M18x1.5 2
37 910300400007 |#2£M18x1.5 Nut M18x1.5 2
. 38 910400500009 HHEGBY3-14 Washer GB93-14 2
P 39 910100400022 |##£GB5786-M14x1.5x40-8.8 Bolt GB5786-M14x1.5x40-8.8 2
s 40 255044020156 |k Joint 2
— 41 910400500008 | #ii i #[{lGBO3-12 SpringWasherGB93-12 1
= % 2 42 910100400009 | ###>GB5786-M12x1.25x25-8.8 BoltGB5786-M12x1.25x25-8.8 1
& T
=
|
|
2

79




01054 #2 # i o (% 44 B & 71 F)/LIFTING CYLINDER (two stage full free)

FEINO HIBISN 2% Name BR/QTY| #¥/Remark
---------------- - 255043510040 |1 fir(L)(H=2000) Cylinder (L)®50xP40x940(H=2000) 1
‘5’ A 255043510041 | il (L)(H=2500) Cylinder (L)®50x$40x1190(H=2500) 1
; B 255043510042 | i (L)(H=3000) Cylinder (L)®50x®40x1440(H=3000) 1
/$ 255043510043 | il (L)(H=3300) Cylinder (L)®50x$40x1590(H=3300) 1
2/7’ gz/U 255043510044 | i (L)(H=3500) Cylinder (L)®50x®40x1690(H=3500) 1
T 255043510045 | il (L)(H=3600) Cylinder (L)®50x$40x1740(H=3600) 1
/ - /_7”3 %‘2 A 255043510046 | i (L)(H=3700) Cylinder (L)®50x®40x1790(H=3700) 1 1 /inc.1-21
\1% . ‘/‘ R}i 255043510047 | il (L)(H=4000) Cylinder (L)®50x$40x1890(H=4000) 1
14 P 255043510048 | #hff(L)(H=4300) Cylinder (L)®50x040x2040(H=4300) 1
5 O 255043510049 | il (L)(H=4500) Cylinder (L)®50x$40x2140(H=4500) 1
TM6 Q 255043510050 | i (L)(H=5000) Cylinder (L)®50x®40x2390(H=5000) 1
4 g 255043510051 | il (L)(H=5500) Cylinder (L)®50x$40x2590(H=5500) 1
255043510052 | il (L)(H=6000) Cylinder (L)®50x®40x2840(H=6000) 1
255043510053 | il (R)(H=2000) Cylinder (R)®50x$40x940(H=2000) 1
255043510054 | i (R)(H=2500) Cylinder (R)®50x®40x1190(H=2500) 1
255043510055 | jiffil (R)(H=3000) Cylinder (R)®50x040x1440(H=3000) 1
255043510056 | i (R)(H=3300) Cylinder (R)®50x®40x1590(H=3300) 1
¢ 255043510057 | il (R)(H=3500) Cylinder (R)®50x®40x1690(H=3500) 1
e /‘ 255043510058 | jifil(R)(H=3600) Cylinder (R)®50x®40x1740(H=3600) 1
5 wi\\z | B 255043510059 | il (R)(H=3700) Cylinder (R)®50x®40x1790(H=3700) 1 13#/Inc.4-21.24
:% 14,\” ! 255043510060 | jilifir (R)(H=4000) Cylinder (R)®50xb40x1890(H=4000) 1
g, 4 \ g } 255043510061 | jiffil (R)(H=4300) Cylinder (R)®50x040x2040(H=4300) 1
b \ 5l 255043510062 | il (R)(H=4500) Cylinder (R)®50x®40x2140(H=4500) 1
o b 255043510063 | iliiL.(R)(H=5000) Cylinder (R)®50x40x2390(H=5000) 1
y/° wd 255043510064 | il (R)(H=5500) Cylinder (R)®50x®40x2590(H=5500) 1
IB\‘; %? 1Lé 255043510065 | i iL(R)(H=6000) Cylinder (R)®50xd40x2840(H=6000) 1
C 255098510002 | I EL (44 E iR THET) Seal kits (two stage full free lifting cylinder) 2 f3.%/Inc. 2.12.13.15
1 A JeEREAT Connecting rod 1 R
2 A Ot B O ring 26x2.4 1 AN B
3 A FiREFERT B Piston rod assembly 1 R
4 A AR Adjusting bushing 2 AR
80
25689850105442 7+ ihkx (% 4 4 § ¥ I'1R)/LIFTING CYLINDER (two stage full free)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
5 A RS S Piston 2 AR
@7 6 A P75 113 45 [ 426 T M4 X6 ScrewM4x6 2 S Epl g it
?/ A 7 A W piEe18 Circlip 918 2 R AR
8 A e Copper bushing 2 S Epl g it
! 9 A g Spring 2 AR
/ Z//E 10 A SRk Buffer plunger 2 AR SR it
23/) 11 A S RIF50x45x15 Supporting ring 50x45x15 2 N B (it
= /;’EJ ;12 12 A 555 242 Dust ring DKB40x52x7/10 2 AR SR (it
a\g ” '@\13 13 A Seal ring 40x50x6 2 AR
g\u O~y5 14 A Guide bushing 2 R
O5 ?\16 15 A O 4 Oring 49.7x2.4 2 AR
1 Q 16 A 1541744030 Bearing 4030 2 R
é 07 i 17 A [aRES Cylinder 2 AR AL
18 A 5 £:4510x26 Dowel pin10x26 2 R
19 910400100008 | F#£[E/GB97.1-12-200HV Washer GB97.1-12-200HV 2
20 910400500008 | % #4 ¥ GBI3-12 Washer GB93-12 2
21 910100400009 1242 GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 2
22 910100400029 | éZF:GB5786-M16x1.5x40-8.8 Bolt GB5786-M16x1.5x40-8.8 2
T 23 910400500010 | 3% [ GBY3-16 Washer GB93-16 2
ﬁ\\é A\é 24 A FiEFERF B Plunger rod assembly 1 i
5 1
IR
! >
! 1
104 |
g Q/b 1%_‘,
w 19 10t %D I
A e M

81




)1055 #2 # # #(% 4.4 B & 11 F)/LIFTING CYLINDER (two stage full free)

FEINO GTB/ISN 2% Name BR/QTY| #¥/Remark
1 255043529001 |3k (Bli5E %5)12-2xM22x1.5-60° Joint 12-2xM22x1.5-60° 1
2 255043520009 | iR A L=T60 Rise steel pipe L=760 1 H=2000
2 255043520010 | i fR AN 4245 1L=1010 Rise steel pipe L=1010 1 H=2500
2 255043520011 | iR AR £ 4 1L=1300 Rise steel pipe L=1300 1 H=3000
1- 2 255043520012 | iR XA 42 £ L=1460 Hydraulic pipe L=1460 1 H=3300
® 2 255043520013 | iR £ 4 L=1610 Hydraulic pipe L=1610 1 H=3500/3600/3700
- i 2 255043520014 R 4 L=1850 Hydraulic pipe L=1850 1 H=4000
2 2 255043520015 WUEHE A 1L=2010 Hydraulic pipe L=2010 1 H=4300
@ 2 255043520016 | iR 2 4 L=2110 Hydraulic pipe L=2110 1 H=4500
2 255043520017 | iR AR 2 4 1L=2360 Hydraulic pipe L=2360 1 H=5000
2 255043520018 | iR N R £ L=2710 Hydraulic pipe L=2710 1 H=5500
2 255043520019 | iR 2 4 L=2960 Hydraulic pipe L=2960 1 H-6000
3 255044020119 | i (1) 15-L395-2SC-60° Hydraulic hose assembly 15-1395-2SC-60° 1
4 255043520022 |3 2)2-M27x2-M22x1.5 Joint 2-M27x2-M22x1.5 1
5 255044010040 — i) Joint 1
6 950700300002 V32 R XSF-F16L-48 Speed limit valveXSF-F16L-48 1
7 252144029001 | i ¥ # H(135°)15-L850-2SC-60°  [Hydraulic hose assembly (135°)15-L850-2SC-60° 1
8 255044020150 J%(#1)15-L360-2SC-60° Hydraulic hose assembly 15-L360-2SC-60° 1
82
256898501056 3 M e 38 (% & 4 8 | [T )/pipeline installation (two stage full free)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
1 910400100006 | F#[EGBY7.1-8-200HV Washer GB97.1-8-200HV 11
2 910400500006 | #1444 [ GB93-8 Washer GB93-8 11
3 910200200057 1241 GB70.1-M8x20-8.8 Screw GB70.1-M8x20-8.8 7
4 255028510001 S-Sl £1L=670 Groove welding L=670 1 H=2000
4 255028510002 G EE A L=840 Groove welding L=840 1 H=2500
4 255028510003 S-S £1L=1090 Groove welding L=1090 1 H=3000
"' 1 4 255028510004 SRR A L=1240 Groove welding L=1240 1 H=3300/3500
Wt 4 255028510005 S-S £1L=1390 Groove welding L=1390 1 H=3600/3700
4 255028510006 | 415 4 £L.=1640 Groove welding L=1640 1 H=4000
5 910300500003 | i%}GB889.1-M6-10 Nut GB889.1-M6-10 2
\5 6 910200200046 147 GB70.1-M6x60-8.8 Screw GB70.1-M6x60-8.8 2
A, 7 910100300025 | iZ#:GB5783-M8x35-8.8 Bolt GB5783-M8x35-8.8 4
1 8 255028520035 LRBREK) Pipe press fixedly piank 1
9 255028520034 i % ] i e Hose fixing bloke 2
10 252030520016 B (1)10-L2220-1SC-60° Hydraulic hose assembly 10-L2220-1SC-60" 2 H=2000
10 254130520009 | i i (1) 10-L2470-1SC-60° Hydraulic hose assembly 10-L2470-1SC-60° 2 H=2500
10 263028520010 J(1)10-L2940-1SC-60° Hydraulic hose assembly 10-L2940-1SC-60° 2 H=3000
10 255031020013 J%(#)10-L3180-1SC-60° Hydraulic hose assembly 10-L3180-1SC-60° 2 H=3300/3500
10 254128520039 R (1)10-L3250-1SC-60° Hydraulic hose assembly 10-L3250-1SC-60° 2 H=3600/3700
10 255028520059 T4 (1) 10-L3600-1SC-60° Hydraulic hose assembly 10-L3600-1SC-60" 2 H=4000
11 255028510022 SN Transition steel pipe 1
12 255028520008 RS (1) 10-L1030-1SC-60° Hydraulic hose assembly10-L1030-1SC-60° 2 H=2000
12 255028520009 i (1)10-L1280-1SC-60° Hydraulic hose assembly10-L1280-1SC-60° 2 H=2500
12 255028520010 | i £ 4 (1) 10-L1470-1SC-60° Hydraulic hose assembly10-L1470-1SC-60° 2 H=3000
12 255028520011 J(#)10-L1620-1SC-60° Hydraulic hose assembly10-L1620-1SC-60° 2 H=3300
12 255028520012 J%(#1)10-L1730-1SC-60° Hydraulic hose assembly10-L1730-1SC-60° 2 H=3500
12 255028520013 R R (1)10-L1550-1SC-60° Hydraulic hose assembly10-L1550-1SC-60° 2 H=3600/3700
12 255028520015 U 4 (1) 10-L1770-1SC-60° Hydraulic hose assembly10-L1770-1SC-60° 2 H=4000
13 255029020024 fi5E 5)8-2xM16x1.5-60° Joint 8-2XM16x1.5-60° 2
14 255028510011 W Al R 1 =545 Groove welding L=545 1 H=2000
14 255028510012 A SR 5L=670 Groove welding L=670 1 H=2500

83




)1056 ¥ Kt A E 38 (% 4 4 & W [1%)/pipeline installation (two stage full free)

FEINO GTB/ISN g3 Name B R/QTY| #¥/Remark
14 255028510013 A FHER A L=795 Groove welding L=795 1 H=3000
14 255028510014 N S 4 1L=870 Groove welding L=870 1 H=3500
14 255028510015 R L=920 Groove welding L=920 1 H=3600
14 255028510016 A S A 1L=960 Groove welding L=960 1 H=3700
14 255028510018 5 R A 1L=970 Groove welding L=960 1 H=4000
14 255028510017 S $E A L=1070 Groove welding L=960 1
15 910300500006 i £}GB889.1-M12-10 Nut GB889.1-M12-10 1
= | 16 255028520043 | 447 board 1
2 17 255030520021 |4 D110x27(HLA) Pulley ®110x27 4
s 18 910100100058 12+ GB5782-M12x100-8.8 Bolt GB5782-M12x100-8.8 1
19 255030520026 | jhpanik Pulley frame 1
s 20 910400100006 1 GB97.1-8-200HV Washer GB97.1-8-200HV 10
-~ 21 255042520101 R 45 52(90°)10-L500-1SC-60°-0° | Hydraulic hose assembly (90)10-L500-1SC-60°-0° 2
_32 22 910800100042 OJFE-4113.6x2.4 Oring 13.6x2.4 2
! 23 255042510004 | {5 58 sR(LH) Side shiifter assembly(LH) 1
23 255042510001 m# %(LD) Side shiifter assembly(LD) 1
23 255042510002 | {15 5 R (R IR A) Side shiifter assembly(CASCADE) 1
84
2568985010572 M e 25 (% 4L 4 & &3 11 R)/pipeline installation (two stage full free)
FFEINO GIISN 2% Name [gcs/QT &¥E/Remark
1 255029010001 I GRERE A L=670 Groove welding L=670 1 H=2000
1 255029010002 SR £51=840 Groove welding L=840 1 H=2500
1 255029010003 Sh G4 1=1090 Groove welding L=1090 1 H=3000
1 255029010004 SRR £51=1240 Groove welding L=1240 1 H=3300/3500
1 255029010005 Sh Sl 1=1390 Groove welding L=1390 1 H=3600/3700
1 255029010006 SRR £51=1640 Groove welding L=1640 1 H=4000
2 910400100006 “F2[EGB97.1-8-200HV Washer GB97.1-8-200HV 10
3 910400500006 S EIGBY3-8 Washer GB93-8 13
4 910200200057 247 GB70.1-M8x20-8.8 Screw GB70.1-M8x20-8.8 13
. 5 910300500003 1% £} GB889.1-M6-10 Nut GB889.1-M6-10 3
L 6 910200200046 147 GB70.1-M6x60-8.8 Screw GB70.1-M6x60-8.8 3
LE 7 255029020024 %3 (Pi5E 75)8-2xM16x1.5-60° Joint 8-2xM16x1.5-60° 4
8 910100300025 12+ GB5783-M8x35-8.8 Bolt GB5783-M8x35-8.8 4
9 284023520003 T S (90°)10-L2500-1SC-60° Hydraulic hose assembly (90°) 10-L2500-1SC-60° 2 H=2000
9 255028520042 £(90°)10-L2500-1SC-60° _ |Hydraulic hose assembly (90°) 10-L2800-1SC-60° 2 H=2500
9 252028520022 54 (90°)10-L2500-1SC-60° Hydraulic hose assembly (90°) 10-L3250-1SC-60° 2 H=3000
9 252030520003 J£(90°)10-L2500-1SC-60° Hydraulic hose assembly (90°) 10-L3470-1SC-60° 2 H=3300/3500
9 252030520001 J%(90°)10-L3600-1SC-60° Hydraulic hose assembly (90°) 10-L3550-1SC-60° 2 H=3600/3700
9 252030520014 % /(90°)10-L3900-1SC-60° Hydraulic hose assembly (90°) 10-L3900-1SC-60° 2 H=4000
10 910300500006 1% £}GB889.1-M12-10 Nut GB889.1-M12-10 1
11 255028520043 | 447 board 1
12 255030520021 T EED110x27 (FLAE) Pulley ®110x27 4
13 910100100058 1242 GB5782-M12x100-8.8 Bolt GB5782-M12x100-8.8 1
14 910100300054 1% 2 GB5783-M12x50-8.8 Bolt GB5783-M12x50-8.8 2
15 910400200005 K GB96.1-12-200HV Washer GB96.1-12-200HV 2
16 255030520026 PEErEiN Pulley frame 1
17 255029010008 N SR £1.=545 Groove welding L=545 1 H=2000
17 255029010009 M SR 5 1L=670 Groove welding L=670 1 H=2500
17 255029010010 W SR A 1L=795 Groove welding L=795 1 H=3000
17 255029010011 A SR 5 1L=870 Groove welding L=870 1 H=3300
17 255029010014 A SR £1L=920 Groove welding L=920 1 H=3500

85




)1057 S e 35 (% 8.4 B B [T % )/pipeline installation (two stage full free)

F5INO HIBISN B Name BR/QTY| #¥/Remark
17 255029010012 R A L=960 Groove welding L=960 1 H=3600
17 255029010015 AR L=970 Groove welding L=970 H=3700
17 255029010013 M S8 £ 1L=1070 Groove welding L=1070 H=4000
18 255029020009 | JE 4 R (F1) 10-L820-1SC-60° _|Hydraulic hose assembly 10-L820-1SC-60° 2 H=2000
18 255029020010 % 8% (1) 10--L1070-1SC-60°_|Hydraulic hose assembly 10-L1070-1SC-60° 2 H=2500
18 255029020011 (H) 10--L1260-1SC-60° |Hydraulic hose assembly 10-L1260-1SC-60° 2 H=3000
18 255029020012 W (1) 10--L1410-1SC-60° |Hydraulic hose assembly 10-L1410-1SC-60° 2 H=3300
18 255029020013 |y /EAF M (F) 10--L1510-1SC-60° [Hydraulic hose assembly 10-L1510-1SC-60° 2 H=3500
18 255029020014 WUE S (F) 10--L1340-1SC-60° [Hydraulic hose assembly 10-L1340-1SC-60° 2 H=3600/3700
18 255029020015 SRR A (B 10--L1560-1SC-60° [Hydraulic hose assembly 10-L1560-1SC-60° 2 H=4000
19 255028510022 SEER Transition steel pipe 1
20 252030520016 | /i i M(£1)10-L2220-1SC-60° _|Hydraulic hose assembly 10-L2220-1SC-60° 2 H=2000
20 254130520009 Hydraulic hose assembly 10-L2470-1SC-60° 2 H=2500
20 263028520010 Hydraulic hose assembly 10-L2940-1SC-60° 2 H=3000
20 255031020013 Hydraulic hose assembly 10-L3180-1SC-60° 2 H=3300/3500
20 254128520039 Hydraulic hose assembly 10-L3250-1SC-60° 2 H=3600/3700
20 255028520059 Hydraulic hose assembly 10-L3600-1SC-60° 2 H=4000
21 255028520035 Pipe press fixedly piank 2
22 255028520034 Hose fixing bloke 4

T1% (WA ITI1%) /Mast (four stage full free 1ift)
F5/No RIB/SN Name E2: PR /QTy| #1E/Remarks

1 910100200012 | Bolt GB5785-M14x1.5x70-8.8 121~ GB5785-M14x1. 5x70-8. 8 2
2 910400500009  [Washer GB93-14 5 3 # FGB93-14 4
3 256844021014 Bearing cover X E 2
4 254144020063 Bearing bush R, 2
5 911200100004 | Oil Cup JB7940.1-M10x1 ith /2 JB7940. 1-M10x1 2
6 256945211021 | Outer mast 6100 SRS & (6100) 1 H=6100
6 256945211022  |Outer mast 6600 SR IR IF 4 (6600) 1 H=6600
6 256945211023 | Outer mast 7000 Sh IR I & (7000) 1 H=7000
7 255044010057 |Axle $30x82 it H 4 © 30x82 4
8 910400500007 | Washer GB93-10 7% 3 F6B93-10 4
9 910100300035 | Bolt GB5783-M10x20-8.8 3744 GB5783-M10x20-8. 8 4
10 253645213001  [Middle mast 6100 FITRES (1) 6100 1 H=6100
10 253645213002 |Middle mast 6600 IS (1) 6600 1 H=6600
10 253645213003 Middle mast 7000 PITEIEA (1) 7000 1 H=7000
1 253645220001 |Washer 0.2 TR ET0.2 12
1 253645220002 |Washer 0.5 T ERT0S 12
11 253645220003 Washer 1 R THREETL 12
12 940200100053 |Roller $117.5xp40x28 3 ©117. 5x D 40x28 12 R
12 940200100054 |Roller $117.0x040x28 # ©117. 0x © 40x28 12
13 256945211401 Middle mast 6100 PITEIEA (2) 6100 1 H=6100
13 256945211402 [Middle mast 6600 FITRESE (2) 6600 1 H=6600
13 256945211403 Middle mast 7000 P ITREAE (2) 7000 1 H=7000
14 253645212001 | Inner mast 6100 MNITEIES 6100 1 H=6100
14 253645212002 Inner mast 6600 MITRIES 6600 1 H=6600
14 253645212003 _|Inner mast 7000 W44 4 7000 1 H=7000
15 253644520011 Base plate AR 5
16 253644520132 Adjusting pad t=0.2 AR B £=0. 2 6
16 253644520133 Adjusting pad t=0.5 AR R 0.5 6
16 253644520134 | Adjusting pad t=0.8 AR 1 £20.8 6

940200500015 Sprocket Bearing 780708K3-095xP40x27 | 44 4 44 A 780708K3- ® 95x ® 40x27 2




2536985010411 1% (W 11%)/Mast (four stage

full free |ift)

F5/No RFS/SN Neme g4 Fci/QTy| &V /Remarks
18 910300200012 | Nut GB6171-M18x1.5-10 JE77GB6171-M18x1.5-10 0
19 255044020157  [Joint M18x1.5x217 5 2SR FEMI8x1. 5x217 4
20 255044020156 __|Joint M18x1.5x102 4 % 3R 42M18x1. 5x102 4
AQ 255044010106 Lifting chain LH1623-89 A2 A4k 4 LH1623-89 2 H=6100
AO 253543510066 Lifting chain LH1623-93 At 45 5 LH1623-93 2 H=6600
AQ 255044010108 Lifting chain LH1623-99 A2 A4k 4 LH1623-99 2 H=7000
2536985010421 1 247 =% (WHI1%) /Nast |ifting pipeline (four stage full free [ift)
FR/N0 /SN Nane 4% /a1y #VE/Remarks
1 251223520122 Connector 12-M20x1. 5-M22x1. 5= 4% 3k () 12-M20x1. 5-M22x1. 5-24° 1
2 253644529001 Hydraulic hose assembly 10-L37 A& (#) 10-L370-1S0-24° 1
3 950400100002 Connector 12-2xM16x1.5-24° (3%3% 1) 12-2xM16x1. 5-24° 1
4 256898520001 explosion—proof valve 1] 1
5 256945219006 Hydraulic hose assembly (135° ] % (135° ) 15-1530-250-24"° 1
6 253644529004 Hydraulic hose assembly (135°|i& A& (135° ) 15-L850-25C-24° (i 4M £) 1
7 950700300003 Speed limit valve XSF-F16-60 |FRi# XSF-F16L-60 1
8 255023520030 |Joint 12-2xM22x1.5-60° 45k (1) 12-2xM22x1. 5-60° 1
9 253645219002 Three joint welding =i A (W) 1
10 910400100006 Washer GB97. 1-8-200HV -7 4 B GB97. 1-8-200HV. 2
" 910400500006 Washer GB93-8 7% 3k F6B93-8 2
12 910100100019 Bolt GB5782-M8x20-8.8 R 42 GB5782-M8x20-8. 8 2
13 253644529002 Hydraulic hose assembly (90° )i /E &t B (90° ) 15-1550-25C-24° 1
14 251244529002 Joint 12-M27x2-M22x1.5-24° K (% F) 12-M27x2-M22x1. 5-24° 1
15 251223520030 Joint 15-M22x1.5-M22x1.5-24° |4& 3k (#1) 15-M22x1. 5-M22x1. 5-24° 1
16 950400500006 Joint 15-M22x1.5-M22x1.5-24° |43k (4 #) 15-M22x1. 5-M22x1. 5-24° 1
17 253645229001 Joint over board kit 1
18 910100300023 Bolt GB5782-M8x25-8.8 R 42 GB5782-M8x25-8. 8 2
19 253644519301 Hydraulic hose assembly 15-L1 % (A1) 15-11920-28C-24° 1 H=6100
19 253645219302 Hydraulic hose assembly 15-L2] 4 % (1) 15-1.2180-25C-24° 1 H=6600
19 253645219303 Hydraulic hose assembly 15-L2Y:% % (A1) 15-1.2500-28C-24° 1 H=7000
20 255044520081 Bush ®20X ® 13x33 A& ©20X ®13x33 1
21 255044520096 Pulley ®120x36 (Single ) 3 ©120x36 (3 4#) 1
22 910400100008 Washer GB97. 1-12-200HV -F- 4 [ GB97. 1-12-200HV 1
23 910400500008 Washer GB93-12 3¢ 5% 4 GB93-12 1
24 910100300054 Bolt GB5783-M12x50-8.8 #E42GB5783-M12x50-8. 8 1
25 253645219003 Welding of intermediate cylind ¥ 4rid i 4R 1F & 1




253698501043 % X 5 (WA I1%) /Fork carrier (four st

age full free |ift)

FF8/No0 RES/SN Name 2% B/QTY| & ¥ /Remarks
1 253740510001 |Load backrest welding(1100x10¢ 4% 5 4% 1% £-1100x1080 1
2 910400100009 Washer GB97.1-14-200HV “F- 3 B GB97. 1-14-200HV 8
3 910400500009 Washer GB93-14 7 % # B EB93-14 8
4 910100300062 Bolt GB5783-M14x30-8.8 #4£GB5783-M14x30-8. 8 8
5 910100300020 Bolt GB5783-M8x16-8.8 R 42GB5783-M8x16-8. 8 2
6 910400500006 Spring Washer GB93-8 7% # HGB93-8 2
7 253638020301 Roller cover REEE 2
8 910100300041 Bolt GB5783-M10x50-8.8 ##4£GB5783-M10x50-8. 8 4
9 910400500007 Washer GB93-10 7 % # B GEB93-10 8
10 910400100007 |Washer GB97. 1-14-200HV -4 8 GB97. 1-10-200HV 8
11 940200200005 Side roller ® 42 — CD = 68 [fUl/&% ©42-CD=68 2
12 255038020008 |Adjusting sleeve LR 4
13 255038020009 Adjustable pad kS 12
14 253644520020 |Washer ®45x ®36x0. 2 418 ©45x D 36x0. 2 6
14 253644520021 Washer ®45x ® 36x0. 5 HH ©45x D 36x0.5 6
14 253644520015 Washer ®45x ® 36x1 A 0 45x O 36x1 6
15 940200100053 Roller ®117.5x ®40x28 ER3 0117, 5x 9 40x28 12
15 940200100054 Roller ®117.7x ®40x28 E R 0117, 7x D 40x28 12 fiA
15 940200100055 Roller ®117.2x ®40x28 ERI 0117, 2x 9 40x28 12
16 253738014001 Assembly drawing of fork rack welding | 4% 22 4% 4 (v9 2 4 & & 17 2421040) 1 32C
2536985010444 A & (WA T1%)/Side shifter and pipeline installation(four stage full free lift)
F5/No GRFB/SN Name g2 B /QTY| & /Remarks
1 253630520904 Middle cylinder rubber tube cd ¥ 4Lk & 47 F 1
2 910100100060 Bolt GB5782-M12X120-8.8 R 42 GB5782-M12x120-8. 8 1
3 910400500008 Spring washers GB93-12 7% 3k F6B93-12 3
4 253630520906 |Stent R 2
5 254130520016 bush ®20x ¢ 13x43 4% ©20x © 13x43 1
6 910400200005 Large washers GB96. 1-12-200HV | x # [£GB96. 1-12-200HV. 2
7 251127520001 Pulley ¢ 110x42(double groove)| i ® 110x42 (3 4k) 2
8 255044520081 bush ®20x ¢ 13x33 A& ©20X ©13x33 2
9 910100300020 Bolt GB5783-M8x16-8.8 32 4-GB5783-M8x16-8. 8 6
10 910400500006 |Spring washers GB93-8 # J 4 6 GB93-8 6
11 910400100006 Plain washers GB97.1-8-200HV |-F# [ GB97. 1-8-200HV 6
12 910400100008 Plain washers GB97.1-12-200HV |- # £ GB97. 1-12-200HV 3
13 910300100008 Nuts GB6170-M12-10 ¥4 GB6170-M12-10 1
14 910100200016 Bolt GB5785-M16x1.5x70-8.8 R 42 GB5785-M16x1. 5x70-8. 8 1
15 910400500010 Spring washers GB93-16 3¢ 5 4 HGB93-16 1
16 253645220012 |Middle cylinder chain baffle | &4k isti 1
17 253645220011 Cylinder head #rk 1
18 910100300025 Bolt GB5783-M8x35-8.8 4
19 255028520035 Pipe clamp mounting plate 4
20 255028520034 Rubber tube fixing block 8
21 253630510001 Intermediate cylinder rubber f 1
22 251328520704 Hydraulic hose assembly 10-L2] A& (1) 10-12220-15C-24° 2 H=6100
22 251329020702 Hydraulic hose assembly 10-L2] & (1) 10-12360-15C-24° 2 H=6600
22 251330520702 Hydraulic hose assembly 10-L2 A& (1) 10-L2510-15C-24° 2 H=7000
23 253631120001 Single attached hose bracket XEQ4°) 1
24 253631110003 Joint body 1
25 253631120101 Hydraulic hose assembly 10-L1¢:# &A% (A1) 10-11850-18C-24° 2 H=6100
25 253631120102 Hydraulic hose assembly 10-L1¢ A& (1) 10-L1980-15C-24° 2 H=6600
25 251228520702 Hydraulic hose assembly 10-L21: & (A1) 10-L2150-1SC-24° 2 H=7000
26 910100100054  [Bolt GB5782-M12x80-8. 8 3744GB5782-M12x80-8. 8 1
1

256844520021

Hose baffle

5 A




2536985010445 & 2 % % % 2 (WA I15)/Side shifter and pipeline in

tallation (four stage full free Iift)

FEB/NO GRAZ/SN Name &% WE/ary| % ¥k /Remarks
28 950400600006 |Joint 10-M16x1.5-M16x1.5-24° |4k (F& % % 43) 10-M16x1. 5-M16x1. 5-24° 2
29 253631120002 Joint Transition Plate i AR 1
30 251230520704 Hydraulic hose assembly 10-L2(& & (1) 10-L2610-1SC-24° 2
30 253631020205 |Hydraulic hose assembly 10-L2 ¥ i () 10-L2970-15C-24° 2
30 251231020706 Hydraulic hose assembly 10-L39: & (1) 10-L.3450-1SC-24° 2
31 251330510004 Hydraulic steel pipe welding 1
32 253630520006 Hydraulic hose assembly 10-L1( & & (1) 10-L1070-1SC-24° 2
33 253631110001 Internal guide groove (right) |M-§4% (&) 44T 1
34 253631110701 External guide groove welding]|s$1#}% 46100 1 H=6100
34 253631110702 |External guide groove welding | $4%4% 46600 1 H=6600
r%;l‘»vgl 34 253631110703 |External guide groove welding |5 § %42 47000 1 H=7000
! 35 253631110704 Internal Guide Groove Welding| ™ §4§}1% 46100 1 H=6100
i 35 253631110705 Internal Guide Groove Welding| M $4§}¥4 6600 1 H=6600
i 35 253631110706 Internal Guide Groove Welding| ™ §1§1% 47000 1 H=7000
| 36 910400100005 |Plain washers GB97.1-6-200HV_|-F-# [§lGB97. 1-6-200HV 1
S 37 910400500005 Spring washers GB93-6 7 % # M G6B93-6 1
= 38 910100100123 |Bolt GB5782-MéX20-8. 8 1
39 253631120003 Instal|l bent frame with singlq3 1
40 251242520001 Hydraulic hose assembly (90° )i & (90° ) 12-1300-1SC-24° -0° 2
41 910800100042 |Oring 13.6x2.4 O B-4113. 6x2. 4 2
42 256042510004 Side shiifter assembly1100(LH) S B (1 F5 #$1100(LH) 1
42 253542510001 | Side shiifter assembly1100(LD) 4N 4$1100(LD) 1
42 256042510002 | Side shiffter assembly(CASCADE) | fil 2 s ik (E 1 K 4%) 1
S 7o % (¥ 251 15¢2) /DOUBLE_ADDITIONAL TUBE ((four stage full free Iift)
B5/No RFL/SN Name BE/QTy| £&1E/Remarks
1 951000100004 [Hose Clamp 26 & K YGE®, 526 4
2 251230520704 |Hydraulic hose assembly 10-L2{if /& A& (F1) 10-L2610-1SC-24° 4 H=6100
2 253631020205 |Hydraulic hose assembly 10-L2di% /% % & & (A1) 10-L2970-15C-24° 4 H=6600
2 251231020706 Hydraulic hose assembly 10-L34i% /& & & sk (1) 10-L3450-15C-24° 4 H=7000
3 950400500006 |Joint 15-M22x1.5-M22x1.5-24° |4k (%% A) 15-M22x1. 5-M22x1. 5-24° 8
4 253631320005 |Transitional mounting plate EH 1
5 253631320101 [Hydraulic_hose assembly 10-L1{ifz /& 4 & i (J1) 10-L1500-1SC-24" 2
6 910400100006 |Plain washers GB97.1-8-200HV |--# [ GB97. 1-8-200HV 23
7 910400500006 |Spring washers GB93-8 7% 5 4 61 GB93-8 23
8 910100300020 |Bolt GB5783-M8x16-8.8 ¥4+ GB5783-M8x16-8. 8 20
9 253631310701 |External guide groove welding|sh$4%)% 46100 1 H=6100
9 253631310702 External guide groove welding|4 4146600 1 H=6600
9 253631310703 |External guide groove welding |4 4%}¥ 47000 1 H=7000
§ 10 253631320004 _|Joint Transition Plate £kt 1
i 2 1 253631120101 |Hydraul ic hose assembly 10-L1§ i ¢ B (#1) 10-L1850-15C-24° 4 H=6100
1 253631120102 |Hydraulic hose assembly 10-L1¢ % (11) 10-L1980-15C-24° 4 H=6600
. ! 1 251228520702 |Hydraulic hose assembly 10-L27i& /& & % & (¥1) 10-L2150-1SC-24° 4 H=7000
I 12 251127520001 |Pulley ®110x42(double groove)if# ® 110x42 (3Lik) 2
o 13 255044520081 bush ®20x ®13x33 A% ©20X P 13x33 2
- ol 14 910400200005 [Large washers GB96. 1-12-200HV | % #* / GB96. 1-12-200HV 6
15 910400500008 Spring washers GB93-12 7 5% # E6B93-12 3
16 910100100054 [Bolt GB5782-M12x80-8. 8 %+ GB5782-M12x80-8. 8 1
< 17 253631310704 | Internal Guide Groove Welding| P $1#}% 46100 1 H=6100
17 253631310705 Internal Guide Groove Welding| /M 4§14 6600 1 H=6600
17 253631310706 Internal Guide Groove Welding| ™ §4%}¥ 47000 1 H=7000
18 255028520034 |Rubber tube fixing block P R 12
19 255028520035 |Pipe clamp mounting plate B RS EAM 6
20 910100300027 |Bolt GB5783-M8x45-8. 8 4%+ GB5783-M8x45-8. 8 6
21 910100300018 [Bolt GB5783-M6x60-8. 8 542 GB5783-M6x60-8. 8 4
22 910300500003 Nut GB889. 1-M6-10 $%7-GB88Y. 1-M6—10 4
23 253631310004 [Hydraulic steel pipe welding 1




STt 78 % (23251 1 5¢) /DOUBLE_ADDITIONAL TUBE ((four stage full free I1ift)

FE/MNO HTB/SN Neme #5R F/q1y] #¥E/Remarks
24 253631310001 | Internal guide groove (left) (M $1& (£) if4E4F 1
25 251328520704 |Hydraulic hose assembly 10-L2i% /% A& () 10-1.2220-18C-24° 4 H=6100
25 251329020702 |Hydraulic hose assembly 10-L: JE B R () 10-12360-15C-24° 4 H=6600
25 251330520702 |Hydraulic hose assembly 10-L2: A% () 10-12510-18C-24° 4 H=7000
26 253631310002 |Double attached hose bracket fR(24°) 1
27 910300100006 |Nut GB6170-M8-10 #54-GB6170-M8-10 2
28 910100300025  |Bolt GB5783-M8x35-8.8 ¥4+ GB5783-M8x35-8. 8 2
29 910100300025  |Bolt GB5783-M8x35-8.8 % 4£GB5783-M8x35-8. 8 2
30 253631310003 Intermediate cylinder rubber i ¥ &rf%E B % % 1
31 253645220012 |Middle cylinder chain baffle | #rft & 54k 1
32 253631020020 |Pul ley ®104x76 A O 104x76 (W 5%) 1
33 910100100060  |Bolt GB5782-M12x120-8.8 $4£GB5782-M12x120-8. 8 1
34 253630520906 |Stent xR 2
35 253630520904 |Middle cylinder rubber tube cd *F #rjik & 47 % 1
36 253631020021 [Bush ®20x ®13x73 4% ©20x © 13x73 1
37 910400100008 |Flat Washer GB97.1-12-200HV__|-F-#& EGB97. 1-12-200HV 2
38 910300100008 [Nut GB6170-M12-10 S5 #GB6170-M12-10 1
39 253645220011 |Cylinder head Ak 1
40 253644520004 |Embrace hoop L 1
4 253631101002 [Single attached hose bracket | k% % %2 (24° ) 1
42 253631110003 |Joint body Ktk 1 H=6100
42 253631110701 External guide groove welding|4F $4§}%46100 1 H=6600
42 253631110702 |External guide groove welding |4 4#J¥ 46600 1 H=7000
43 253631110703 External guide groove welding| 4§ 4&}%4-7000 1
44 910100100059 [Bolt GB5782-M12x110-8.8 %4+ GB5782-M12x110-8. 8 1
45 253631120002 [Joint Transition Plate 4k AR 1
46 253631110001 |Internal guide groove (right) |M $1& (&) if4E4F 1 H=6100
46 253631110704 Internal Guide Groove Welding| M $4§}%46100 1 H=6600
46 253631110705 Internal Guide Groove Welding| ™ § 4%} 46600 1 H=7000
47 253631110706 | Internal Guide Groove Welding|M § 1
48 253631120005 Transitional mounting plate it 1
49 251230520002 |Hydraulic_hose assembly 10-12 &/ 2
253698501045% & 7 2 (W28 & A {1 15%) /SHORT LIFTING CYLINDER (four stage full free Iift)
B5/No RFL/SN Name gy PE/QTy| £ 1E/Remarks
A 253645218001 Short lifting cylinder ®75x ® ¥ ih 4z (M) ® 75x ® 50x830 1 H=6100
A 253645218002 [Short lifting cylinder ® 75x ® 4 s 4 (M) ® 75x ® 50x895 1 H=6600
A 253645218003 [Short Iifting cylinder ®75x ® 4 ih&r (M) ® 75x ®50x975 1 H=7000
B 255098510002 [Seal kits(middle cylinder) EHE O (5L A b P hr) 1
c 255044010101 |Lifting chain LH1623X77 A2 9t 45 4 LH1623X 77 2 H=6100
c 255043510139 |Lifting chain LH1623X79 e IH 4t £ LH1623 X 79 2 H=6600
c 255044510137 |Lifting chain LH1623X81 A2 9t 4% 4 LH1623 X 81 2 H=7000
1 A Dust ring 50x58x7/6.5 5 & E50x58x7/6. 5 1
2 A Catch 50X 60X 3 4% /1 50x60x3 1
o/d\. s 3 A Seal ring 50X60X6 % 3t [ 50x60x6 1
- ’ r"v‘/:n 4 A Glide sleeve F@E 1
< }é/” 5 A 0 ring D75X3.1 071 % 3 FD75X3. 1 1
g i == 6 A 0 ring D75X3. 1 ; 1
;://jj 7 A Bear ing50x55x40 AR K 50x55x40 1
1T s 8 A HSG Piston rod HSGi% & 47 1
—r g/” | E 9 A Girclip 1
e L E } \},61 10 A Piston assembly 1
=N o n 11 A Support ring 75x20x2.5 A IFRT5x20x2. 5 1
— | - 12 A Support ring 75x65x3 X AL T5x65x3 1
P : K= 13 A Seal ring 75x65x6 ALMEHE 1
T L : 14 A Valve cover IRES 1
s 15 A Spring % 1
16 A Valve plug "] % 1
17 A Catch 1
18 A 0 ring D20x2.4 : 1
19 A Circlip 12 ALRE S E12 1
20 A Circlip 22 3L 5 PE 45 B 22 1
21 A Slide valve bR 1
22 A Spring2.3x15x48.5 3% 5%2. 3x15x48. 5 1
23 A Cylinder L4k 1
24 A Spacer £ 1
253698501045% 2 7 £ (W & A § [ 152) /SHORT LIFTING CYLINDER (four stage full free Iift)
FEB/NO GiS/SN Name &% B/ary| % ¥k/Remarks
25 A Screw M5x5 M o< A A 42 3k SR ATMSXS 1
i — ) 26 910100100071 |Bolt GB5782-M16x50-8.8 244 GB5782-M16x50-8. 8 1




27 910400500010 Washer GB93-16 7% 3k [E6B93-16 1
28 253645220012 Middle cylinder chain baffle A gk A5 AR 2
29 253645220012 | Cylinder head A1k 1
= 30 940200500001 | Gonr oo voarnd TOUTOS PP kg 46 4 780708K- ¢ 110x ¢ 40x27 2
31 910401300020 Circlip GB894.1-40 4 ) 5% 1% 45 8 GBB94. 1-40 2
32 A split pin2.5x40 JF 2 442 5x40 2
33 A LH1623 chain LH16234k X 4% 2
34 A Joint e >
35 A Split pin 3.2x30 FF o 43. 2x30 2
36 A Nut M18x1.5 R M 8x1. 5 2
37 A Nut M18xL.5 SEAM18x1. 5 2
38 910400500009 Washer GB93-14 7% 3 # HGB93-14 2
39 910100400022 |Bolt GB5786-M14x1.5x40-8.8 %44 GB5786-M14x1. 5x40-8. 8 2
40 A Joint 48 3% 4 Sk 2
41 910400500008 SpringWasherGB93-12 7% 5% 3 B GB93-12 1
42 910100400009 | BolGB5786-M12x1.25x25-8.8 3R 4£GB5786-M12x1. 25x25-8. 8 1
2636985010462 9T &L (WA £ BB 1%)/ LIFTING CYLINDER (four stage full free Iift)
F5/No GRFB/SN Name g4 R /QTY| & /Remarks
A 253645216001 cylinder ® 60x ®50x1475 i £ (L)DE0xP50x1475 1 H=6100
A 253645216002 |oy | inder ® 60x ®50x1600 7 £7.(L)PBOXP50x1600 1 H=6600
A 253645216003 cylinder ® 60x ® 50x1680 i 41 (L)d60xD50x1680 1 H=7000
A0 B 253645217001 |cy|inder ® 60x ®50x1475 ith 47 (R)PE0XP50x1475 1 H=6100
0@»@ o I B 253645217002 |cy| inder ® 60x ® 50x1600 it £ (R)OBOXD50x1600 1 H=6600
=1 :(e@ // ™ ~ B 253645217003 oyl inder ® 60x ® 50x1680 ith 47 (R)PE0XP50x1680 1 H=7000
R s T - © 253698510001 |Seal kits (lifting cylinder) |%3t¢F1%32 &, (25-320va 45 i fir) 2
i | . [~ D 254043510060 _|Lifting chain LH1634-75 Je gt 5 % LH1634-75 2 H=6100
P D 256144014006 |Lifting chain LH1634-79 A2 IF 4 £ LH1634-79 2 H=6600
e =Nt D 256144014007 [Lifting chain LH1634-85 A2 44 % LH1634-85 2 H=7000
Z, /ﬁ A 311 1 910100300023 |Bolt GB5783-M8x25-8.8 % 1+ GB5783-M8x25-8. 8 4
N 4 \E : W" 2 910400500007 |Washer GB93-10 5% 5% 4 GB93-10 4
1 z\:z ; 3 910400100007 |Washer GB97. 1-10-200HV <-4 [£GB97. 1-10-200HV 4
a T 8 S 4 255044520099 [Rubber pad R AR 2
,LE 5 255044520097 Support block X AEH 2
N 6 255044520098 [Blendboard Bk 2
§ - u 7 941100100003 [Nut GB6170-M10-10 SR 4GB6170-M10-10 2
uP 8 910300100007 [Screw M10x35-8.8 SR4TM10x35-8. 8 2
T ) “f G 9 910400100008 |Washer GB97. 1-12-200HV <-4 [£/GB97. 1-12-200HV 2
H § L 10 910400500008 |Washer GB93-12 7 3 4 9 GB93-12 2
N 1 910100400009 [Bolt GB5786-M12x1.25x25-8.8 |44 GB5786-M12x1. 25x25-8. 8 2
12 255044020156 |Joint M18x1.5x102 5 % SR AEM18x1. 5x102 2
13 910100300035 [Bolt GB5783-M10x20-8.8 % 1+ GB5783-M10x20-8. 8 2
14 910401300020 [Girclip GB894. 1-40 4 J 5 ¥ 45 6 GB894. 1-40 2
15 940200500005 [Chain whee!| bearing 780708K- @] 4% 4 %/ 780708K- ® 110x ® 40x27 2
16 910900400014 |LH1623chain i X 44 GBO074-LH1623 2
17 910600600022 [Split pin 2.5x40 FF o 412 5x40 2
18 255044020157 |Joint M18x1.5x217 5 % IR AEM18x1. 5x217 2
19 910600600030 [Split pin 3.2x30 FF o 4}{GB91-3. 2x30 2
20 255044020158 [Nut M18x1.5 R M1, 5 2
21 910300400007 [Nut M18x1.5 SR AGB6173-M18x1. 5-05 2
AT ke (W25 2 BB T1%)/ LIFTING CYLINDER (four stage full free Iift)
F5/No EB/SN Neme Y. Fo/QTY| #£¥E/Remarks
22 A Piston rod & EAT 1
23 A Adjusting bushing 40.5x49xL2 |7 % %40. 5x49xL2 1
24 A Circlip ®24x2 R 2235 8 ©24x2 1
) W . L 25 A Bear ing 56x20x2.5 % K56x20x2. 5 1
V@/é’;/@,@ P 26 A Catch 56x45x3 15 /i 56x44x3 1
7 @ = i) | e 27 A Seal ring 56x45x6 LAEHE 1
1w o 28 A Piston E% 1
g | | | =N 29 A Copper bushing mE 1
Q Q, | H T~ 30 A Circlip ®26.5x2 2235 18 ©26. 5x2 1




P 31 A Buffer ring %t R 1
i 32 A Dust ring DKB45x58x7/10 ey 1
- 33 A Seal ring 40x50x6 A EHE 1
% 34 A Guide bushing $h s 1
N3 35 A 0 seal ring 49.7x2.4 OR 3 [ 1
;: 36 A Bearing 4030 AR H 44744030 1
) 37 A Cylinder stk 1
e U 38 A Dowel pin D10x26 i) 4 4D10x26 1
| %
256898501057 % % # $/ELECTRONIC
FFSINO 4RE3/SN Name B $E/QTY| #HFit/Remark
1 920500100002 | Buzzer(DJB-24B) Y \#21582DIB-24B 1
2 251233020001 Integrated electrical box SRR 1
3 256833010020 Controller (Inmotion-7-30QH) 145 41 (Inmotion-7/t-30QH) 1 InmotionZR %%
256933010032 Controller (Curtis-F-30QH) H4% 401 (Curtis-F £ 51-30QH) 1 Curtis-FZ%1
4 256933010030 Wire Harness(Inmotion-4P30QH) ZE5ELER (Inmotion-4P30Q) 1 InmotionZ& %%
256833010019 | Wire Harness(Curtis-4P30QH) ZEGHER(CurtisRF-4P30Q) 1 CurtisZ4E
5 921700100005  |Accelerator(FZ3-132-133) NEEEFZ3-132-133 1
6 920201000002 Pedal Switch(JK231) BIRATFXIK231 1
7 920500100001  |Horn(125-DC24V) Y\125-DC24V 1
8 921900100004 USB FEHRBEDC24VEESY 1 Opiton
9 920200800020 Warp Switch(YB-nuoli-003) SHRFF % YB-nuoli-003 1
10 920200800013 Combination Switch HEFFX 1
11 920200200030 KEY SHRLFFR(—REWER) 1
12 921100100039 Display(IDD-E-35CD17B) {YZRIDD-E-35CD17B 1 InmotionZ %8
921100100063 Display(3401T-12-96V) 18(3:3401T-12-96V 1 Curtis&&E
13 920200100020 Emergency StopSwitch(LAY39-01MJ-F| Z{EFFXLAY39-01MJ-RC 1
14 921900100017 DC-DC80V/24V 4488 WDC300NI 1
15 920200300004 Micro Switch(RZ-15GQ22-B3) ENFFARZ-15GQ22-B3 4
16 922000100053 Grouped Lamps FLDJ-SSWD-003  [¥JFLDJ-SSWD-003 2
17 922000100066 Head Lamp FLDD-9Z-FX I FLDD-9Z-FX 3
256833010020 % 3424+/ELECTRONIC TS—Inmotion 7% &
FFSINO $RAB/SN Name B/ EEIQTY] #&i¥/Remark
1 256698537003 contactor 80V/400A &M 25 80V/400A 1
2 921400100205 Controller 151 #ACS80M40-C35T 1 255 |(Inmotion 7)
3 921400100205 Controller $iil #ACS80M40-C35T 1 ZR(Inmotion 7)
4 253698537012 controller fan (25C-Inmotion-71%,) HLPE R AU B R (25C-Inmotion-748) 1
5 253698537011 fuse 350A 175 i 25 350A 1 ZR(Inmotion 7)
6 253698537011 fuse 350A il 24350A 1 Z35|(Inmotion 7)




256933010032 % 441 #+/ELECTRONIC COMPONENTS—Curtis—F % 4

[EENE) #RE3/SN Name B EE/QTY| #Hit/Remark
1 921400100177 | AC F6-A 80-450 CONTROLLER FE4P|$#I28AC-F6-A-80-450-101 1 % (Curtis-F)
2 921400100177 | AC F6-A 80-450 CONTROLLER FE4P|$2%I28AC-F6-A-80-450-101 1 23| (Curtis-F)
3 920700100006 | SW200-583 80DC CO DUST FEAREEDCBOV-SW200-583 1
4 920100100014 | FUSE LINK” 80 VOLT 500 Amp {RB8££500A 1
5 253633010004 | FAN ASSY FOR A36A2(GOODSENS iR SR, 1

bl
256898501062 % & #/BATTERY

FE2/NO 4REB/SN Name B EE/QTY| #FiF/Remark
1 256737010003 |Lithium battery LFP80B-200R-GF1  |{EBjthLFP80B-200R-GF1 1 200Ah [5%]
1 256737010004 | Lithium battery LFP80A-300R-GF $EEBjthL FPBOA-300R-GF 1 300Ah [3%)
1 256737010005 Lithium battery LFP80A-300R-GF1  |$#2FBithLFP80A-300R-GF1 1 300Ah [5%]
1 256737010007  |Lithium battery LFP80B-400R-GF1  |{EEBitlLFP80B-400R-GF1 1 400Ah [5%)
1 256737010015 Lithium battery LFP80A-554R-GF1  |{2FB;thl FP80A-554R-GF1 1 554Ah [5£]
1 256737010008 | Lithium battery LFP80B-200R-H-GF1 |{Ee3ithL FP80B-200R-H-GF1 1 200Ah [#p0#A]
1 256737010009 |Lithium battery LFP80A-300R-H-GF1 |#2F3;th FPB0A-300R-H-GF1 1 300Ah [#hn#A]
1 256737010010  |Lithium battery LFP80B-400R-H-GF1 |{&FBithL FP80B-400R-H-GF1 1 400Ah [#5hn#]
2 256737013101 |Lithium battery LFP80B-200R-GF2 | #2F;thLFP80B-200R-GF2 1 200Ah [ERRAR]
2 256737013102 |Lithium battery LFP80A-300R-GF2  |{EFBitlLFP80A-300R-GF2 1 300Ah [ERRAR]
2 256737013103 |Lithium battery LFP80B-400R-GF2  |{2FHjtHLFP80B-400R-GF2 1 400Ah [ERFAR]
2 256737013104  |Lithium battery LFP80A-554R-GF2  |{EFBitlLFP80A-554R-GF2 1 554Ah [ ERRAR]
2 256737013105 |Lithium battery LFP80B-200R-H-GF2 |#8F3;th FP80B-200R-H-GF2 1 200Ah [ITEAERTRAR]




2 256737013106 | Lithium battery LFP80A-300R-H-GF2 |{EejthL FP80A-300R-H-GF2 1 300Ah [IRAERRAR]
2 256737013107 | Lithium battery LFP80B-400R-H-GF2 |{ZF3ithLFP80B-400R-H-GF2 1 400Ah [ RhR)
2 256737013108 | Lithium battery LFP80A-554R-H-GF2 |{EeBithL FP80A-554R-H-GF2 1 554Ah [ ITRERRAR]
2 256737013109 |Lithium battery LFP80B-200AS-GF2 |{EFBithLFPB0B-200AS-GF2 1 200Ah [Z@7]
2 256737013110  |Lithium battery LFPS80A-300AS-GF2 |{EFBithLFPS0A-300AS-GF2 1 300Ah [ZfE75]
2 256737013111  |Lithium battery LFP80B-400AS-GF2 |{EFBithLFPB0B-400AS-GF2 1 400Ah [ZfE7R]
2 256737013112 |Lithium battery LFPSOA-554AS-GF2 |{EFBithLFPB0A-554AS-GF2 1 554Ah [ZE75]
2 256737013113 |Lithium battery LFP80B-200AS-H-GF2| 42 @, ;L FPB0B-200AS-H-GF2 1 200Ah [ImheEzE]
2 256737013114 | Lithium battery LFP80A-300AS-H-GF2| 42 %, 7L FP80A-300AS—H-GF2 1 300Ah [HEAEERR]
2 256737013115 |Lithium battery LFP80B-400AS-H-GF2| 42 @, ;i1 FPB0B-400AS-H-GF2 1 400Ah [hoAvEiEzR]
2 256737013116 | Lithium battery LFP80A-554AS-H-GF2| 42 %, 7L FP80A-554AS—H-GF2 1 554Ah [NIEAEERR]
3 256836513001  |Li Charger HWBOV6SA( three phase 3 42 @, 7 . % HWBOV65A (= 4a380V) 1 l200Ah
3 256836513002 | Li Charger HW80V100A( three phase {42 & 7 . %HW80V100A (& ) = 42380V) 1 #iZ200/300Ah
3 256836513003 Li Charger HW80V150A( three phase {42 & % #, % HW80V150A (5 /) = 4n380V) 1 Fg300/400Ah
3 256836513004 Li Charger HW80V200A( three phase {42 & % % % HN80V200A (I /) = 44380V) 1 #i2400/554Ah
3 256736512004 | Li Charger ADY8OV35A(L10V+Americ] 42 & % & % ADYBOV35A (110V+ 4 X) 1
3 256736512005 Li Charger ADYBOV35A(220V+CN) |42 % % % ADYBOV3S5A (220V+ [ 47) 1
256898501062 % & 3/BATTERY
[EENE) #RE3/SN Name B EE/QTY| #Hit/Remark
3 256736512007 | Li Charger ADY8OV35A(230V+EUR) |{EFB75FBERADY80V35A(230V+EA) 1
3 256736512008 |Li Charger ADYBOV35A(230V+ENG) |#BFB78FIS8ADYB0V35A(230V+3E) 1 Fg200Ah
3 256736512009 | Li Charger ADYSOV35A(240V+AUS) |{EFB75FBERADY80V35A(240V-+R) 1
3 256836512001  |Li Charger ADY80V65A( 3phase 380V | #EF7FE 85ADYB0V65A(=4E380-415V) 1 El200Ah
3 256836512002 Li Charger ADYB0V65A( 3phase 220V/|$EF37EFE288ADY80V6E5A(=1H220-240V) 1 Fg200Ah
3 256836512003 | Li Charger ADY80V65A( 3phase 480V | #EF75FE 85ADYB0V65A(=4H480-520V) 1 El200Ah
3 256836512013 | Li Charger ADY80V65A( 3phase 380V|{BFB75FE 22 ADY80V65A(ERI=4H380V) 1 Fg200Ah
3 256836512004 | Li Charger ADY80V100A( 3phase 380 #EF37FE85AD Y80V 100A(=4E380-415V) 1 #&1200/300Ah
3 256836512005 Li Charger ADY80V100A( 3phase 220\ $EFB75FBESADYB0V100A(=4H220-240V) 1 Eg200/300Ah
3 256836512006 | Li Charger ADY80V100A( 3phase 480 #EF375FE85ADY80V100A(=4H480-520V) 1 #1200/300Ah
3 256836512014 | Li Charger ADY80V100A( 3phase 380} 1 #200/300Ah
3 256836512007 | Li Charger ADY80V150A( 3phase 380 1 #&300/400Ah
3 256836512008 | Li Charger ADY80V150A( 3phase 220} 1 Ei300/400Ah
3 256836512009 | Li Charger ADY80V150A( 3phase 480 1 #&300/400Ah
3 256836512015 | Li Charger ADY80V150A( 3phase 380} 1 Ei300/400Ah
3 256836512010 | Li Charger ADY80V200A( 3phase 380 #EFB75FE85ADY80V200A(=4E380-415V) 1 #&1400/554Ah
3 256836512011 Li Charger ADY80V200A( 3phase 220\ $EEB78EBESADYB0V200A(=4H220-240V) 1 E2400/554Ah
3 256836512012 |Li Charger ADY80V200A( 3phase 480 #EF75FE85ADY80V200A(=4H480-520V) 1 &1400/554Ah
3 256836512016 | Li Charger ADY80V200A( 3phase 380} 1 #i400/554Ah
256898501063 % & #/BATTERY
[N #RAB/SN Name B/ EEB/QTY] #&i¥/Remark

1 A Lithium battery module BB (BHIER) N
2 A Lithium battery module(heating) ECMELE (IHAER) N

921200100036 BMS(24 string domestic version) BMSHER (24B—RHERAR) 1
3 921200100037 BMS(24 string international edition) | BMS#&EER (2458 —{AH EFRhR) 1

921200100038 BMS(36string domestic version) 1

921200100039
6 252198537024 Antenna Kk 1
7 252198537025 | Current divider DRER 1
8 256798537003 |DC-DC DCDCHEiR 1
9 252198537041 Cocontactor(discharge/recharge) HkEREE 2
10 252198537028 [Fuse i 1
11 256898537001 | Recharge socket REMAZREBHE{HEAL (4PXQ) 1
12 256798537004 | The positive connection TEiREELE 1
13 256798537005 The cathode connection TRIELRAE 1
14 252198537033 |5 core socket AnEsskSHEE 1
15 252198537032 |7 core socket BRZSSLTiERE 1
16 252198537030 |Buzzer HEI528 1
17 252198537031 LED Lamp LEDEBIETRIT 1




18 251298537008 Cocontactor(heating) 4REREE 1

19 252198537074 Fuse(heating) YaRTES 1

256898501064 # & au/BATTERY

[EENe) $RAG/SN Name B HE/QTY| #&i¥/Remark
1 256737014001 Lead acid battery(Huoju) Z55|EB5th80V-4DB400H(KKE) 1 SKIEEEH
1 256737014002 |Lead acid battery(Jinkuaile) 253 |FBith80V-4VBS400(EHRIR) 1 SRR
2 256798537048 Battery cell(Huoju) BA{KADBA400H 40 KIEEEh
2 256798537049 | Battery cell(Jinkuaile) EA{K4VBS400 40 SRR
3 921000200568 | Lead acid Charger SN80V65A(220V-+/ 75EB 88 SNBOVESAER =4H220V) 1
3 921000200171 |Lead acid Charger SN8OV6SA(CHINE] 75FB88SN8OVESA(TEch) 1
3 921000200172 Lead acid Charger SN80V65A(Britain) | 38E388 SNBOV65A(TFZE) 1
3 921000200175  |Lead acid Charger SNBOVESA(AUS) | Z5FB8ESNBOVE5SAGE) 1
3 921000200176 [Lead acid Charger SN80V65A(480V-+/ 75EB 88 SNBOVESAZER =48480V) 1
3 921000200277 |Lead acid Charger SN80V70A(CHINE{ 75FB88DF80V70A(IE) 1
4 256798537050 Battery Cable Assembly (REMA320 Fe| EFEthiZEEEL A (REMA320833k) 1 Bt R
5 256733010105 30Q Power Cable Assembly (REMA32|30QE RIS Al (REMA3202 k) 1 TSR




